et SRS BT

MODEL 1592 BALER
PARTS MANUAL




1. Keep sl shields In plase,

. Abways siop engine bafore lesving operstor’s position and in any case,
make sure precautions are taken.

. Wit for &l movement to stop belore servicing this mschine.

. Keep hands, feet and clothing sway from power driven paris,

. Mever sdjust, lubricats, clean or unciog unless engine is stopped,
. Read operator's manusl before opermting machine. Husirsted pars
lUsting i available from your desler.

After esrvicing, make sure that tools and paris &re stored and reinstall
shields.

., Make cerain everyone Is cleer of machine befors gtarting engine or
opesation. :

. Contact with moving parts of with any material which ean be drawn
inie moving parts can reault in serious injury.

, Use flashing warning fiyhis when operating on highways except when
prohibited by law.

. Voo inbetriebashme lst darsud zu schien, dess il Schutzainsichiun-  § ;

gen angebracht sind, urnd dass sich kelne Person i Gelshronbareich
dew Maschine sufhilt,

. Instendsetzungs-, Einstellungs-, Weritngs - und Rainigungearbsiten
nur bel sbgescheletem Antrieh und stliistshendar Maschine
vomeiinen. .

. Werkzeuge oder andere lose Tells nicht In crder s dar Masching

belassen,

. Bei Fahrien suf dffendichen Sirassen shvd dis in: lwem Lands gallends

Vorschriften und Regelungen einzuhaiien.

. Haintenir tous les protectewrs en plece.

Toujours arméter fe moteur svant de quitter lo peste de condukie ef,
d'unz tacon générale, 8'sssurer que toutes kes précautions sont priges.
Atterdrs 'arrét de toutes les pidces en mouvemnent avant d'intervendr
sur & machine,

. He pes sporocher Maing, pleds, vétements des parties s mouvenment.

. Mo jsmals régler, gralaser, netioyer ou déboumey ta machine sans que
fe moleur solt amitd,

. Prondia connalasance du mantl d'utiiisation svent de travallier avec

i machine. L& cataiogue pléces de rechanges el disponibls cher
yatre concessionnadre.

. Aprés indervention, velller 4 ce que les cutils et pléces solent rangés
# remeftre jos cartsrs en place,

. S'sasuner qua parsenns n'est prés de 1a machine avant de démairer
iz motsur on de travailier.

Risque de dégals importants s quelqu'un ou quelgue chose st happé
par deg piices en mouvemont.

Utlliser bos faux de détrease pour la conduite sur routes, sauf sl la Joi
Fimterdil.

. Beschermptaten niet verwijderen
. Zet de molor altiid uit als u de cabine veriaat of neem

vegrzorgsmaatregelen

. Wachi met onderhoud tot alie onderdelen stil stagn
. Bremg handen, voeten er kleding niet in aanrgking met

draziende delen

. Doe nooit iets aan de machine voordat de motor stilstast
. Lees de handlelding voor bediening van de machine.ean

uitgebreide onderdaientijst is verkrijgbasr bi] uw dealer

. Verzeker u ervan dat na onderhoud gl het gersedschap en

onderdelen weer op hun plasats zijn

. Verzeker u ervan dat niemand in of bij de machine is als v de

molor aanzet

. Contact met bewegende onderdelen kan verwondingen

veroorzaken
., Gebruik op de openbare weq altljd uvw zwagiemp




INTRODUCTION

HOW TO USE THE MANUAL

components and assemblies which make up the
machine. Each page consists of the name of the
assembly or component, a figure number, reference
numbers, part numbers, part names, and the quantities
of the parts used.

Assembly or component name helps identify the
itustration and parts kst for each figure. This name
also helps locate the general area of the machine
where the assembly or component can be located.

Figure numbers are used to identify each assembly
or component and to group these assemblies or
components into major categories.

Reference numbers shown in a column refers to the
numbered parts in the #lusiration. This

ties the part in the itlustration fo the part number and
description in the parts list.

Part numbers are used to identity individual parts
or part assemblies.

Part descriptions provide the name of the part,
plus additional information such ag dirmensional
specifications and what paris are grouped
together to form part assemblies, which helps
you identify the part(s).

Guantities listed for each figure are only for that
assembly or component and not the total used
per machine.

This parts manual is not intended to be a
comptete guide for machine service or repairs.
Contact your dealer for any of your service or
technical requirements.

UPDATING AND REORDERING
MANUALS

The parts lists, illustrations, and specifications in
this manual are based on the latest information
available at time of publication. Your machine may
have product improvements and options not yet
contained in this manual.

J.A. Freeman & Sons, Inc. reserves the right 1o
make changes at any fime without notice or
obligation o you,

Your dealer will receive notice of these changes
and can assist you with accurate parts identification
when ordering.

A copy of this manual is supplied with each
machine. Additional copies are available through
your deaier. When ordering additional manuals,
use the reorder number listed on the front cover
and the guantity needed.

PMAMYSB-1
SERIAL NO. 501-
ORDEHR NO. PB 33494

Copyright Reserved © 1998

EN10)8238 [)98




PARTS L
for

MODEL 1592 BALER

RS .

POLICY

1. It is the policy of J.A. Freeman & Son, inc. to constantly improve it's products whenever
it iz practical to do so.

2. J.A. Frgeman & Son, Inc. resarves the right to redesign or change it's equipmant

or component paris thereof without incurring any obligation to install or furnish
such changes on aguipment previously delivered.

3. Unauthorized changes or additions to sguipment manufactured by J.A. Fresman

& Son inc. relieves the company of further responsibility for
operation and breakage replacement.

warranted




LIMITEL WARRANTY

J.A. Freeman & Son, Inc. guarantees all new equipment manufactured by them fo be free
from defects in material and workmanship for one season or pari thersof from date of
delivery to the retail purchaser. One copy of the "EQUIPMENT DELIVERY AND WARRANTY
RAEGISTRATION" must be correctly compieted and returned to J.A. Freeman & Son, Inc.
in order {o validate the warranly. The obligation under ihis warranty is fimited to the
replacement or repair at our Portiand, Oregon factory or at a point designated by us of such
parts that appear to us upon inspection to have been defective in material or workmanship.

J.A, Freeman & Son, Inc. obligation under this warranty is limited to repairing or replacing,
at its option, any part that in the J.A. Freeman & Son, inc. judgment is defective when
returned to the factory.

The provisions of this warranty shall not apply o any equipment which has been subject
to misuse, negiigence, alteration or accident, or which shall have been repaired with parts
other than those obtainable through J.A. Freeman & Son, Inc.

Except as set forth, J.A. Freeman & Son, inc. shall not be liable for injuries or damages
of any kind or nature, direct, consegueniial, or contingent, fo person or property. This
warranty does not extend to loss of crops, loss because of delay or loss incurred for labor,
supplies, substitute machinety, rental or for any other reason,

J.A. Freeman & Son, inc. makes no warranties whatsoever in respect to tires, engines,
alternators, batteries, or other trade accessories, inasmuch as they are usually warranted
by their respective manufacturers.

NOTE: JA. Freeman & Son, inc. reserves the right o make improvements in design or
changes in specifications without notice at any time and without incurring any obligation to
owners of units previously sold.

THE BALER REGISTRATION REPORT MUST BE CORRECTLY COMPLETED AND
RETURNED TO J.A. FREEMAN & SON, INC. IN ORDER TO VALIDATE THE LIMITED
WARRANTY.




SAFETY

J-A Freeman & Son is greatly concerned with safety. The Freeman Baler is furnishad with
safety features. Even with these safety features, personal injury can still occur if the operator
is careless, negligent or thoughtless when maintaining, lubricating, operating, unclogging, or
servicing the baler.

Your Freerman Baler has safety shields to help prevent personal injury. Do not operate the
baler unless all shields are in place. There are also “CAUTION,” “DANGER” and
“BE CAREFUL” decals on the baler. Read and pay attention to the decals.

Following is a ist of precautions that should be taken to help prevent personal injury:
b, Keep all shields in place.

. Shut off tractor , before adjusting, lubricating, cleaning, or unclogeing baler.

. Wait for all movement to stop before servicing baler.

. Keep hands, feet, and clothing away from power driven parts.

. Keep all shields installed and keep clear of the P.T.O. drive line.

. Keep all others off baler.

. Use appropriate signs or warning lights when operating on highways.

. Make certain everyone is clear of baler before engaging P.T.O. drive line.

R+ BE e « B N " T N FE I S

. Do not ride on any part of the baler while in operation.

o

Keep hands and feet clear of pickup.

. Keep hands away from knotter when baler P.T.0. drive is engaged.
12, Periodically check ali nuts and bolts for tightness.
i3, Always use lights for night work.

i4. As a safety precaution it is recommended that an “AB*C* fire extinguisher be carried
on the baler at all imes. It is also recommended to carry a four gallon water container with
pump, or as required by focal and state law.

I5. Avoid logse clothing which can easily be caught in moving parts.

16. Remember “SAFETY" is only a word until it is put into practice,

A WARNING: SOME [LLUSTRATIONS iN THIS PARTS LIST SHOW THE
BALER WITHOUT SHIELDS TO ALLOW FOR A BETTER VIEW OF THE AREA
BEING ADDRESSED. THE BALER SHOULD NEVER BE OPERATED WITH ANY
OF THE SAFETY SHIELDS REMOVED.

Vi




SERIAY, NUMBER LOCATION
AND BALER IDENTIFICATION

SERIAL NUMBER LOCATION

® The serial number is an important piece of information about the machine and
§ it may be necessary to know it before obtaining the correct replacement part.
f The serial number is located on the right front tongue brace as shown.

//y

Ny
3
~

/

/
T

O

SERIAL NUMBER LOCATION

A WARNING: SOME ILLUSTRATIONS IN THIS PARTS LIST SHOW THE
BALER WITHOUT SHIELDS TO ALLOW FOR ABETTER VIEW OF THE AREA BEING
ADDRESSED. THE BALER SHOULD NEVER BE OPERATED WITH ANY OF THE
SAFETY SHIELDS REMOVED.

NOTE: ILLUSTRATIONS ARE FOR "ORDERING™ INFORMATION ONLY, AND
ARE NOT INTENDED FOR USE AS AN ASSEMBLY GUIDE.

il




T

INSTRUCTIONS FOR ORDERING

Order by part number and description of part.
(&} Parte should ROT be ordered from illustration only,
{b) Parts should NOT be ordered from numbere on castings.
Order by baler serial number and model.

#uch delay sud confugion can be avolded if parts numbers sre arranged in
sagquence on all ordexs.

S8tates how to ship: whether by truck, stage, percel post, alr parcel post,
UPS, or alr freight.

Claims for shortage or error in handling of sn order for parte must be made
upon receipt of goods.

Address all orxders for parts as follows:
J.A. Freeman & Son, Inc.
Parte Department,
2034 N.W. 27th Avenue,
Portland, Oregon 87210

Plzce serial number of machine here for your conveniance:

Model 1592 Baler Serial No.

Laft and right of machine are understood to mean from a position facing in
the diraction of travel.

Permission must be secured before sny parts are returned for credit. Whan
parts sre returned, the freight must be prepsid or arrvangements made po
that they can be brought in by our trucks.

"MOTE"
Parts sre identified by reference numbers. See parts list
for correct part numbers. DO NOT USE REFERENCE

NUMBERS AS PART NUMBERS,




FREEMAN 1592 (PAGE 0-1)

PARTS LIST TABLE OF CONTENTS

3-Piece P.7.0. Drive Line ASS@PT‘U:y (FIG. 108 e, rage 1-35
Bale Length Adjustment Mechanism Assembiy (Flg 1- 45) .................................................... Page 1-87
Ball Hitch Assembly (Fig. 1-16Y ... ST UUUS Page 1-31
Battery and Lights Assembly (Fig. 1- 68) .............................................................................. Page 1-133
Chamber Liners and Plunger Extensions for 36" Change Over (Fig. 1-6) ...ooovvoovvvoveeeei. Page 1-11
Control Panel Assembly (Fig. 1-87) ... e Page 1-131
Decal Assembly (Fig. 1-1) e Page 1-1
Decal Location Diagram (Fig. T-2) ... oo Page 1-3
Drive Unit Shields Assembly (Fig. 1-14) ..o e Page 1-27
Feed Fork Assembly (FiG. 1-29) .o e e Page 1-55
Feed Fork Drive Assembly (Fig. 1-33) ... e Pages 1-63, 1-64
Feeder and Pickup Drive Assembiy (Fig. 1-32) . oo Page 1-61
Feeder Crank and Tines Assembly (Fig. 1-27) ..., Page 1-52
Feeder Crank Components (Fig. 1-28) ... e Page 1-53
Full Feed Sensor Assembly (Fig. 1-41) e Page 1-79
Hydraulic Pickup Lift Assembly (Fig. 1-26) ..o Page 1-51
Infeed Chute Assembly (Fig. 1-30) .. e e, Page 1-57
Knot Sensors Assembly (Fig. T-43) . e e Page 1-83
Knotter and Feed Fork Manifold Valves/Hoses Assembly (Fig. 1-49) ..oooev oo Page 1-95
Knotter Assembly (Fig. 1-38) .. e e Page 1-73
Knotter Brake Assembly (Fig. 1-38) ... e Page 1-69
Knotter Luber Assembly (Fig. 1-30) . e Page 1-75
Knotter Shaft Assembly (Fig. 1-37) oo e Page 1-71, 1-72
Lower Front Shields Assembly (Fig. 1=11) e Page 1-21
Luber Pump and Tank Assembly (Fig. T-40} ... e Page 1-77
Main Frame Assembly (Fig. T-3) .o e Page 1-5
Main System Hoses Assembly (Fig. 1-48) ... e Page 1-93
Main System Hydraulic Filter Components (Fig. 1-58) ... cccovioe oo, Page 1-113
Main System Hydraulics Assembly (Fig. 1-48) ... Pages 1-89, 1-90
Make-Up Cylinder Components (Fig. 1-61) ... Page 1-119
Mechanical Drive Unit Assembly (Fig. 1-20) ... Page 1-39
Mechanical Drive Unit Assembly (Fig. 1-21) .o e Page 1-41
Needle Yoke Drive System Assembly (Fig. 1-34). ... Pages 1-65, 1-66
Needles and Needle Yoke Assembly (Fig. 1-35) ... .o Page 1-67
Oil Cooling Systems and Gauge Panel Assemblies (Fig. 1-59) ..........co.oooiiovicoieee ] Page 1-115
P.T.O. Clutch Assembly (Fig. 1-10) e Page 1-37
P.T.0. Shafts Assembly (Fig. 1-17 ) e, Page 1-33
Pickup and Feeder Control Valve Assembly (Fig. 1-31) .. ..o Page 1-59
Pickup Drive Components Assembly (Fig. 1-25) ... oo, Page 1-48
Pickup Lift Cylinder Components (Fig. 1-84) ..o, Page 1-125
Pickup Reel Components Assembly (Fig. 1-23) ... e Page 1-45
Pickup Shields and Mounts Assembly (Fig. 1-24) .....oooooo e Page 1-47
Plunger Assembly (Fig. 1-8) ... oo e e e Page 1-15
Plunger Cylinder Components (Fig. 1-80) ... e, Page 1-117
Plunger Cylinder Valve Assembly (FIg. 1-47) ..o e Page 1-91
Plunger Cylinders and Mounts Assembly (Fig. 1-5) ... e Page 1-9

Plunger Limit Switches Assembly (Fig. 1-66) ... Page 1-129




iy

{(PAGE 0-2) FREEMAN 1592

PARTS LIST TABLE OF CONTENTS

Plunger Limit Switches Assembly (Fig. 1-66) ..........ocooiiii e Page 1-129
Plunger, Feeder, and Knotter Hoses Assembly (Fig. 1-850) ..., Page 1-97
Rear Chamber and Bale Chute Assembly (Fig. 1-7) ..o Page 1-13
Reservoir Assembly (FIg. 1-07 ) Pages 1-111, 1-112
Service Ladder and Handrails Assembly (Fig. 1-15) ..o Page 1-29
Shields and Doors Assembly (Fig 1-10) e Page 1-19
Side Shields and Door Supports Assembly (Fig. 1-9) ... Page 1-17
Side Tension Cylinder Components (Fig. 1-83) ... Page 1-123
Tension Control Tubes Assembly (Fig. 1-53) . oo e Page 1-103
Tension Control Valves Assembly (Fig. 1-51) ..o Page 1-99
Tension Rails Assembly (Fig. T-4) ... e Page 1-7
Tension System Hoses Assembly (Fig. 1-54) e Page 1-105
Tension Unloader Valve Assembly (Fig. 1-55) ... e Page 1-107
Tension Unloader Valve/Tension Cylinder Assembly (Fig. 1-52) ...........ooooiooiieciie Page 1-101
Tire and Wheel Assembly (Fig. T-60) ..o et Page 1-135
Top and Bottom Tension Cylinder Components (Fig. 1-82) ......ooooroeeee e Page 1-121
Top Covers and Knotter Fans Assembly (Fig. 1-13) ... Page 1-25
Twine Boxes and Brackets Assembly (Fig. 1-12) e Page 1-23
Twine Finger Drive Assembly (Fig. 1-42) e Page 1-81
Twine Tensioner Assembly (Fig. 1-44) . e Page 1-85 -
Unloader Vaive Components (Fig. 1-56) ... e Page 1-109
Wind Guard Assembly (Fig. 1-22) . e Page 1-43

Wire Harness Locations (Fig. 1-65) ... e, Pages 1-127, 1-128




INTENTIONALLY BLANK




{(PAGE 1-1) FREEMAN 1592

DECAL ASSEMBLY

FIG 1-1

A DANGER] i “} ADARGER
shdop ' L () -
\ﬂJ

BDANGER

ddarl (3
DDANGER

| o
i n T

AWARNING I

AWARNING [Tou . b DANGER
E;\

e, mm:-\r—m..w‘

] ries ]




FREEMAN 1592 (PAGE 1-2)

DECAL ASSEMBLY
FIGURE 1-1
REF.NO. PARTNO. DESCRIPTION QTY. SERIALNO. REMARKS

1 FDC024865 DECAL - LH FREEMAN 1592 1

FDO024866 DECAL - RH FREEMAN 1582 1
2 FDO0071141 DECAL-25 X 4 WHITE FREEMAN 2
3 FD70000108 DECAL - KEEP SHIELDS IN PLACE 2
4 FD70000445 DECAL - LIFT POINT 3
5 FDO0023531 DECAL- DANGER ROTATING DEVICE 2
s) FDO505626  TAPE-BLACK/YELLOW 3" X 108 FT 14
7 FD7000A961 DECAL - SHUT DOWN DIAGNOSTIC 1
8 FD0025246 DECAL - LIFT POINTS 1
9 FD7000A820 DECAL-DANGER FALLING HAZARD 1
10 FD7000A852 DECAL - DRAWBAR HITCH 1
i1 FB0023537 DECAL - 1000 RPM 1
12 FD7000A887 DECAL-DANGER BALER INTAKE 2
13 FD0023538 DECAL-WARNING NO RIDERS 1
14 FD0023851 DECAL - LUG NUT 2
15 FD7000A033  DECAL-WARNING MOVING, CRUSH 2
18 FD7000A919  DECAL-WARNING DRIVELINE 1
17 FD7000A896 DECAL-WARNING MOVING PARTS &
18 FD7000A934 DECAIL-WARNING NEEDLE FRAME 2
19 FD7000A5823  DECAL-WARNING FORK CRANK 2
20 FD7000A036 DECAL-WARNING KNOTTERS 2
21 FD70000722  YELLOW REFLECTOR STICK ON 8
22 FD7000A932 DECAL-WARNING READ MANUAL 1
23 FD7000A937 DECAL-WARNING ALLOW TO STOP . 1
24 FD7000A944 DECAL - TOWING PRECAUTION 1
25 FD7000A925  DECAL-WARNING USE LADDER 2
26 FDO029854  DECAL - FEEDER REV. CAUTION 1
27 FD7000A943  DECAL - OlL REQUIREMENT 1
28 FDOO28042 DECAL,SPKT ORIENTATION 1
29 FD7000A848 DECAL - FAN SWITCH 1
3¢ FD0022521 DECAL - BALE LENGTH ADJUST 1
3 F0022124 DECAL - PATENT NUMBERS 1
32 FD7000A983  DECAL - NOTE TC OWNER (FREEMAN) 1
33 FD70000170  DECAL - RED REFLECTOR 4
34 FD70000434 DECAL - MADE IN USA 1
35 FD7000A938 DECAL - IMPORTANT/OP. MANUAL 1

DECAL ASSEMBLY-FREEMAN 1592

FD84530181

{INC REF. 1 - 35)

APRIL, 1998




SIVDO30 3JAWVS JAVH
STTIIHS NIVW 1437 dNY [HOWM

SATIIHS dNAIid

NE
NG
SOTIHS Obg H30NG
QALY 20T V234 SIHL

SHOO0O NIVA

AT13IHS dv3y 1437
XOQINIML

XO83NIML
ITHY

DECAL LOCATION DIAGRAM
FIG 1-2

13NT0HdS ZAIMC IM0A

HIADD HIONMTd ¥V3Y

&

(PAGE 1-3) FREEMAN 1582



FREEMAN 1592 (PAGE 1-4)

DECAL LOCATIONS DIAGRAM

FIGURE 1-2
REF. NO. PART NO DESCRIPTION QTY. SERIALNO. REMARKS

1 FD0024865  DECAL - LH FREEMAN 1592 1

FD0024866 DECAL - RH FREEMAN 1582 1
2 FD0007111 DECAL-25 X 4 WHITE FREEMAN 7
3 FD70000108 DECAL - KEEP SHIELDS IN PLACE 2
4 FD70000445 DECAL - LIFT POINT 3
5 FDE623531 DECAL- DANGER ROTATING DEVICE 2
6 FD0505626  TAPE-BLACK/YELLOW 3" X 108 FT 14'
7 FD7000A561 DECAL - SHUT DOWN DIAGNOSTIC 1
8 FDO025249  DECAL - LIFT POINTS 1
9 FD7000A820  DECAL-DANGER FALLING HAZARD 1
10 FD7000A952 DECAL - DRAWBAR HITCH 1
11 FD0023537  DECAIL - 1000 RPM 1
12 FD7000A897 DECAL-DANGER BALER INTAKE 2
13 FDO023538 DECAL-WARNING NO RIDERS 1
14 FDOG23951 DECAL - LUG NUT 2
15 FD7000A833  DECAL-WARNING MOVING, CRUSH 2
16 FD7000A819  DECAL-WARNING DRIVELINE 1
i7 FD7000A896  DECAL-WARNING MOVING PARTS °)
18 FD7000A234  DECAL-WARNING NEEDLE FRAME 2
18 FD7000A923  DECAL-WARNING FORK CRANK 2
20 FD7000A836  DECAL-WARNING KNOTTERS 2
21 FD70000722  YELLOW REFLECTOR STICK ON 8
22 FD7000A832  DECAL-WARNING READ MANUAL 1
23 FD7000A837  DECAL-WARNING ALLOW TO STOP 1
24 FD7000AS44  DECAL - TOWING PRECAUTION 1
25 FD7000A925  DECAL-WARNING USE LADDER 2
26 FD0029854  DECAL - FEEDER REV. CAUTION i)
27 FD7000A843 DECAL - Oil. REQUIREMENT 1
28 FDO028042 DECAL,SPKT ORIENTATION 1
28 FD7000A548 DECAL - FAN SWITCH 1
30 FDG022521 DECAL - BALE LENGTH ADJUST 1
31 FDGG22124 DECAL - PATENT NUMBERS 1
32 FD7000A%83  DECAL - NOTICE TO OWNER (FREEMAN) 1
33 FD70000170  DECAL - RED REFLECTOR 4
34 FD70000434  DECAL - MADE IN USA 1
35 FD7000A938  DECAL - IMPORTANT/OP. MANUAL 1

FD84530181 DECAL ASSEMBLY-FREEMAN 1592

{INC REF. 1 - 35)

APRIL, 1898




{(PAGE 1-5) FREEMAN 1592

MAIN FRAME ASSEMBLY

FIG 1-3

AUGUST, 1998




FREEMAN 1592 (PAGE 1-6)

MAINFRAME ASSEMBLY

FIGURE 1-3
REF. NO PART NO. DESCRIPTION QTY. SERIALNO, REMARKS
1 TNGO0025604 TONGUE - 2PC FRAME, 3 PC DRVLN 1
2 FRMO0015921 FRAME - WELD ASSY, 2 PC 1
3 WASQ000118 3/4 AZ35 WASHER ZP 10
4 NCHO000750 3/4 NF HEX NUT PLTD 10
5 SFCO060810 34 X3NFHT CS 10
6 SUP21627EQ LH FLYWHEEL FRM MNT SUPT 1
SUP21627E! RH FLYWHEEL FRM MNT SUPT 1
7 NCHO0006250 NUT - 5/8 NC HEX 8
8 WLK0006250 5/8 MEDIUM LOCKWASHER 8
g SCCO006000 5/8 X 2 NC HT CAPSCREW PLTD 5]
10 PLGOG22712 RAIL - LOWER FRONT ROLLER 4
11 SHMO0022728 SHIM - FRONT ROLLER RAIL, 20 GA. AR
12 SHM0022716 SHIM - FRONT ROLLER RAIL, 16 GA, AR
13 WLKG000375 3/8 MEDIUM LOCK WASHER, PLTD 22
14 NCHO000375 3/8 NC HEX NUT PLTD 22
15 PWB3751500 BOLT - 3/8 X 1 1/2 NC PLOW 22
16 PLG0022713 RAIL - LOWER REAR ROLLER 4
17 SHMO0022727 SHIM - REAR ROLLER RAIL, 20 GA. AR
18 SHMD022717 SHIM - REAR ROLLER RAIL, 16 GA. AR
19 NMS1809001 NUT - 1/2 FLANGE TL 8
20 SCC0050003 12 X 1 1/4 NC HC NT CAPSCREW PLTD 8
21 MNT0G24733 MAKEUP CYL MOUNT 2
22 SCCO000404 BOLT - 716 X 1 1/2 NC GRS 8
23 YOK0024007 YOKE - REAR FRAME CHAMBER 1
24 WLK0004375 7/16 MEDIUM LOCKWASHER 6
25 NCHO000437 NUT 7118 NC GR5 6
26 JCKOQ000205 BUMPER JACK 8000# 1
27 WAS0000010 WASHER - 5/8 HARD ZINC 8
28 SCC0007008 5/8 X 2 1/2 NC HT CAPSCREW PLTD 2
29 GRD0506128 GUARD-SECONDARY PLUNGER 1 NEW ITEM
30 SMS0000184 5/16 X 3/4'NC WHIZ BOLT PLTD 6 NEW ITEM ~

AUGUST, 1998




(PAGE 1-7) FREEMAN 1692

TENSION RAILS ASSEMBLY

- FIG 1-4




TENSION RAILS ASSEMBLY

FREEMAN 1592 (PAGE 1-8)

FIGURE 1-4
REE. NG PART NQ. DESCRIPTION QTY. SERIAL NO, REMARKS

i TNS0228720  LEFT COMPRESSICN BEAM 1

SCC0050004  4/2 X 11/2 NC HT CAPSCREW PLTD 13
3 CYLOTC3516  CYLINDER -TC3,5 X 16 - MODIFIED 2 INCLUDES REF 4

{BREAKDOWN FIG. 1-62}
4 HYPOOFA35P  PIN - CLEVIS W/COTTER 4
5 TNS0228721 RH SIDE TENSION BEAM 1
6 CYLOOTC408  CYLINDER - TC4 X 8 -MODIFIED 2 INCLUDES REF. 7
(BREAKDOWN FIG, 1-63)

7 HYPOOOFA4P  PiN - CLEVIS WICOTTER 4
8 TNS0022466  TOP TENS RAIL COMPRESSION BEAM 1
9 TNS0025988  SIDE TENSION RAIL 2
10 NMS18080601 NUT - 1/2 FLANGE TL 13
i1 NCED000250  1/4 NC ESNA NUT PLTD 4
12 LiINCD16227  BEAM SUPPORT WEAR LINER 2
13 SMF00010028 MACH SCREW - 1/4 X 1 14 FHPLTD 4
14 TNS0028067  TOP TENSION RAIL 5
15 SFCO080706  5/8 X 2 NF GR8 CS 2
16 DOGO014820  CHAMBER DOG 2
17 WCTO000500  1/2 FLAT WASHER - PLTD 14
18 SPG0023160  SPRING - HAY DOG 7
19 COTO0000503 PIN-COTTER #8 X 11/4 7
20 CLV0005035  CLEVISPIN-1/2 X 31/2 2
21 DOGO023158  TORP CHAMBER DOG 5
22 NFED0D0625  LOCKNUT-5/8 NF NYLON INSRT PLTD 6
23 TNS0020208  TOP TEN RAIL CTR PIVOT BOLT 4
24 NCEOQCGO1000  LOCKNUT - 1 NC NYLON INSERT PLID 8
25 TNS0022340  SIDE TENSION RAIL PIVOT BOLT 8
28 STPG002000  TAPE - SAFETY WALK 2¢ AR
27 F0000220  PIN-CLEVIS1/2X3 5

APRIL., 1898




(PAGE 1-9) FREEMAN 1592

PLUNGER CYLINDERS AND MOUNTS ASSEMBLY




PLUNGER CYLINDERS AND MOUNTS ASSEMBLY

FREEMAN 1592 (PAGE 1-10)

FIGURE 1-5
REF. NO. PART NO. DESCRIPTION QTY. SERIAL NO. EMAR
1 CYLO001592  PLUNGER CYLINDER SUB ASSY 1
(BREAKDOWN FIG. 1-60)
2 FLGOOG1501 1" SPLIT FLG WIO-RING & BOLT 3
3 HOS0024887 PLUNGER CYL HOSE 1
4 FRMO014865  GIMBAL FRAME 1
5 SCS0000405  7/16 X 1 3/4 HEX CS 4
B WASOG00102  7/16 HIGH COLLAR LOCK WASHER 4
7 FLGGOO1660 1" CODE 62 BLIND FLANGE 1
8 FG0058450  O-RING, 4 BOLT FLANGE 1
9 HYPFA22P  CLEVIS PIN AND COTTER PIN 2
10 PLG0024471 BOLT -FRONT MAKEUP CYLINDER MOUNT 2
11 HYD5205070 1 NPT X 16 JIC ST ADAPTER 2
12 CYL0024785  CYLINDER -2 1/4 X 34.5 (BREAKDOWN FIG. 1-81) 2
13 MNT0020255  CHANNEL - MOUNTING 3
14 WLKO0000375  3/8 MEDIUM LOCK WASHER, PLTD B
15 SCCOoa3oom 3/8X3/4 NC HT CAPSCREW PLTD 3
16 CLPR10G0150 1 1/2 HYDRA 20RB HOSE CLAMP 3
17 HOS50023451 LEFT MAKE UP CYL HOSE 1
HOS0023452 RIGHT MAKE UP CYL HOSE 1
18 NCE00C100C  LOCKNUT - 1 NC NYLON INSERT PLTD 2
19 PINGO24781 PIN - MAIN RAM CYL. 1
- 20 NEJO001125  JAM LOCK NUT- 1 1/8-7 PLTD 2 WAS NEJGO11250
21 HOS0024889  PLUNGER CYL ROD END HOSE 1
22 NCHO000375  3/8 NC HEX NUT PLTD 2
23 BKT0023474  MAKE UP CYL HSE CLMP BRK 1
24 HOS0015874  PLUNGER CYL HOSE 1
25 SCCO0030606  3/8 X 2 NC HT CAPSCREW PLTD 4
26 SCC0080009  3/4 X 23/4 NC HT CAPSCREW PLTD 16
27 WLKO006750  3/4 LOCKWASHER PLTD 16
28 ZZ01788029 ROLL PIN-1/4 X 1 2
29 28130A  SHIM-RAM ROD 015" AR
28183A  SHIM- RAM ROD 035" AR

AUGUST, 1998




(PAGE 1-11) FREEMAN 1592

CHAMBEER LINERS AND PLUNGER EXTENSIONS FOR 36" CHANGE OVER

FIG 1-6




FREEMAN 1592 (PAGE 1-12}

CHAMBER LINERS AND PLUNGER EXTENSIONS FOR 36™ CHANGE OVER

FIGURE 1-6
REF. NO. PART NO., DESCRIPTION QTY. SERIAL NO. REMARKS
i LINOQ27251D  LINER - 38" RIGHT FRONT CHMBR 1
2 LINO027230D  LINER - 36" CNTR FRONT CHMBR 1
3 LINOO272270  LINER - 36" QUTER FRNT CHMBR 1
4 LINDD27235D  LINER - 36" LEFT REAR CHMBR 1
5 LINGDZ27232D  LINER - 36" CNTR REAR CHMBR ]
5 LIND0272340  LINER - 36" RIGHT REAR CHMBR 1
7 CRB2750275  BOLT-3/8- X 2 3/4 CARRIAGE -PLTD 37
8 WLKO000375 3/8 MEDIUM LOCK WASHER, PLTD 67
Ei NCHO0000375 3/8 NC HEX NUT PLTD 37
10 PLGO027272B  EXTENSION - CENTER PLUNGER FACE, 38" 5
11 PLG2725981 EXTENSION - RIGHT PLUNGER FACE, 36" 1
12 PLG27268B1 EXTENSION - RIGHT PLUNGER SIDE. 38" 1
13 PLG27268B0  EXTENSION -LEFT SIDE PLUNGER, 36" 1
14 PLG27256B0  EXTENSION - LEFT PLUNGER FACE, 36" 1
15 SCC0030002  3/8 X 1 NC HT CAPSCREW PLTD 20
16 SCCO030003 3/ X 114 NCHTCSPLTD 10
17 WCTO000313  5/16 FLATWASHER PLTD 31

APRIL, 1968




(PAGE 1-13) FREEMAN 1592

REAR CHAMBER AND BALE CHUTE ASSEMBLY




REAR CHAMBER AND BALE CHUTE

FREEMAN 1592 (PAGE 1-14)

FIGURE 1-7
REF. NQ.  PARINO. DESCRIPTION QTY. SERIAL NO. REMARKS
1 CHUO504188  BALE CHUTE 1 WAS CHU0022269
2 SFC0080505  BOLT-1/2-20 X 2 1/4 GRADE#8 HEX PLT 6
3 SLUO79860  SLUG-1/4 X 2 1/4 0D X 17/32 ID 2
4 CNK0000336  CONNECTING LINK 3/8 A-336 4
5 SPC0025812  CHAIN ANCHOR SPACER 6
i) NCEQQ00500  LOCKNUT-1/2 NC NYLON INSERT PLT 4
7 SMR1032150  CHAIN - CHUTE SUPPORT 2
8 SFCO080807  BOLT-1/2"-13 X 1" GRADE #5 HEX 2
9 MNTO026340  BALE CHUTE MNT 2
10 WCTO000500  WASHER-1/2 FLAT 5
11 SBHOGGE04  BOLT - /2" X1 1/2° BUTTON HEAD PLTD 4
12 NMS0000252  NUT- 1/2 FLGE TOP LOCK 10
13 NMS00003756  NUT- 3/8 FLGE TOP LOCK 38
14 PWBS001750  BOLT - 1/2- 20 X 1 3/4 PLOW 10
15 KNF0014787  MAIN FRAME STATION KNIFE 2
16 PWB3751500  BOLT-3/8 X 1 1/2 NC PLOW 19
17 PWE3761260  BOLT-3/8-16UNC X 1 1/4 PLOW 19 CHG. DESCRIPTION
18 LINQ276830  1LH QUTSIDE CHM LINER/BALE DOG 1
19 LiN0027684  CENTER CHM LINER & BALE DOG ]
20 LING2768301  RH OUTSIDE CHM LINER/BALE DOG 1
21 WCTD000625  WASHER-5/8 FLAT PLTD 2
22 SPG1789105  SPRING - EXT.2 7/6 CD X .58W-26.00 2
23 SLVE7264037 CORDURA SLEEVE - 1.42 DIA. - 28.00 2
24 FO008280  NYLONTIE 8" 4
25 SMS0505870  BOLT-5/8-11 X 13 1/2 GRADE #5 HEX PLTD 2
26 NCHO000625  NUT-5/8" NC SLTL GRADE B ZINC 2
27 PLUO077353  PLUG-SPRING 2
28 WLKO000500  WASHER-1/2" LOCK 2
29 WASO020049  WASHER - 1.63 OD X 17/32 ID X 3/16 HARDENED 6
30 NFHO08G500  NUT - 1/2"- 20 GR8 SLTL 6

SEPTEMBER 08, 1998




{PAGE 1-15) FREEMAN 1592

PLUNGER ASSEMBLY

riG 1-8




FREEMAN 1592 (PAGE 1-16)

PLUNGER ASSEMBLY
FIGURE 1-8
REE. NO. PART NG DESCRIPTION QTY. SERIAL NO. REMARKS

1 PLG0030232 PLUNGER FRAME ASSY 1
2z PLG0027274 CENTER PLUNGER FACE-EXTENSION 38" 5
3 WCT0000313 5/16 FLAT WASHER - PLTD 31
4 WLKO0000375 3/8 MEDIUM LOCK WASHER, PLTD 44
5 SCCO030003 3/8 X 11/4 NC HT CAPSCREW PLTD 22
6 PLG14967B1 EXTENSION - RIGHT PLUNGER FACE 38" 1
7 PLG27277B0 EXTENSION - OUTSIDE PLUNGER FACE, RIGHT 38 1
8 PLG1486B0O EXTENSION - LEFT PLUNGER FACE 38" 1
9 PLG2727700 EXTENSION - CUTSIDE PLUNGER FACE, LEFT 38" 1
10 PWB2753000 BOLT-PLOW 3/8-16 X 2 #3GRDS5 ZP 14
11 KNF0022602 KNIFE - CENTER PLUNGER 5
12 SHM22604A1 SHIM - CENTER PLUNGER KNIFE, 30 GA AR

SHM22604A0 SHIM - CENTER PLUNGER KNIFE, 10 GA AR
13 NCHO000375 NUT - 3/8 HEX PLTD 14
14 SHMO027994 SHIM - OUTERSIDE PLUNGER KNIFE, AR

SHMO027983 SHIM - QUTERSIDE PLUNGER KNIFE, AR
15 KNF0027832 KNIFE - OUTER PLUNGER 2
16 PLG0022711 NUT F/PLUNGER ROLLER BOLT 2
17 BRGOOCYR3S BEARING PLUNGER ROLLER 4
18 PLG0014579 REAR PLUNGER ROLLER BOLT 2
19 PLG25891D0 SLIDE RAIL-LM PLUNGER 1
20 SCUI0030003 38X 114 NCHT FHSOC CSPLTD 14
21 PLG0014974 SHIM - PLUNGER SLIDE 2
22 SMS0000171 1/4 X 5/8 WHIZ BOLT 5
23 WIP0022693 WIPER-PLUNGER SWITCH CAM 1
24 SCC0030002 3/8 X 1 NC HMT CAPSCREW PLT 20
25 NFH0001032 NUT-1/4 WHIZ 2
26 PLG0024740 FRT PLUNGER ROLLER BOLT 2
27 SHMG022718 SHIM-FRONT PLUNGER ROLLER 4
28 MNT0024734 MOUNT-LEFT MAKE UP CYL 1
29 WLK0000625 WASHER-5/8 S/T LOCK B
30 SCC0070004 1/2 X 5NC HT CAPSCREW PLTD 8
3 WLK001000C LOCKWASHER-1" PLTD 2
32 CLPOGGT1IN HOSE CLAMP 4
33 PLG25991D1 RAIL-RIGHT PLUNGER SLIDE 1
34 MNTE024735 MOUNT-RIGHT MAKE UP CYL 8
35 HYD5405020 1/4 JIC X 1/8 NPT 90 MALE ELBOW 8
36 HOS80023436 HOSE-PLUNGER ROLLER LUBER 4
37 ZZ0000183 ZERK-1/8" NPT STR 7/16 HEX 4

APRIL, 1908




(PAGE 1-17) FREEMAN 1592

SIDE SHIELDS AND DOOR SUPPORTS ASSEMBLY

FIG 1-9

i e
R e Ui . i
w, N vy




FREEMAN 1592 (PAGE 1-18)

SIDE SHIELDS AND DOOR SUPPORTS ASSEMBLY

FIGURE 1-9
REF. NO. PART NO. DESCRIPTION QTY. SERIAL NO REMARKS
1 FRM23291F1 LH TOP SHIELD SUPPORT ASS'Y 1
FRM23291F0 RH TOP SHIELD SUPPORT ASS'Y 1
2 CRB3130100 516 X 1 CARRIAGE BOLT PLTD 8
3 SMS0000184 5/16 X 3/4 NC WHIZ BOLY PLTD 30
4 MNT0023489 BRACE - LEFT DOCR SUP W/BAT MNT 1
BRC23392D1 RH DOOR SUPPORT BRACE 1
5 MNT23303D0 LH GAS SPRING FRM MNT ASSY 1
MNT23303D1 RH GAS SPRING FRM MNT ASSY 1
& WCTGCO00313 5/16 SM FL TL NUT 8
7 SCC005001%2 BOLT-1/2 -13 X 3 1/2 HEX 4
8 NCEO0000500 LOCKNUT-1/2 NC NYLON INSERT PLTD 4
9 NMSO0000117 5/16 NC WHIZ NUT PLTD 54
10 SUP0023479 LOWER LEFT DOOR SUPPORT 1
SUP0023357 LOWER RIGHT DOOR SUPPORT 1
11 SCCO0030002 3/8 X 1 NC HT CAPSCREW PLTD 5
12 WLKOD0D375 3/8 MEDIUM LOCK WASHER, PLTD &
13 WCTO000375 3/8 FLAT WASHER - PLTD 6
14 BRC23331B0 LH FRONT KNEE BRACE 1
BRC23331B1 RH FRONT KNEE BRACE 1
15 BRC23326B0 LH DOOR CENTER KNEE BRACE 1
BRC23326B1 RH DOOR CENTER KNEE BRACE 1
16 SCC0050004 12 X 11/2 NC HT CAPSCREW PLTD 2
17 BKTQG23355 NEEDLE YOKE GUARD BRACKET 2
18 WL K0000500 1/2 LOCK WASHER, PLTD 4
19 NCHO0000500 1/2 NC HEX NUT 18
20 BRC23330B0 LH REAR KNEE BRACE 1
BRC53330B1 RH REAR KNEE BRACE 1
21 MNT2529480 LH REAR GAS SPG/BUMP MNT 1
MNT25294B1 RH REAR GAS SPG/BUMP MNT 1
22 20-112 BUMPER - RUBBER MAIN DOOR 4
23 ROD0023528 BOLT - 1/2-13 X 3 ALL THD HEX GR5 4
24 SUP2520580 LH REAR SHD LOWER SUPT 1
SUP2529581 RH REAR SHD LOWER SUPT 1
25 BRLC23328B0 LH DOCR REAR KNEE BRACE 1
BRCZ2332981 RH DOOR REAR KNEE BRACE 1
26 MNT0023283 MAIN DOOR MOUNT ASSY 4
27 SMS0000177 5/16 X 1 NC WHIZ BOLT PLTD 20
28 SUP23450D0 LH REAR SHD UPPER SUPT 1
SUP23450D1 RH REAR SHD UPPER SUPT 1
29 SHM0023844 SHIELD SUPPORT SHIM - 10 GA. AR
30 SHMO0023545 SHIELD SUPPORT SHIM - 16 GA, AR
31 SUP23327B0 LH CENTER SHLD SUP, LEG 1
SUP23327B1 RH CENTER SHLD SUP. LEG 1
32 NMS0000250 NUT-1/4 NC WHIZ PLTD 8
33 SUP23426B0 SUPPORT - .. H. FRONT CHANNEL 1
SUP2346B1 SUPPORT - R. H. FRONT CHANNEL 1
34 SMTG6001¢01 MACH SCREW - 1/4 X 3/4 TH PLTD 6
35 WCT0000500 WASHER- 1/2" FLAT PLTD 19
36 SCCO050003 BOLT-1/2 X 1 1/4 NC HT C§ PLTD 4

APRIL, 1928




(PAGE 1-18) FREEMAN 1592

SHIELDS AND DOORS ASSEMBLY

G 1-10

7= ﬁvj*f\"ﬁ L)
RS [ A
AR \é\

S R,
REL RN

L SRS BN
ey \\ )

«
™ o)




SHIELDS AND DOOR ASSEMBLY

FREEMAN 1592 (PAGE 1-20)

FIGURE 1-10
REE. NG, PART NO. DESCRIPTION QTY. SERIALNO, REMARKS
1 DOR0232790 LH MAIN DOOR ASSY 1
DOR0232791 RH MAIN DOOR ASSY 1
2 HANGE21603 HANDLE - LIFT-N-LATCH 4
3 NCEQ000313 5/16 NC ESNA NUT PLTD 18
4 CYLO0OB0614 GAS SPRING CYLINDER 4
5 SCCO020004 5/16X11/2 NC HT CAPSCREW PLTD 8
g DOR0233320 LH LOWER FRONT DOOR 1
DOR0233321 RH LOWER FRONT BOOR 1
7 WCTO000375 3/8 FLAT WASHER - PLTD 12
8 NMS0000250 1/4 NC WHIZ NUT PLTD 107
9 HNG0233390 LH EOWER DOOR HINGE 1
HMNG0233391 RH LOWER DOOR HINGE 1
10 SMS0000172 1/4 X 3/4 NC WHIZ BOLT PLTD 12
i1 FST0010401 MED DUTY FOLDING HANDLE FASTNR 6
12 COT00008461 316 X 1 COTTER PIN 4
i3 WCT0000375 3/8 FLAT WASHER - PLTD 12
14 PING023475 PIN - HINGE 4
15 NMS0000117 5/16 NC WHIZ NUT PLTD 13
186 GRDQ233110 LH NEEDLE YOKE GUARD 1
GRD0233111 RH NEEDLE YOKE GUARD 1
17 SMTO00G1001 MACH SCREW - 1/4 X 3/4 TH PLTD 13
18 SMT0061003 MACH SCREW - 1/4 X 5/8 TH PLTD 78
19 SMT0002001 MACH SCREW - 5/16 X 3/4 TH PLTD 20
20 SHDB0032078 LEFT REAR SHIELD 1
SHD0032079 RIGHT REAR SHIELD 1
21 CVRD2541301 REAR CLOSURE PLATE, RH 1
CVR02541300 REAR CLOSURE PLATE, LH 1
22 SHD0023286 TOP LEFT SHIELD 1
SHD0023287 TOP RIGHT SHIELD 1
23 MNT(G254120 LH REAR SHIELD/CLOSURE PLT 1
MNTG254121 RH REAR SHIELD/CLOSURE PLT 1
24 LDRG(G16139 LADDER - PORTABLE 1
25 BKT0016157 HOLDER - TRANSPORT PORT LADDER 1
26 PINDO21155 LATCH - TRANSPORT PCRT LADDER 1
27 BKT0016158 BRACKET-TOP LADDER STORAGE 1
28 NCHO000250 NUT-1/4 NC HEX 4
28 SCC0020002 BOLT-1/4 X 1 GRD #5 HEX 2
30 BKT0235270 LH NEEDLE YOKE BRACKET 1
BKTD0235271% RH NEEDLE YOKE BRACKET 1
31 SMS0000177 BOLT-5/16-18 X 1 FLG. WHIZ PLTD 1
32 SCC0000208 BOLT-5/16 X 2 1/2 1

APRIL, 1998




(PAGE 1-21) FREEMAN 1592

LOWER FRONT SHIELDS ASSEMBLY

FIG 1-11




FREEMAN 1592 (PAGE 1-22)

LOWER FRONT SHIELDS AND CONTROL BOXES ASSEMBLY

FIGURE 1-11
REF. NO. PART NO. BESCRIPTION QTY. SERIAL NO R

1 SHDOD23399 LOWER RIGHT FRONT SHIELD 1
2 NMS0000117 5/16 NC WHIZ NUT PLTD 32
3 SMT0002001 MACH SCREW - 5/16 X 3/4 TH PLTD 8
4 SHDO024071 LOWER LFT FRT SHD 1
5 ANC0023506 FRONT SHIELD ANCHOR 3
6 ANGC0023322 LEFT FRONT SHIELD ANCHOR 1
7 SMS0000184 5/16 X 3/4 NC WHIZ BOLT PLTD 13
8 GRD5062280 ARM GUARD - LEFT 1

GRD506481 ARM GUARD - RIGHT 1
9 MNTC023391 MOUNT - CONTROL & FAN BOX 1
10 SMS000018¢ BOLT-3/8" X 3/4" NC rLG WHIZ 2
11 ELCO172950 CONTROL BOX 1
12 SMS0000177 516 X 1 NC WHIZ BOLT PLTD 13
13 BRCOG23404 RIGHT FRONT SHIELD BRACE 1
14 ANC0023403 RIGHT FRONT SHIELD ANCHOR i
15 WCT0000625 5/8 FLAT WASHER 2
16 NMS1809013 5/8-11 SM FLG TL NUT 2
17 CRB3130075 5/16 X 3/4 CARRIAGE BOLT-PLTD 4

APRIL, 1988




{PAGE 1-23) FREEMAN 1592

TWINE BOXES AND BRACKETS ASSEMBLY

AUGUST, 1298




FREEMAN 1592 (PAGE 1-24)
TWINE BOXES AND BRACKET ASSEMBLY

FIGURE 1.12
REF.NO,  PARTNO, DESCRIPTION QTY. SERIAL NO, REMARKS
4 BOX0024040 LH TWINE BOX 1
2 SHDOOOB569 STAY-SHIELD DOOR 2
3 PLUD506008 PLUG-STAY DOOR. 2
4 BOX0024950 RH TWINE BOX 1
5 F 0004124 BUSHING- DRIVE ROD 2
g SMS0000184 5/16 X 3/4 NC WHIZ BOLT PLTD 16
7 NMS0000117 5/18 NC WHIZ NUT PLTD 32
8 WLK0000313 516 MEDIUM LOCKWASHER PLTD 3
¢ MNT23101E0 LH FRONT TWINE BOX MOUNT 1
MNT23101E1 RH FRONT TWINE BOX MOUNT 1
10 MNT23102EQ LM REAR TWINE BOX MOUNT 1
MNT23102E1 RH REAR TWINE BOX MOUNT 1
i1 SMT0002001 MACH SCREW - 5/16 X 3/4 THPLTD 18
12 HNG23233B0 LH TOP HINGE PIN 2
HNG2323381 RH TOP HINGE PIN 2
13 WCTO000313 5/16 FLAT WASHER PLTD 5
14 NCCO002500 174 NC CAGE NUT 2
15 NCHO000250 t/4 NC HEX NUT PLTD 1
16 FO0008SY SNAP RING F/TWN GUIDE BUSHING 18
17 SCC0001002 114 X 1 NCHT C§, PLTD 6
18 BSHO015841 TWINE BOX DOOR LATCGH BUSHING &
19 SCCOU20002 516 X 1 NC HT CAPSCREW PLTD 20
20 NCEO000375 38" ESNA NC NUT 4
21 SCC0000100 4 X 1/2 NC HT CAP SCREW 2
22 CVRD23236% RH TWINE BOX FILTER ACGESS COV 1
23 HNG2350780 LH LOWER FRONT DOOR HINGE 2
HNG2350781 RH LOWER FRONT DOQOR HINGE 2
24  NCE0000313 516 NC ESNA NUT PLTD 3
25  F0O00856 BUSHING - TWINE & WIRE GUIDE 18
26  ([VR0016464 TWIN GUIDE COVER 8
27  SPCDOO0B0O TWINE GUIDE COVER SPACER 8
28 WCTO000250 1/4" FLAT WASHER 6
29  NCE0000250 174" NC ESNA NUT PLTD 8
30 SMRO00100M 1/4 X 314 Ri4 MACH SCREW PLTD 48
31 RET0023771 RETAINER - TWINE BALL 18
32 BOX23237E0 DIVIDER - L.H. TWINE BOX 4 QTY. WAS &
BOX2323781 DIVIDER - R.H. TWINE BOX 4 QTY. WAS 6
33 WLKD000250 114" LOCKWASHER PLTD 48
34  NCH0000250 14 NC HEX NUT PLTD 48
35  LTH15847E1 iL.H TWINE BOX BOOR LATCH 1
L THOD15848 RH TWINE BOX DOOR LATCH 4
36  FO000278 SPRING - KNOTTER TRIP ARM 2
37 SCCB020003 516 X 1 1/4 NC HT CS PLTD 3
38  BSHOD15842 TWINE BOX DOOR |LATCH GUIDE BUSHING 8
38 FO001007 CONTROL KNB 5/16 NC THREAD 2
40  DOR23230E0 LH TWINE BOX DOOR 1
DOR23230E 1 RH TWINE BOX DOOR 1
41 2632380 BRACKET - LEFT TWINE GUIDE 1
2632381 BRACKET - RIGHT TWINE GUIDE 1
42 SCCO070012 5/8 X 31/2 NC HT CAPSCREW PLTD 4
43 BKT0023462 TWINE GUIDE BRKT 2
44 WLKO000B25 58 MEDIUM LOCK WASHER, PLTD 4
45  NCHOD00825 5/8 NC HEX NUT PLTD 4
46 FOO00967 16 GA SHIM FIPINION SHAFT BRG 12
FOOOBE7A 20 GA SHIM F/PINION SHAFT BRG 12
. FOO0S6TR 10 GA SHIM F/PINION SHAFT BRG 12
47  MNT5064110 MOUNT-DOOR STAY LEFT 1
MNT5061131 MOUNT-DOOR STAY RIGHT 1
45  NMS0409001 NUT - 5/16 UNC GRD 5 SELF-LOCKING, TOP LOCK 18
49 BOX0507654 TWINE - BOX BOTTOM, LH 2 ADD NEW ITEM
BOX0507655 TWINE - BOX BOTTOM, RH 2 ADD NEW ITEM

AUGUST, 1998




(PAGE 1-25) FREEMAN 1592

TOP COVERS AND KNOTTER FANS ASSEMBLY

G 1-13




FREEMAN 1592 (PAGE 1-28)

TOP COVERS AND KNOTTER FANS ASSEMBLY

FIGURE 1-13
REF.NO. PARTNO DESCRIPTION QTY. SERIALNO. REMARKS

1 CVR0023406 KNOTTER COVER 1
2 = BMP0D04243 BUMPER - RUBBER GROMMET 10
3 SCCO000208 5/16-18X2 1/2"GRADE#S HEX BOLT 1
4 SCC0020001 BOLT-5/16-18X3/4" GRADE#E HEX 12
5 FSTOD1 0401 MED DUTY FOLDING HANDLE FASTNR 2
6 NMS0000117 "NUT-5/18 NC FLG WHIZ LOCK 5
7 SUP503560 LH KNOTTER CVR SUPPORT 1

SUP503561 RH KNOTTER CVR SUPPORT 1
8 SMS0000171 BOLT-1/4 NC X 5/8 WHIZ PLT 24
9§ WOT0000250 WASHER-1/4 FLAT 77
10 NMS0000250 NUT-1/4 NC FLG WHIZ LOCK 32
11 _SMS0000184 BOLT-5/16-18X3/4 FLANGE WHIZ 4
12 GRDO004432 CAGE-F/KNOTTER BLOWER-COMPLETE 2
13 CLPD022526 FAN GUARD CLIP 16
14 FANO250937 FAN BLADE F/KNOTTER BLOWER 2
15 HNG1598501 RH PLUNGER COVER HINGE SECT 3
16 HNG1598601 RH PLUNGER COVER HINGE SEGT 3
17 TUB1075023 TUBING-RND.3/40DX5/181D- 75 1
78 NCEDOD0313 NUT-5/16-18 NYLON INSERT LOCK 3
19 SUP5061200 ARM - SHIELD SUPPORT, RH 1
20 SUP5061181 ARM - SHIELD SUPPORY 1
21 SPG1803105 SPRING-COMP. #28 1 1/4" DA 1
22 GRMO0002285 7/8 1D X 1 1/8 0D V16 GRV GROMMET 2
23 SCC0000206 BOLTS-5/16-18X 2 GRADE#5 HEX 1
24 NFH0001032 NUT-10-32 NF PLT 4
25 WCT0010000 WASHER-#10 FLAT PLT 4
26 CBT5151250 STRAP-CABLE TIE-T120R-0 15" 4
27 WMIRD022708 MOTOR W/ LEADS - KNOTTER FAN 2

(INCLUDES REF. 76)

28 SUP5061240 SUPPORT - LEFT KNOTTER COVER 7

SUP5061231 SUPPORT - RIGHT KNOTTER COVER 1
26 HNG1598500 LH PLUNGER COVER HINGE SEGT 3
30 HNG1598600 LH PLUNGER COVER HINGE SECT 3
31 CVRO0023300 REAR PLUNGER COVER ASSY 1
32 WLKOD00250 WASHER-1/4 SIT LOCK 1
34 NCH0000250 NUT-1/4 NG HEX 4
35 SCCOD10001 BOLT-1/4-20X3/4"GRADE #5 HEX 4
36 CVR5080231 SHIELD - RIGHT HALF PLUNGER COVER 1

CVR5060240 SHIELD - LEFT HALF PLUNGER COVER 1
37 SCC0000110 BOLT-1/4-20X3 HEXHEAD GR 5 8
38 SPC0506402 SPACER - KNOTTER FANS 8
36 CHNO506116 CHAIN - 3/16 LONGLOO LIBST L. BR17 LINKS 2
40 SCC0010002 1/4-20 X 1" GRADE #5 HEX BOLT 4
41 §TP5776001 TAPE-SAFETY WALK 4 WIDE (SPCEY LGTH) AR

APRIL, 1998




(PAGE 1-27) FREEMAN 1592

DRIVE UNIT SHIELDS ASSEMBLY

FIG 1-14




FREEMAN 1592 (PAGE 1-28)

DRIVE UNIT SHIELDS ASSEMBLY

FIGURE 1-14
REE.NO. PART NO. DESCRIPTION QTY. SERIAL NO. REMARKS
i SHDOG23412 DRIVE UNIT TOP SHIELD 1
2 HANOGDO817 HANDLE - CHROME GRAB 1
3 SMS0000171 BOLT - /4 NC X 5/8 WHIZPLTD 46
4 NMES00060250 174 NC WHIZ NUT PLTD 47
5 SHD0023443 SHEAVE FRONT UPPER SHIELD 1
6 CVRO56642 SHIELD-PTO CLUTCH COVER 1
7 SHD23508D0 LH SHEAVE DUST SHIELD 1
SHD23508D1 RH SHEAVE DUST SHIELD 1
8 HNGD023458 SHEAVE FRONT SHIELD HINGE 1
g SHD0023442 SHEAVE FRONT LOWER SHIELD 1
10 CVR5048870 COVER ASSY - L H. FRONT ACCESS 1
CVR5048501 COVER ASSY - R.H. FRONT ACCESS 1
11 LAT0000201 RUBBER DRAW LATCH 2
12 FST0016401 FOLDING HANDLE FASTENER 2
13 SHD0235050 LH DRIVE UNIT SHIELD ASSY 1
SHDOO235051 RH DRIVE UNIT SHIELD ASSY 1
14 SHDO0235000 LH DRIVE UNIT DUST 8HD 1
SHDO235001 RH DRIVE UNIT BUST SHD 1
15 SHD0234050 TOP FRONT SHIELD, LEFT 1
SHD0234051 TOP FRONT SHIELD, RIGHT 1
16 23422k SHIELD - MAIN SHEAVE BOTTOM 1
17 23772D0 SHIELD - L.H. SIDE DUST 1
2377201 SHIELD - R.H. SIDE DUST 1
18 23773D0¢ SHIELD - L.H. REAR DUST 1
23773D1 SHIELD - R.H. REAR DUST 1
19 SMT0002001 MACH SCREW - 5/16 X 3/4 TH PLTD i6
20 NMS0000117 5/16 NC WHIZ NUT PLTD 32
21 LAT0129684 LIFT & TURN LATCH 1
22 RIV0000604 RIVET 3/16 X 1/4 14
23 SCC00460102 BOLT-/14 -20 X 1 GRD #5 HEX 2
24 WCTO0000250 WASHER 1/4 FLAT 2
25 BCX0014241 CASE - 8"X9"X1" OPERATOR MANUAL 1
26 PB0159200 OPERATOR MANUAL END 1

APRIL, 1998




(PAGE 1-29) FREEMAN 1592

SERVICE LADDER AND HANDRAILS ASSEMBLY

FIG 1-15

L,
oI
VXY




FREEMAN 1592 (PAGE 1-30)

SERVICE LADDER AND HANDRAILS ASSEMBLY

FIGURE 1-15
REE. NO. PART NO. DESCRIPTION Q7Y, SERIALNO, REMARKS
1 LDRG623313 SERVICE LADDER ASSY 1
2 SMS0000184 5/18 X 34 NC WHIZ BOLT PLTD 19
3 RALOD24153 REAR RAIL ASSY 1
4 RALOO24152 SIDE RAIL ASSY 1
5 RIV0000604 RIVET - 3/16X1/4 STAINLESS GRIP 12
6 STP0002000 TAPE - NON SKID SAFETY, 2" (SPCFY LGTH) 10
7 RALOD023318 SERVICE LADDER HANDRAIL ASSY 2
8 SMS0000177 5/16 X 1 NC WHIZ BOLT PLTD 14
g SCL00356602 3/8 X 1 NC HT CAPSCREW PLTD 2
10 VWLKO000375 3/8 MEDIUM LOCK WASHER, PLTD 2
11 WCTO0GDO375 3/8 FLAT WASHER - PLTD 2
12 CLPO000T30 LATCH - OVER CENTER DRAW 1
13 NMS0000117 5/16 NC WHIZ NUT PLTD 33
14 BRCG025407 SERVICE LADDER BRACE 3
15 BRCO025406 SERVICE LADDER BRACE 1
16 SUP0023344 LADDER SUPPORT 1
17 BKT0023510 SERV LADDER HANDRAIL TOP BKY 1
18 CLPO0GL125 CLAMP - 1" W 13/32 HOLE VINYL 2
198 BKT0024175 LADDER-HANDRAIL BRKT 1
20 SMS0000181 BOLT - 3/8 X 3/4 NC WHIZ 2

APRIL, 1998




(PAGE 1-31) FREEMAN 1592

BALL HITCH ASSEMBLY

FIG 1-16




BALL HITCH ASSEMBLY

FIGURE 1-16

FREEMAN 1592 (PAGE 1-32)

REF. NO. PART NO. DESCRIPTION QIY. SERIAL NO, REMARKS
1 SCC0001325 BOLT - 1 1/4 NC X 8 1/2 GRS HEX PLTD 1
2 SCC0000721 5/8 X 7112 NC HT CAP SCREW 1
3 WCT0125000 11/4 FLATWASHER 2
4 PLT0021488 CLEVIS PIN PLATE 2
5 SCS6000306 3/8 X 2 NC SOCKET HEAD C§ 8
6 PLT0021486 BALL HITCH TOP PLATE 1
7 HTHOD21490 HITCH BALL 1
8 SPC0021489 CLEVIS PLATE SPACER 1
9 SCCO070008 5/8 X 21/2 NC HT CAPSCREW PLTD 8
10 WELKO000625 5/8 MEDIUM LOCK WASHER, PLTD 8
11 NCHO000825 5/8 NC HEX NUT PLTD 10
12 HTHD021484 BALL HITCH MOUNT 1
13 ZZ0000105 1/8 NPT STR X 5/16 HEX ZERK 1
14 SHM0021483 SHIM - HITCH BALL 4
15 PLTC021487 BALL HITCH BOTTOM PLATE 1
16 NCEQG12500 LOCKNUT-1 1/4 NC NYLON INS PLTD 1

APRIL, 1898




(PAGE 1-33) FREEMAN 15982

P.T.0. SHAFTS ASSEMBLY

FIG 1-17




P.T.O, SHAFTS ASSEMBLY

FREEMAN 1592 (PAGE 1-34)

FIGURE 1-17
REF.NO. PARTNO. DESCRIPTION QTY. SERIALNO. REMARK

1 362430 YOKE 1 3/8"-21 PL. AS 1

362434 YOKE 1 3/4"-20 PL. AS 2
2 312200 CROSS & BEARING KIT 2
3 174039 INBOARD YOKE i
4 388242 INNER PROFILE 7

188544 INNER PROFILE 1
5 304046 SPRING PIN 10 X 90 1
5 388243 SLEEVE, TUBE & INBOARD YOKE WA, 1

362434 SLEEVE, TUBE & INBOARD YOKE W.A. 7

ON SHAFT 504553.001 ONLY

g 365387 YOKE 1 3/4"-20 SPL A S 1
] 87276 SHIELD CONE 7 RIB Z
10 389772 BEARING RING SC25 2
11 389773 OUT SHIELD TUBE OVL. i

380776 OUT SHIELD TUBE OVL. 1
12 365305 INN. SHIELD TUBE RND i

380777 INN. SHIELD TUBE RND 1
13 44324 SCREW IN ITEM 9 2
14 44321 SAFETY CHAIN z
15 355155 SUPPORT BEARING 1
16 383333 DECAL OUT. IN ITEM 11 1
17 383334 DECAL INN. IN ITEM & 1

364915 AS COL. KIT-IN [TEM 1 1

364916 AS COL. KIT-IN ITEM & T

REF.NO. PARTNO. DESCRIPTION QTY. SERIALNO, REMARKS
1 362434 FLANGE YOKE 1
2 312209 CROSS & BEARING KIT 1
3 174539 SPRING PIN 10 X 80 1
4 388944 INBOARD YOKE S4 1
5 304046 INNER PROFILE 54 i
6 380775 S5 PROFILE, SLEEVE SHIELD 1
SUPPORT & STUB SHAFT WA,

8 365556 GUARD RING SC25 3
9 365387 SHIELD CONE 5 RING i
10 87276 OUT SHIELD TUBE OVL. 1
11 389776 {NN SHIELD TUBE RND 1
12 389777 BEARING RING SC25 2
13 365305 SAFETY CHAIN 1
14 44321 SCREW INJTEM 8 & @ 2
15 355155 DECAL OUT IN TTEM 10 1
16 363333 DECAL INN. IN [TEM & ]
17 383334 SUPPORT BEARING 1
18 380371 ZERK IN ITEM 6 1

AFRIL, 1998




(PAGE 1-35) FREEMAN 1592

3 PIECE P.T.O. DRIVE LINE ASSEMBLY

FIG 118




3-PIECE P.7.0. DRIVELINE ASSEMBLY

FREEMAN 1592 (PAGE 1-36)

FIGURE 1-18
REF.NO. PARINO. DESCRIPTION QTY. SERIAL NO. REMARKS
1 DRV0388771 1 3/8 X 21 FRNT SHF F/3PC DRVLN 1
1 DRV0386774 1 3/4 X 20 FRNT SHF F/3PC DRVIN 1
2 SCC0050004 1/2 X 11/2 NC HT CAPSCREW PLTD 12
3 BRGO004501 BEARING-45MM SPHERICAL W/COLLAR 1
4 BRGD000085 FLANGETTE F/3 PC DRVLN CTR BRG 2
5 MNT0028883 PTO SHAFT BEARING MNT i
& ANG0027391 ANGLE - PTO SHAFT BRG MNT, 1 3/4 2
7 WLKO0000500 1/2 LOCK WASHER, PLTD 12
B NCHOC00500 1/2 NC HEX NUT PLTD 12
9 DRV(0389779 SECONDARY SHAFT F/3PC DRVLIN 1
10 NMS0000250 NUT 1/4 NC FLG WHIZ LOCK 2
11 SCCMOTT2025-.. 12MX25M MC HEX HD CS PLTD 8.8 B
12 WLKMO0100120 LOCKWASHER - M12 B
13, _SMSD0003184 5/1§ X 3/4 NC WHIZ BOLT FLTD 4
14, BMP0093768 .  MOUNT-SANDWICH SINGLE STUD 2
A5 SHD0027449%/  PTQ SHAFT SHIELD - BIG BALER L3/ D St 1
1§ BKT0027448 PFO SHAFT SHIELD BRACKET : 1
17 NMS0000117 BB NC WHIZ NUT PLTD 4

o
e

APRIL, 1998




{(PAGE 1-37) FREEMAN 1592

P.T.0. CLUTCH ASSEMBLY

FIG 1-19




FREEMAN 1592 (PAGE 1-38)

PTO CLUTCH ASSEMBLY

FIGURE 1-19
REFE. NO. PART NO. DESCRIPTION OTY. SERIAL NO. REMARKS
1 CLHO388110 CLUTCH-TORQUE LMTR 1
2 - RNGO367720 SETTING RING 1
3 SPG0377672 SPRING FPACK 1
4 CLHO17700% DISK-FRICTION 4
5 PLTO367725 DRIVE PLATE 1
5 PLT0367726 DRIVE PLATE 1
7 RNG(170012 SEALING RING 1
8 RNGO702100 RETAINING RING 2
9 DSKD304235 WASHER 1
10 DRV0388109 HUB- 1 3/4"-8 SPL. 1
11 KEYQ331737 KEY 2
12 SPG0332185 LEAF SPRING 2
13 HSN0177008 HOUSING & DRIVE PLATE 1
14 DSK0353203 WASHER 1
15 RNG0175048 SEAL RING 1
16 RNG0367718 RING 1
17 HSND388108 CLUTCH HOUSING 1

APRIL. 1998




{(PAGE 1-39) FREEMAN 1592

MECHANICAL DRIVE UNIT ASSEMBLY

FIiG 1-20




FREEMAN 1592 (PAGE 1-40)

MECHANICAL DRIVE UNIT ASSEMBLY

FIGURE 1-20
REF. NO, PART NQ. DESCRIPTION QTY, SERIAL NO. REMARKS
1 SHV0000250 SHEAVE - 885V250 i
2 CLH0038810 CLUTCH - TORQUE LMTR 1
3 RNG5160175 SNAP RING 1
4 WLKO0G0500 1/2 LOCK WASHER, PLTD 3
5 SCC0050007 1/2 X 21/4 NC HT CAPSCREW PLTD 3
5 NCHMO008125 NUT-8MM 1
7 ALT1002116 NIPPENDENSO ALTERNATOR 1
8 BKT0023414 ALTERNATOR MOUNT BRKT 1
9 BLT0000038 ALTERNATOR COG BELT 1
10 SPC0028022 ALTERNATOR BRACKET SPACER 1
11 SC30000306 3/8 X 2 NC SQCKET HEAD CS 3
12 WLKO000375 3/8 MEDIUM LOCK WASHER, PLTD 14
13 BSH0121875 $1 X 2 316 BUSHING 1
14 BSH0221875 RZ X 2 3/16 BUSHING 1
15 BLTO005850 BELT-COG 5
18 SHV0000080 SHEAVE - 8R5V80 1
17 ZZ0000458 KEY - 172X 112X 412 i
18 NCHDO0Q375 3/8 NC HEX NUT PLTD 11
19 WCT0000375 3/8 FLAT WASHER - PLTD 7
20 FOQ00072 KEY - 12X 1/2 X 3 1/2 1
21 SCC0030052 3/8 X 1 NC HT CAPSCREW PLTD 10
22 NCHOGG00313 5/16 NC HEX NUT PLTD 1
23 WLKQG00313 5/16 MEDIUM LOCK WASHER, PLTD 1
24 MNTDQ23288 TENS. CONTROL PUMP MNT BKT 1
25 SHVO000079 SHEAVE- AK78H 1
26 WLK0O000250 1/4 LOCK WASHER PLTD 3
27 BLT0000042 AX-42 COG BELT 1
28 BSH0005625 H X 8/16 BUSHING 1
28 SCCOG20002 5/16 X 1 NC HT CAPSCREW PLTD 1
30 WCT0000313 5/16 FLAT WASHER - PLTD 4
31 BKTOO15770 TNS CONTROL PUNIP TENSION BRACKET i
32 SCC0020001 5/16 X 3/4 NC HT CARPSCREW PLTD 2
33 MNTO018742 SAE "AA" 2-BOLT PUMP MOUNT 1
34 NCED00G313 5/16 NC ESNA NUT PLTD 1
35 220000403 KEY-1/8 X 1/8 X 1 1
36 HOS0023494 TENSION PUMP SUCTION HOSE 1
37 HYDS515045 8 JIC X 10M ADJ 60 DEG ELBOW 1
38 PMP0022226 PMP-TENS CONTROL {(LEFTHAND) 1
39 HOS0016655 HOSE-TENS CONTROL PRESSURE i
40 HYD5515043 FITTING-6M X 8M JIC 90 DEG 1
41 NCEQ000375 LOCKNUT-3/8 NC NYLON INSERT PLTD 1
42 BKTG023423 ALTERNATOR BELT TENSION BRKT i
43 SCCO030013 3/8 X 33/4 NC HT CAPSCREW PLTD 1
44 SCCM108035 8M X 35M MC HEX HD C8 - FL THRD 1
45 WLKM100080 WASHER -LOCK M8 -SPRING D 127A 1

APRIL, 16998




(PAGE 1-41) FREEMAN 1592

MECHANICAL DRIVE UNIT ASSEMBLY

Figure 1-21

AUGUST, 1998



FREEMAN 1592 (PAGE 1-42)

MECHANICAL DRIVE UNIT ASSEMBLY

FIGURE 1-21
REF.NO. PART.NO. DESCRIPTION QOTY. SERIAL NO. REMARKS

1 FRM0023252  DRIVE FRAME 1
2 BKT21626E0  LH FLYWHEEL FRAME MT BKT 1
BKT21626E1  RH FLYWHEEL FRAME MT BKT 1

3 WLKODD0625  5/8 MEDIUM LOCK WASHER, PLTD 28 QTY. WAS 16

4 NGCHOO00625  5/8 NC HEX NUT PLTD 28 QTY. WAS 16
5 BKT23341B0  LH FRT SLEEVE CVR SUPT BKT 1
BKT23341B1  RH FRT SLEEVE CVR SUPT BKT 1

& WCTO0D0625  5/8 FLAT WASHER - PLTD 20 QTY. WAS 8

7 SCCOO70006  5/8 X 2 NG HT CAPSCREW PLTD 20 QYT. WAS 8
8 SUP0021636  ANCHOR SUPPORT 2
g SCC0070005  6/8 X t I/ NC HT CS PLTD g
10 BKTO25876B  FLYWHEEL MNT ANCHOR BKT 2
11 ROD0015498  DRIVE BELT TAKE UP ROD 1
12 WASO000118 374 STRUCTURAL WASHER 8
13 MNTO023278  DRIVE UNIT BELT TAKE UP 1
14 BLK0015661  BELT TAKE UP TIGHTENER BLOCK 1
15 SQS5003000 172 X 3 5Q HD SCREW 4
16 NCJ0O000500 /2 NC JAM NUT PLTD 4
17 NCHO000750  3/4 NG HEX NUT 1
18 WLKO0D0750  3/4 LOCKWASHER PLTD 8
19 SCCOD80007  3/4 X 21/4 NC HT CAPSCREW PLTD 4
20 BRGO218750 2 3/16 PILLOW BLOCK BEARING 2

21 WASGO0D0105  5/8 STRUCTURAL WASHER 8 QTY. WAS 4
22 SCCO070008  5/8 X 21/2 NC HT CAPSCREW PLTD 4
23 SHF023255E  PRIMARY DRIVE SHAFT 1
24 SHDG023440  FLYWHEEL FRONT SHIELD BOTTOM i
25 WLKG000375  3/8 MEDIUM LOCK WASHER, PLTD 6
26 SCCO030002  3/8 X 1 NG HT CAPSCREW PLTD 6
27 BKTOD2624%  ALTERNATOR SUPPORT BKT ASSY 1
28 MNTO023468  TENSION PUMP MOUNT ASSY 1
29 SMS0000184 5716 X 3/4 NG WHIZ BOLT PLTD 6
30 NMS0000117  5/16 NC WHIZ NUT PLTD 6
31 SHDG026246  FLYWHEEL FRT SHD TOP ASSY 1
a2 SHMOD15708 10 GA. FLYWHEEL BEARING SHIM 2
SHMO015708 16 GA. FLYWHEEL BEARING SHIM 2
SHMO015710 30 GA. FLYWHEEL BEARING SHIM 4
33 BRG2187500 2 3/16 HEAVY PILLOW BLOCK BRG 2
34 SCCO080008  3/4 X 2 1/2 NC HT CAPSCREW PLTD 4
35 720005891  1/8 NPT 60 DEG. X 7/16 HEX ZERK 1
36 FLW0023253  FLYWHEEL - BALANCED 1
37 ZZ0000105  1/8 NPT STR 5/18 HEX ZERK 2
38 DPT001875%  PUMP PILOT ADAPTER 1
39 RNGO149396  RETAINING RING F/SLV0149018 2
40 SELO0146223  GREASE SEAL F/SLV149918 2
41 CPL0018917  PUMP DR CPLG HALF-BOXED-WALDR 1
72 SLV014G918  SLEEVE F/GPC18817 /21616 1
43 STS4375075  7/18 X 3/4 SOCKET SET SCREW 3
a4 BSH0021617  BUSHING F/CPL21616 1
45 CPL0021616  PUMP DRIVE REAR COUPLING HALF 1
46 WAS0000103  1/2 HARDENED FLAT WASHER - PLTD 4
47 WLKO000500  1/2 LOCK WASHER, PLTD 4
48 SCCO0050008  1/2 X 2 NC HT CAPSCREW PLTD 4
49 HSG0262450  ALTERNATOR HOUSING 1
50 NRS0000250  1/4 NG WHIZ NUT PLTD 4
51 SMS0000173 /4 X 1/2 NG WHIZ BOLT PLTD 4
52 270000107  1/8 NPT 45 DEG. X 7/16 HEX ZERK 2
53 ZZ0D00451 12 X 1/2 X 1 1/2 KEY 1
54 ZZ00D01D4 /8 NPT 90 DEG. X 7/16 HEX ZERK 2
55 STS3750500  3/8 X 1/2 SETSCREW 2

AUGUST, 1998




{PAGE 1-43) FREEMAN 1582

WIND GUARD ASSEMBLY

FIG 1-22




FREEMARN 1592 (PAGE 1-44)

WINDGUARD FOR 93" PICKUP ASSEMBLY

(PICKUP MOUNTED)

FIGURE 1-22
EF. N PART NO. DESCRIPTION QTY. ERIALN ARK

1 GRDOZ5283E WINDGUARD - PICKUP MOUNTED 1
2 NCEQ00Q0375 LOCKNUT - 3/8 NC NYLON INSERT PLTD 6
3 CcOT0000806 316X 21/2 COTTER PIN 4
4 NCHOO00375 3/8 NC HEX NUT PLTD 8
5  WCTO000375 3/8 FLAT WASHER - PLTD 26
6  F0O01517 TRIP SPRING 2
7 SCCH030004 3/8 X 11/2 NC HT CAOSCREW PLTD 1 3/4 4
8  SPG25309A SPRING - WNDGRD OVERTRAVEL 2
9  ROD25329A ROD - WNDGRD SPRING ADJ 2
10 NFHO000375 3/8 NF HEX NUT PLTD 2
11 06-125 3/8-24 UNF FEMALE CLEVIS 2
12 . FDOOO440 FERRULE 4
13 WLK0000375 3/8 MEDIUM LOCK WASHER, PLTD 2
14 SCCO030003 3/8 X 14/4 NC HT CAPSCREW PLTD 2
15 068-126 PIN - 3/8 CLEVIS 2
16 NMS0000117 516 NC WHIZ NUT PLTD 16
17 LNKO025281A LINK - WINDGUARD SPRING 2
i8  SCC0030002 3/8 X 1 NC HT CAPSCREW PLTD 2
19  SQS55003000 1/2 X 3 SQ HD SCREW 2
20 LEV25279DC LEVER - LEFT WNDGRD SPRING 1

LEV25279D1 _LEVER - RIGHT WNDGRD SPRING 1
21 NCJO0D0s0¢ 172" JAM NUT - PLATED 2
22 GUD25278AD GUIDE - LEFT WNDGRD SPNG LVR 1

GUDRE2T8A1 GUIDE - RIGHT WNDGRD SPNG LVR 1
23 COT0000502 1/8 X 1 COTTER PiN 2
24 SPGO010555 SPRING - WINDGRD TENSION 2
25  FTO006205 3/8-18 SPADE BOLT 2
26 MNT25276D0 MOUNT - LEFT WINDGUARD 1

MNT25276D1 MOUNT - RIGHT WINDGUARD 1
27  SPC25340A SLIDER - WNDGRD SPRING SPACER 2
28  NFEQD0D375 3/8" NF - ESNA NUT PLTD 2
29  SBH0020001 5116 X 3/4 NC BUTTON HD CS 10
30  SBHGO20002 5/16 X 1 NC BUTTON HD CS 4
31 BSHOEO5909 212X 134X 14 GA. M.B. ZINC 4

APRIL, 1998




(PAGE 1-45) FREEMAN 1592

PICKUP REEL COMPONENTS ASSEMBLY

FIG 1-23




REE. NO. PART NO

FREEMAN 1582 (PAGE 1-48)

93" PICKUP REEL COMPONENTS ASSEMBLY

FIGURE 1-23

De P!

QTY, SERIALNO.
1

EMARK

1 PCYD028026 FRAME - PICKUP

2 WLK0000375 3/8 MEDIUM LOCK WASHER, PLTD 27
3 WLKODD0B00 172 LOCK WASHER, PLTD 7
& NCHOO0DD375 3/8 NG HEX NUT PLTD 27
5 NCH0000500 172 NC HEX NUT PLTD 7
5 NCH00003%3 6/16 -18 SMFLG T.L. 31
7 PCYOD17634 ANGLE-STRIPPER MOUNT 7
8 SPNOG17647 SPINDLE - PICKUP WHEEL 2
9 HUBD000348 HUB ASSY 2
10 SELOD34623 SEAL-WHEEL HUB 2
11 F0001909 BEARING-CONE 4
12 FD001654 " CUP-BEARING 2
13 "HUBO0OBT12 WHEEL HUB 2
14 ZZ0000219 MACH, BSHG 1 X 2 X 14 GA. 2
15 NFC0010000 NUT-1 NE CASTLE 2
15 CAPODAGTAT CAP-HUB 2
17 COT0000502 178 X 1 COTTER PIN 2
18 WHL0401530 WHEEL ASSY-480 X 8 (SMOOTH) 3
19 WHLD412530 RIM-8 X 3.75 (4 ON &%) 2
20 TIR0199128 TUBE 4.00 X 8 2
21 TIRODDA00S TIRE (40C X 8 PLY) 2
22 SMS0005363 BOLT-LUG 8
23 SCF0020001 5/16 -24 X 3/4 GR #5 HEX 31
24 FEN1763201 FENDER FLARE - PICKUP RIGHT 1
25 SCCO0020002 5/16 X 1 NG HT CAPSCREW PLTD 6
26 PCY0023053 REEL - PICKUP . RIGHT i
27 CAMOO17414 CAM-PICKUP REEL 7
26 SCCOD50003 1/2 X 1314 NC HT CAPSCREW PLTD 2
79 SCCO000303 3/8 X_11/4 NCFH SOCKET CS 2
30 FO007804 HKEYS - 3/8 X, 3/8 X 2 3
31 SCC00B001T 1/2 X 31/4 NC AT G5 - PLTD 3
32 GHF0025191 SHAFT - PICKUP REEL T 1
33 PEY0047501 REEL - PICKUP __ {0¢" ] b 27 & 2w 2
34 CLV0120014 PIN - CLEVIS 3/8 X 2 1/2 2
35 F000B381 COLLAR - LOCK 1
36 TF0008383 FLANGETTE - G72MSB NON LUBE 4
37 F000B380 BEARING W/ LOCK COLLAR, 1 3/8 2
38 CRB3751000 3/8 X 1 CARRIAGE BOLT 21
33 COTO000501 PIN - EXPANSION 1/8 X 3/4 7
40 FEN1763200 FENDER FLARE - PICKUP LEFT 1
41 BARDDZ5204 BAR - PICKUP TOOTH 5
42 NCEOGO0250 174 NC ESNA NUT PLTD 10
43 HSNOO17505 HOUSING - TOOTH BAR BEARING 10
44 BRGO017508 BEARING - TOOTH BAR 10
45 SCC0010006 174 X 2 NC HT CS - PLTD 10
46 PCY0013464 FINGER - PICKUP 85
47 SFC0030007 318 X 2 1/2 NF 5T GS PLTD 65
48 MNTOD13456 MOUNT - PICKUP FINGER 65
49 NFXO000375 3/8 NF FLEX LOCK NUT 65
50 BRGOD0D1101 BEARING 5
51 ZZ0000715 PIN - EXPANSION 1/4 X 1 3/4 5
52 LEV0023055 LEVER - PICKUP TOOTH BAR CAM 5
53 SCC0080505 17213 X_1 3/4 GR#B CAPSCREW 5
54 BSHOOBZ31A BUSHING - CAM LEVER ROLLER 5
55 BRGO002029 BEARING 5
56 NCJ0000500 /2 NC SLTL GRD #5 5
57 SMS0000158 5/16 X 1/2 NC WHIZ BOLT, PLTD 107
58 SMS0000184 5/16 X 3/4 NC WHIZ BOLT PLTD 3
59 PCYD025861 STRIPPER - PICKUP, RIGHT HAND 1
60 PCY0D025860 STRIPPER - PICKUP CENTER 35
81 PCY0025859 STRIPPER - PICKUP, LEFT HAND i

APRIL, 1998




(PAGE 1-47) FREEMAN 1592

PICKUP SHIELDS AND MOUNTS ASSEMBLY

FIG 1-24




FREEMAN 1592 {(PAGE 1-48)

83" PICKUP SHIELDS AND MOUNTS ASSEMBLY

FIGURE 1-24
REF. NO. BART NO. DESCRIFPTION QTY, SERIAL NO. REMARKS
1 PCYD028026 FRAME - PICKUP 1
2 GUD18010B GUIDE - PICKUP SHIELD 1
3 GUD18011B GUIDE - PICKUP SHIELD 1
4 GUD18012D GUIDE - PICKUP SHIELD 1
5 SHD27344D0 SUPPORT - L.H. P/U SIDE SHIELD 1
8 SHD27344D1 SUPPORT - R.H. P/U SIDE SHIELD 1
7 FST0010401 MED BUTY FOLDING HANDLE FASTNR 4
8 SUPD176350 SUPPORT - 1..H. PICKUP SHIELD 1
9 SUP0178351 SUPPORT - R.H. PICKUP SHIELD 1
10 SHDO0176360 BACKING - L.H. PICKUP SHIELD 1
11 SHDO176361 BACKING - R.H. PICKUP SHIELD 1
12 SHD0027343 SHIELD - L.H. PICKUP 1
13 SHDO0Z7342 SHIELD - R.H. PICKUP 1
14 HANOGO0150 HANDLE - PLATED DOOR 2
156 SMF1032500 MACH SCREW - 10-32 X 1/2 FH 8
16 WLKO0000100 10-32 NF HEX NUT PLTD 8
17 NFH0001032 LOCKWASHER - #10 PLTD 8
18 CRB3130750 5/16 X 3/4 CARRIAGE BOLT 8
19 BKT18162B0 BRACKET - L. H. PICKUP LIFT SPRING 1
20 BKT16162B1 BRACKET - R.H. PICKUP LIFT SPRING 1
21 SCC0070003 5/8 X 1-1/4 NC HT CS - PLATED 2
22 WLKD000625 5/8 MEDIUM L.OCK WASHER, PLTD 2
23 NCH0000625 5/8 NC HEX NUT PLTD 6
24 ARMUO015684 ARM - PICKUP LIFT STOP 2
25 BKTG015687 BRACKET - PICKUP LIFT STOP 2
26 PINQ375125 PIN - SNAPPER 3/8 X 1 1/4 2
27 BKT23502D0 BRACKET - L. H. SPRING ANCHOR 1
28 BKT23502D1 BRACKET - R.H. SPRING ANCHOR 1
29 SPGO017462 SPRING - PICKUP LIFT 2
30 ANCO016029 ANCHOR - PICKUP LIFT SPRING 2
31 SPC0016659 SPACER - PICKUP LIFT SPRING 4
32 RODO025263 RCD - PICKUP BALANCE SPRING 2
33 WCT0000625 5/8" FLAT WASHER, PLTD 6
34 NCE0D00625 LOCKNUT-5/8 NC NYLON INSERT PLTD 2
35 SCC0030003 3/8 X 11/4 NC HT CAPSCREW PLTD 8§
36 WLKODOO375 3/8 MEDIUM LOCK WASHER, PLTD 8
37 NCHO000375 3/8 NC HEX NUT PLTD 8
38 PIN0OQ15507 PIN - PICKUP PIVOT 2
39 ZZ20000705 1/4 X 2 ROLL PIN 4
40 SCC0020001 5/16 X 3/4 NC HT CAPSCREW PLTD 9
41 SCC0020002 5{16 X 1 NC HT CAPSCREW PLTD &
42 BSH0501129 BUSHING-1 1/2X 1/4 W - .86 2
43 NCHO0000313 5/16 NC HEX NUT PLTD 25
44 WLK0000313 5/16 MEDIUM LOCK WASHER PLTD 25
45 1

SHDO502998

SHIELD - PICKUP CLUTCH

APRIL, 1998




(PAGE 1-49) FREEMAN 1592

PICKUP DRIVE COMPONENTS ASSEMBLY

FIG 1-25




PICKUP DRIVE COMPONENTS ASSEMBLY

FREEMAN 1592 {(PAGE 1-50)

FIGURE 1-25
REF.NQ. PART NO DE | QTY. SERIAL NG REMARKS
1 PLY0028026 FRAME - PICKUP 1
2 CRB3782000 3/8 X 2 CARR. BOLT 8
3 AUG0026179 TROUGH - R.H. PICKUP AUGER 1
4 AUGD025184 AUGER ASSY - R.H. 1
5 WLKQ000375 3/8 MEDIUM LOCK WASHER, PLTD 8
8 NCHO0000375 3/8 NC HEX NUT PLTD 1
7 BRGOCE7000 BEARING - CONE 2
3 BRGODOGEO11 BEARING - CLP 2
g HSNO02798¢ HOUSING - PICKUP AUGER BEARING 1
10 BLT 0028167 TROUGH HAY DEFLECTOR BELT 1
11 SPK0005023 SPKT - 1 1/4 BORE W 174 KW 255 UST 1
12 ZZ0000408 174 X 14 X 1" KEY 2
13 WASD015783 MACH. BSHG -1 1/4 X 17/8 X 10 GA. g
14 NEJCO0i250 LOCKNUT-1 1/4 NF NYLON INS PLTD 1
18 SPKO002418 SPROCKET - IDLER AG 2416A 7
16 SPCO017669 SPACER - PICKUP IDLER 2
17 ZZ0000705 1/4 X 2 ROLL PIN 8
18 PIN0015507 PIN - PICKUP PIVOT 1
19 AUGO025183  AUGER ASSY - L.H. 1
20 ALGRO26178 TROUGH - L.H. PICKUP AUGER 1
21 SMS0000305 38 X 2 172" CARR. BOLT 8
22 HYD3169030 PIPE PLUG - 3/8 SOCKET HD STEEL 1
23 BRGDOZ0016 BUSHING - PICKUP DRIVE 1
24 SPKDO17769 SPROCKET - PICKUP CLUTCH 1
25 FC001790 SPRING - PIN COMPRESSIO 2
26 FOG03608 PIN-CLUTCH : 2
27 CLHO017849 DISC - PICKUP CLUTCH 1
28 FO001783 DISC - CLUTCH FRICTION 4
28 CLHO17787D  CLUTCH - PICKUP DRIVE 1
30 SCC0030002 3/8 X 1 NC HT CAPSCREW PLTD 3
31 SCCOO500141 1/2 X 31/4 NC HT CS - PLTD? 2
32 CLHG017773 ADAPTER - PICKUP CLUTCH 1
33 WLKC000500 1/2 LOCK WASHER, PLTD 3
34 NCHG000500 172 NC HEX NUT PLTD ~ 5
35 SCC0030011 3/8 X 3 1/4 NC HT CAPSCREW PLTD 1
36 FOQ01797 SPRING - CLUTCH COMPRESSION 2
37 WCTO0000375 3/8 FLAT WASHER -PLYD 24
38 NCEDOQO375 LOCKNUT-3/8 NC NYLON INSERT PLTD 1
39 ZZ0060406 14 X 14 X 1 KEY i
40 BSH12562012 BUSHING - 20612 1 1/4" BORE 1
41 SPK0005041 SPROCKET - 50BTL41 TAPER LOCK 8
42 SHF0025234 SHAFT - PICKUP DRIVE 1
43 ZZ3000454 /4 X 1/4 X 2 KEY 2
44 SCC0030008 3/8 X 2 NC HY CAPSCREW PLTD 4
45 CRB5003750 BOLT - 1/2-13 X 3 3/4 GR5 CARR. 6
46 CRBS&003000 1/2 X 3 CARR BOLT 12
47 BAR0G26169 BAR - UPPER DEF. BLT. RETAIN. 1
48 SPKO000S36 SPROCKET - 50B7L36 1
49 BSHOCO1021 BUSHING - 1 3/8 BORE X 3/8 KEYWAY T 1
50 ZZ0000438 3/8 X 3/8 X 1 KEY 4
51 BRGO0000E3 FLANGETTE - G62MSB &
52 ‘BRGOCL00103 BEARING - 1 1/4" W/ LOCK COLLAR 2
53 FoOoB383 FLANGETTE - G72MSBE NON LUBE 4
54 FOO08380 BEARING W/ LCCK COLEAR, 1 3/8 1
55 0008381 COLLAR - LOCK 1
56 CRB3751000 3/8 X 1 CARRIAGE BOLT 18
57 SPKOQO0S54 SPROCKET - 50BTL54 1
58 SC0O0000463 7116 X 7/8 NC FH SOCKET CS 2
58 CHNOD0S5087 CHAIN RC5C X 90 W/2 OFF & CONN 3
50 CHNOC50177 CHAIN RC50 X 180 W/2 OFF &CONN 1
81 F0000025 CONNECTING LINK-RC50 1
62 F0o00123 #50 OFFSET LINK 1
63 SPKO005035 SPROCKET - 1 1/4 BCRE X 1/4 K 2588 4
B4 NMS0000250 174 NC WHIZ NUT PLTD 2
85 SMT0021001 MACH SCREW - 1/4 X 3/4 TH PLTD 1
66 BARGO26170 BAR - LOWER DEF. BLT. RETAIN. 2
87 GRDO0506144 GUARD - PtCKUP DRIVE SHAFT 2

APRIL, 1898




(PAGE 1-51) FREEMAN 1592

HYDRULIC PICKUP LIFT ASSEMBLY

FIGURE 1-26

REF.NO.  PART.NO. DESCRIPTION QTY. SERIAL NO. REMARKS

WPLOERITY  +¥D3498032 1/2 HYDRAULIC QUICK COUPLER 2

2 HOS0016658 HOSE-PICKUP LIFT SUPPLY 2

3 ARM0027984 PIN - COTTER 1/8 X_1 1/4 1

4 CYLO000205 BULKHEAD NUT - 3/8 4

5 SHDONZ3442 SHEAVE FRONT LOWER SHIELD 1

§  CPLO0SC104 3/8J1C45 BUCKHEAD UNION ELBOW 2

7 HOS0024283 LONG P/U LIFT HOSE AF/3-81 2

8  HYD5375030 3/8JICX90 BULKHEAD UNION ELBOW 2

$  WLKO0000500 1/2 NC HEX NUT PLTD 2

10 COTOC00805 1/2 LOCK WASHER, PLTD 2

11 SPC0024097 SPACER - PICKUP LIFT CYL MOUNT 1

12 MNT0024098 MOUNT - PICKUP LIFT CYL 1

13 HOS0020760 PICKUP LIFT CYL HOSE 2

14 NCHO0000500 1/2 X 31/2 NC HT CAPSCREW PLTD 2

15 HYD5525030 M JICX3/8M ST ADAPTER 2

16 CLVD120045 BRANCH TEE - 3/8 NP1 STEEL MALE 2

17 HYD3609030 PIPE BUSHING - 3/8 X 1/8 STEEL 2

18 COTO000503 VENT - 1/8 NPT MULTI-PURPOSE 2

36 HYPOOOFA2P CYLINDER - FA2X5 (BREAKDOWN FiG.1-64) 1

20 SPC0024097 PiN - CLEVIS 2 WAS REF. NO. 23

21 HYD5205030 3/16 X 2 COTTER PIN 2

22 HYD5324030 ARM - PICKUP LIFT 1

23 HYD5726030 CLEVIS PIN- 3/4 X 3 1/4 1 WAS REF. NO. 20

AUGLIST, 1998




FEEDER CRANK AND TINES ASSEMBLY

FIGURE 1-27

FREEMAN 1592 (PAGE 1-52)

3
4
3
\.
/Y
5
REF. NO. PART NO. DPESCRIPTION QTY. SERIAL NO. BEMARKS
1 SHFQ023127 FEEDER CRANK SHAFT
(BREAKDOWN FIG. 1-28) 1

2 BRGO0D2002 COLLAR - LOCK 2

3 BRGOG02001 FLEANGETTE - 100MS 4

4 BRGOG02000 BEARING - 18T FEEDER 1592 CRANK 2

5 WASC000104 1/2 A-325 STRUCTURAL WASHER 16

5] SFC0050004 12X 1142 NF GR8CS PLTD 8

7 WLK0000500 1/2 LOCK WASHER, PLTD 20

8 NFHO0B0500 NUT - 1/2 NF GRS HEX 12

9 WELKD000625 5/8 MEDIUM LOCK WASHER, PLTD 6

10 NCHO000625 5/8 NC HEX NUT PLTD 6

11 SFCO0080500 CAPSCREW -1/2 X 1 3/4 NF GR8PLTD 12

12 TIN0231340 LH FEED CRANK TINE 3

13 TINQ231341 RH FEED CRANK TINE 3

i4 SCC0070007 5/8 X 21/4 NC HT CAPSCREW PLTD 3

15 LNKO023133 FEEDER TINE LINK 3

16 SCCO070010 5/8 X 3 NC HT CAPSCREW PLTD 3

17 BRGO106250 BEARING - FEEDER TINE LINK 6

18 NFHG080500 NUT-1/2-20 TOPLOCK GR 8 8

APRIL, 1998




{PAGE 1-53) FREEMAN 1592

FEEDER CRANK COMPONENTS

FiG 1-28




FREEMAN 1592 (PAGE 1-54)

FEEDER CRANK COMPONENTS

FIGURE 1-28
REF. NO. PARTNO. DESCRIPTION QTY. SERIALNO. REMARKS

1 SHF0023130 LEFT BEARING SHAFT 1
2 77 0000453 172 X 172 X 1 SQ KEY 3
3 NMS0023666 17304 - 12 UNF JAM NUT PLTD 4
4 ARMO0023120 FEEDER CRANK ARM 2
5 RNG0023161 THRUST RING 6
5 SEL0507949 BEARING SEAL 5
7 BRGD507310 BEARING CUP g

HSN0023116 BEARING 8
B HSN00D23116 BEARING HOUSING 3
9 LUB47200 1/8 NPT S#VENT 3
10 ZZ 0000103 178 NPT STR 7/16 HEX ZEN 3
71 SHF0023129 _ CRANK SHAFT 2
13777 0000451 72 X 112 X 1172 KEY 1
13 LOKD017500 13/4 LOCK COLLAR 3
14 77 0000203 BUSHING AR
15 ARMOG23168 FEEDER CRANK ARM 2
16___ SHF0023128 CRANK SHAFT 7
17 WILKDDDO0750 3/4 LOCKWASHER PLTD 3
18 SCC0000812 3/4-10 UNC X 3 1/2 HHCS 12
19 SHF0023131 RIGHT BEARING SHAFT 3
20 SHF0023203 SHAFT ASSY DETAIL (INC. REF. 5.10, & 16) 1
21 SHF0023204 SHAFT ASSY DETAIL (INC. REF 5-11) )

APRIL, 1998




{(PAGE 1-55) FREEMAN 1592

FEED FORK ASSEMBLY

FiG 1-29




FEED FORK ASSEMBLY

FREEMAN 1592 (PAGE 1-56)

FIGURE 1-29
REF. NO. PART.NQ, DESCRIPTION QTY. SERIAL NO. REMARKS
1 FRKQ031700 FEED FORK TINE ASSY 1
2 = SFC0080513 1/2 X 3 3/4 NF CGR8 CS PLTD 1
3 SCCO050004 172 X 1172 NC HT CAPSCREW PLTD 2
4 WLKOG00500 172 LOCK WASHER, PLTD 8
5 CAPOQ14877 CRANK CAP PLATE 1
6 SHMO172811% 212 X 015 CAP PLATE SHIM AR
SHMO172812 21/1 X .036 CAF PLATE SHIM AR
SHMO172813 21/2 X .060 CAP PLATE SHIM AR
7 BSHO016583 BUSHING 1
8 NFH0080500 NUT - 1/2 NF GRS HEX 2
g WAS0020040 WASHER - RUBBER BUSHING 2
10 BSHO001026 BUSHING - SHOCK ABSORBER 2
11 ZZ 50001900 1/4-28 STR 5/16 HEX ZEN 2
12 SLV0018835. SLEEVE - SHOCK BUSHING BOLT 1
13 ARMO021548 LH FEED FORK ARM 1
14 BRGOD1016T BEARING, TORNINGTON 108F 16 4
16 LUBD0GS099 ZERK - 1/8 NPT 4
16 LINKO0025676 FEED FORK LINK BOLT 4
17 LNK0015620 LINK-FEED FORK ARM 2
18 WLKD010000 1" LOCKWASHER, PLTD 4
19 NFHOC010G0 1" NF HEX NUT 4
20 NCHO000625 5/8 NC HEX NUT PLTD 18
21 WLK0000625 5/8 MEDIUM LOCK WASHER, PLTD 18
22 SCCO070013 5/8 X 33/4 NC HT CAPSCREW PLTD 4
23 RET0030474 FEED FORK BRG RETAINER 2
SHM0017952 BRONZE BEARING SHIM .005 AR
SHMO020281 BRONZE BEARING SHiM .010 AR
24 ANC0025669 LEFT FEEDER LINK ANCHOR 1
25 SPC0023264 LINK MOUNT SPACER 4
2% SPC0023265 LINK MOUNT SPACER 8
27 SCCO070012 5/8 X 31/2 NG HT CAPSCREW PLTD 12
28 SCC0070006 5/8 X 2 NC HT CAPSCREW PLTD 4
29 ANCO025670 RH FEEDER LINK ANCHOR 1
30 SCCEd80010 BOLT -3/4 NCX3 GR5HEX PLTD 4
31 5Q55002500 5Q. HD. §8-1/2-13 X 2 1/2 PLT. 4
3z NCJO000500 1/2 NC JAM NUT PLTD 4
33 SCC0000518 1/2-13 X 5 GRADE 5 HEX BOLT 4
34 MNTO020255 CHANNEL - HOSE CLAMP 2
35 WAS0025693 WASHER - FEEDER LINK BOLT 8
36 SMS0006181 3/8 X 3/4 NC WHIZ BOLT PLTD 2
37 CLP0100150 11/2 HYDRA 20RB HOSE CLAMP 2
38 ARMC021679 SECONDARY FEED CRANK ARM 1
39 SQS5001250 SQ. HD. §S5-1/2-13 X 1 14 PLT. 1
40 22 0000456 KEY -S/8 X 5/8 X 2 1/2 2
41 NCHOC00500 1/2 NC HEX NUT PLTD 6
42 SCC005G014 1/2 X 4 NC HT CAPSCREW PLTD 2
43 S5Q85001500 SQ. HD. 85-1/2-13 X 1172 PLT i
44 WAS0000118 WASHER-3/4 HARDENED FLAT ZINC 4
45 WLKO000750 3/4 LOCKWASHER PLTD 4
46 NCHG000750 3/4 NC HEX NUT PLTD 4
47 HYD3169010 PIPE PLUG - 1/8 2
48 BRG(G268250 BEARING - FAFNIR RAK 2 11/16 2
49 ARM0O021547 RH FEED FORK ARM/CAP 1
50 BSHO014894 FEED FORK SPLIT BUSHING 2
51 SHF0025438 FEED FORK CRANK SHAFT W/B 1

APRIL, 1998




(PAGE 1-57) FREEMAN 1592

INFEED CHUTE ASSEMBLY

F1G 1-30




INFEED CHUTE ASSEMBLY

FREEMAN 1582 (PAGE 1-58)

FIGURE 1-30
REE.NQ. PART NQ. DESCRIPTION QTY. SERIAL NO. REMARKS
1 CHU0022765 INFEED CHUTE REAR PAN ASSY 1
2 SCC0020002 5/16 X 1 NC HT CAPSCREW PLTD 10
3 WCTQ000313 BOLT-5/16-18X1 FLG.WHIZ PLATED 38
4 CHU0022767 INFEED CHUTE FRONT PAN 1
5 CRB2500075 1/4 X 3/4 CARRIAGE BOLT 34
8 NCH0000313 NUT-5/168 NC FLG WHIZ LOCK 7%
7 SBHO003001 BOLT-3/8-16 X 3/4 BUT.HD.SOCKET 6
8 WLKO000376 3/8 MEDIUM LOCK WASHER, PLTD 8
g WCT0000375 3/8 FLAT WASHER - PLTD 22
10 CHUQ028810 LFT INFEED CHUTE SIDE PLT A/94 1
1 SCC0030003 3/8 X 11/4 NC HT CAPSCREW PLTD 10
12 SCC0030002 5/16 X 1 1/4 CARRIAGE BOLT 8
i3 NCHCOCGD375 3/8 NC HEX NUT PLTD i0
14 CRB31301C0 5/16 X 1 CARRIAGE BOLYT PLTD 28
15 SUPQ022487 FEEDER GUARD SUPPORT 1
i6 GRD0224860 LH OUTSIDE FEEDER GUARD 1
17 GRD0022492 CENTER FEEDER GUARD 5
18 GRD0224861 RH QUTSIDE FEEDER GUARD 1
19 NCHG000250 1/4 WHIZ NUT 34
20 GRD2521300 LFT OUTSIDE CHUTE GRD 1
21 CHUbLG28811 INFEED CHUTE RHT SIDE PLT A/94 1
22 GRD2521301 RHT QUTSIDE CHUTE GRD 1
23 GRD0O022486 CNTER FEED CHUTE GUARD 5

APRIL, 1898




(PAGE 1-59) FREEMARN 15982

PICKUP AND FEEDER CONTROL VALVE ASSEMBLY

Figure 1-31

T

I

AUGUST 26, 1998




PICKUP AND FEEDER CONTROL VALVE ASSEMBLY

FIGURE 1-31
PART NOQ, DESCRIPTION QTy.
1 MNT0505622 MOUNT-SOLENOGID VALVE 1
2 NMS0000250 NUT-1/4 NC FLG WHIZ LOCK 2
3 SMS0000172 BOLT-1/4-20 X 3/4 GRADE 5 HEX 2
4 HYDO081930 FITTING-8M X 12M JC STR. 3
5 HYDC081705 FITTING-8MX8M JC(BCH)X8M JIC 1
6 HYD519020 CAP NUT-#4 JIC 1
7 HYD5015042 FITTING-8F JIC X 4M JIC REDUCER 1
8 SMS0000181 BOLT-3/8-16 X 3/4 FL.G WHIZ LOCK 2
9 VLV512542 VALVE - 3POS 4WAY SLENOID 1
10 VLV0505911 RELIEF CARTRIDGE-5000 PSI (SET TO 3200 PSI) 2
11 HYD5015061 TUBE EXPANDER 8F JIC 12M JIC 1

AUGUST 28, 1998

FREEMAN 1592 (PAGE 1-60)




(PAGE 1-61) FREEMAN 1592

FEEDER AND PICKUP DRIVE ASSEMBLY

FIG 1-32




FREEMAN 1592 (PAGE 1-62)

FEEDER AND PICKUP DRIVE ASSEMBLY

FIGURE 1-32
REF. NO, PART NO. DESCRIPTION QTY. SERIAE NO, REMARKS

1 Z7 0000458 KEY - 12X 12X 4172 1
2 SPK0802202 SPROCKET-60B22H-2" B, 1/2 KWY 1
3 BSH0020000 BUSHING-QD-SF 2" STEEL 1
4 SPKOG80360 SPROCKET - 805F36 1
5 SFC0G80504 BOLT - 172 NF X 1 1/2 GR8 HEX 4
6 WASQ000104  WASHER-1/2 HARD, FLAT/PLATED 12
7 BRG0002000 BEARING - 1ST FEEDER 1592 CRANK 1
8 BRG0002001 FLANGETTE - 100MS 2
Ej BRGC002002 COLLAR - LOCK 1
10 WCTG000500 12 FLAT WASHER - PLTD 4
11 WLKOC0500 1/2 LOCK WASHER, PLTD 4
12 NFHQG80500 NUT-1/2 NF GRS LOCK 4
13 SHFB023127 FEEDER CRANK SHAFT 1
14 NCHDO00750  3/4 NC HEX NUT PLTD 1
15 WLKO00006750 3/4 LOCKWASHER PLTD 1
16 WCTO000500 3/4 FLAT WASHER - PLTD 1
17 NFHO08G500 1/2 NC HEX NUT PLTD 4
18 BKT0020148 BRACKET - CHAIN TIGHTENER 1
18 WAS0000139  WASHER - 3/4 SAE FLAT 5
20 SPK1280128 IDLER SPROCKET-012080125 1
21 SCC0080014 3/4 X 4 NC HT CAPSCREW PLTD 1
22 CNK000081 CONN. LINK - 80-1 SF PKGD 1
23 CHNOD08064  CHAIN RCBO X 66 W/2 OFF & CONN 1
24 ZZ 0000432 7700004386 X 15/8 KEY 1
25 WCTO000375 348 FLAT WASHER - PLTD 1
26 WLKO000375  3/8 MEDIUM LOCK WASHER, PLTD 1
27 SCCO030001 3/8X3/4 NC HT CAPSCREW PLTD 1
28 BSHO101231 HUB-SK 1 1/4 W 5/16 KEYWAY 1
29 OFL0000102  LINK-OFFSEY 1
30 SPK0080190  SPROCKETY 80SK 19 H 1
H RODO017217 NEEDLE YOKE DRIVE ROD 1
32 S5CC0050007 12 X 21/4 NC HT CAPSCREW PLTD 4
33 MTR10911064  MOTOR-HYDP4000 SERIES 15.0IN3/R 1
34 HYD5315060 12M O-RING-#12M JIC ST. 2
35 TBEO002509  TUBE - 1/4 NYLON (OILER) 1
36 CNR00OB6415 STRAIGHT TUBE CONNECTOR 1
37 ELB006E414 ELBOW 3
38 DPT000954C  BRUSH ADAPTER-GITS 1
39 BRUO00SE51 1 RND NYLON CHAIN BRUSH 1
40 HYD3159010 1/8 HEX HEAD STEEL PIPE PLUG 2
41 SMR1032130 10 - 32 X 1 RH MACH SCREW PLTD 2
42 1.UB0017303 LUBER VLV MANIFOLD BLK 2 3/4 2
43 VLV5083551 10 PSI LUBER CHECK VALVE 1
44 VEV4840205 LUBRICATION FITTING 3
45 SMS0000171 1/4 X 5/8 NC WHIZ BOLT-PLTD

46 MNTO0021755 FEED LUBER BRUSH MOUNT 1
47 WLKGE00100  #10 LOCK WASHER, PLTD 2
48 NFHGG01032 10-32 NF HEX NUT PLTD 2
49 NYLO000125 1/8 NYLAFLOW TUBING, TYPEH 3
50 SCC0070013 5/8 X 33/4 NC HT CAPSCREW PLTD 2
51 WCT0000625 5/8 FLAT WASHER - PLTD 24
52 GRD0O023446 GUARD - PICKUP DRIVE CHAIN 1
53 SPK0115365 IDLER SPROCKET .010-60158 2
54 WLKO000625  5/8 MEDIUM LOCK WASHER, PLTD 2
55 NCH0000825  5/8 NC HEX NUT PLTD 2

APRIL, 1698




{(PAGE 1-63) FREEMAN 1592

FEED FORK DRIVE ASSEMBLY




FREEMAN 1592 (PAGE 1-63A)

FEED FORK DRIVE ASSEMBLY

FIGURE 1-33
REF,. NQ. PARINO. DESCRIPTION QIY. SERIALNO. REMARKS
1 SPKO00DB072  80E72 FEED FORK DRIVE SPKT 1
2  GAMO013857 BRACKET - FEED FORK SWITCH CAM 1
3 CRB3131000  5/16 X 1 CARRIAGE BOLT >
4 WLKO0000313  5/16 MEDIUM LOCK WASHER, PLTD 2
5 NCHOOD0312  5/16 NC HEX NUT PLTD B
8 CNKD000801  CONNECTING LINK-RCED 1
7 OFLD000102  LINK-OFFSET 3
8 CHNODEDT00  CHAIN RC80 X 182 W/2 OFF &CONN 1
9 BSHO026875  BSH-SPECIAL QDE2 11/16 5/8KWY 1
10 SCCO0BO0T4  3/4 X 4 NC HT CAPSCREW PLID i
11 WAS0000139  WASHER - 3/4 SAE FLAT 5
12 SPK1280125  IDLER SPROCKET-012080125 1
13 WCTO000750  3/4 FLAT WASHER - PLTD 1
4 BKT0020148  BRACKET - CHAIN TIGHTENER 1
15 NCHO000500  1/2 NC HEX NUT PLTD 16
16 BSHO10502  QDSF X 1 1/2 BUSHING 1
17 SPK0080210  SPROCKET - B0S21H 1
18 BRUGDOO551 1" ROUND NYLON CHAIN BRUSH 1
19 DPT0009540 BRUSH ADAPTER-GITS 1
20 SCCO0010002  1/4 X 1 NC HT CS-PLATED 2
21 MNT0015754  MOUNT - CHAIN LUBER BRUSH 1
22 WASO000104  1/2 A-325 STRUCTURAL WASHER 4
23 SMR1032150  10-32 X 1 i/2 RH MACH SCREW-PLT 4
24 LUBO017303  LUB VALVE MANIFOLD BLOCK 2
25 HYD3159010  1/8 HEX HEAD STEEL PIPE PLUG 2
26 VLV4640205  LUBRICATION FITTING 3
27 ELBO066414  ELBOW 3
28 NYLO000125  1/8 NYLAFLOW TUBING-TYPE H 3
29 TBEOOD2508  TUBE - 1/4 NYLON (CILER) 7
30 NFHO001032  10-32 NF HEX NUT-PLATED 4
31 WLK0000100  #10 LOCKWASHER-PLATED 4
32 CNRO066415  STRAIT TUBE CONNECTORS 1
33 VLVB003551 10 PSELUBER CHECK VALVE 1
34 HYD3409010  1/8 X 90 STEEL STREET ELBOW 1
35 SCCO050005  1/2 X 13/4. NC HT CAPSCREW PLTD 4
35 WCTO0000500  WASHER-1/2 FLAT 1
37 MNT0018946  MOUNT - FEED FORK DRIVE MOTOR 1
38 SCCO050007 172 X 21/4 NC HT CAPSCREW PLTD 4
39 RODOCT5719  CHAIN TIGHTNER ADJ ROD 1
40 MTR1121067  MOTOR-112-1087-6000HP-23.9 CED 1
41 HYD5E315067  3/4JICX1" O-RING ST THD CONN 2
42 WLKO000500  1/2 LOCK WASHER, PLTD 12
43 F 0006684  FITTING-4MX4M JIC STR ADAPTER 1
44 NCHOG00250  1/4 NC HEX NUT PLTD 2
45 WLKQ000250  1/4 LOCK WASHER PLTD 2
46 NCHO0000750  3/4 NC HEX NUT PLTD 1
47 WLKO000750  3/4 LOCKWASHER PLTD 1
48 CNROO0O0193  1/2 STRAIN RELIEF CONNECTOR 1
49 SWI0065079  LIMIT SWITCH - 4 POST 7
50 SMS0000307 /4 X 3/4 NC WHIZ BOLT 2

APRIL, 1998




(PAGE 1-64) FREEMAN 1592

FEED FORK DRIVE ASSEMBLY - CONT.

FIG 1-33




FREEMAN 1592 (PAGE 1-644)

FEED FORK DRIVE ASSEMBLY {CON'T)

FIGURE 1-33
REF. NO. PART NO, DESCRIPTION QTY. SERIAL NO. REMARKS
51 ARMOGOS084 3" LEVER ARM W/ 3/4 ROLLER 1
52 BKTO017448 BRACKET - FEED FORK SPK SWITCH 1
53 CRB7560175 172 X 1 3/4 GRS CARR BOLT PLTD 8
54 SCC0070006 5/8 X 2 NC HT CAPSCREW PLTD 4
55 NBS0000250 1/4 NC WHIZ NUT PLTD 2
56 BRGOZ6E750 BEARING - 2 11/16 4 BOLT FLANGE 1
57 WLK0000625 5/8 MEDIUM LOCK WASHER, PLTD 4
58 NCHO000825 5/8 NC HEX NUT PLTD 4
59 ZZ 0000431 KEY -3/BX3/8X11/72 1
60 WCTO000375  3/8 FLAT WASHER - PLTD 1
61 WLKG000375  3/8 MEDIUM LOCK WASHER, PLTD 1
62 SCCG036001 3/8X3/4 NC HT CAPSCREW PLTD 1
63 WASQD00105  5/8 STRUCTURAL WASHER 4

APRIL, 1998




(PAGE 1-65) FREEMAN 1582

NEEDLE YOKE DRIVE SYSTEM ASSEMBLY




FREEMAN 1592 (PAGE 1-65A)

NEEDLE YOKE DRIVE SYSTEM ASSEMBLY

FIGURE 1-34
REF. NO. PART NO. DESCRIPTION QTY. SERIALNO. REMARKS

1 RODO015503  NEEDLE YOKE DRIVE RCD 2
2 NFJ0125000 1 1/4 UNF LH HEX NUT 2
3 NFEQ001000  LOCKNUT - 1 NF NYLON INSERT PLTD P
4 ZZ 0000100 1/4-28 STR 516 HEX ZERK 2
5 RODO001600  LH ROD END 2
6 NCHO000625  5/8 NC HEX NUT PLTD 1
7 WLK0000625  5/8 MEDIUM LOCK WASHER, PLTD i
8 F 0000225 KEY -1/2 X 1/2X11/2 1
g SCC0070014  5/8 X 4 NC HT CAPSCREW PLTD 1
10 ARMDD15342  NEEDLE YOKE DRIVE CRANK ARM 1
11 ZZ 0000205  MACH. BSHG 1 X 11/2 X 18 GA AR

ZZ 0000218 MACH. BSHG1 X 2 X 10 GA AR

ZZ 0000218  MACH. BEHG 1 X 2 X 14 GA. AR
12 SFCO001015  BOLT - 1 NF X 4 1/2 GR5 HEX 1
13 SCO0000505  BOLT - 1/2X1 3/4 NC FH SQCKET C8§ 8
14 CHNOOOB028  CHAIN RC80 X 100 W/2 OFF & CONN 1
15 OFLD000107  LINK-OFFSET RS60 HT PKGD 1
18 CNKD000110  LINK-CONNECTOR RS860 HT SF PKGD 1
17 BRG0193750  BEARING - 1 156/16 4 BOLT FLANGE 3
18 WLKOOD0560  1/2 LOCK WASHER, PLTD 19
19 NCHO000500  1/2 NC MEX NUT PLTD 19
20 SPK0006056  SPROCKET - 60056 1
21 BSHO119375  BUSHING - Q1 X 1 15/16 1
22 SCCO030003  3/8 X 11/4 NC HT CAPSCREW PLTD 3
23 SHFD0225585  NEEDLE YOKE DRIVE SHAFT 1
24 ZZ 0000457 1/2 X 112 X 2 314 KEY 1
25 ZZ 0000426  KEY-12X1/2X31/4 1
26 CAM1610500 CAM - iH KNOTTER SWITCH 1
27 NCHO000313  5/16 NC HEX NUT PLTD 2
28 WLKO000313  5/16 MEDIUM LOCK WASHER, PLTD 2
29 ARMO005084 3" LEVER ARM W/ 3/4 ROLLER 2
30 WLK 0000100 #10 LOCKWASHER PLTD 3
31 MNT0015848  KNOTTER SWITCH MOUNT 1
32 ZZ 0000432  ZZ00004386 X 15/8 KEY 1
33 WLK0000250 1/4 LOCK WASHER PLTD 3
34 SWI0005079  LIMIT SWITCH - 4 POST 1
35 SCCL080107 BOLT - 1/4 NC X 2 1/4 GR8 HEX 3
36 NFH0001032 10-32 NF HEX NUT - PLTD 3
37 BARD027935  TWN FINGER DRIVE TIE BAR-1582 1
38 SCC0030002  3/8 X 1 NC HT CAPSCREW PLTD 3
39 CLP7701166  3/4 INSULATED HOSE CLAMP 13/32 1
40 CNRDO000193  1/2" STRAIN RELIEF CONNECTOR 2
43 SWIO005081 LIMIT SWITCH - 8 POST 2
42 NMS0000T17  5/16 NC WHIZ NUT PLTD 3
43 WAS0000128  WASHER - 1/2 SAE FLAT 1
44 CNRO000185 1/2-1 NPT STR CONN .50-.625 1
45 SMS0000184  5M6 X 3/4 NC WHIZ BOLY PLTD 3
46 SMR1032150 MACH SCREW-10-32X 1 42RHPLTD 8
47 CAMO027324  CAM - TWINE FINGER DRIVE 2
48 F 0000225  1/2X 1.2 X2 KEY 2z
49 SCC0030008  3/8 X 21/2 NC HT CAPSCREW PLTD 4
50 NCHO000750  3/4 NC HEX NUT PLTD 1

APRIL, 1008




PAGE 1-66) FREEMAN 1592

NEEDLE YOKE DRIVE SYSTEM ASSEMBLY - CONT.

34

FIG1




FREEMAN 1592 (PAGE 1-68A)

NEEDLE YOKE DRIVE SYSTEM ASSEMBLY (CON'T)

FIGURE 1-34
REF. NO. PART NO. DESCRIPTION QTY, SERIAL NO. REMARKS
51 WLKC000750 3/4 LOCKWASHER PLTD 1
52 WCTE000750 3/4 FLAT WASHER - PLTD 3
53 WAS0000118 3/4 STRUCTURAL WASHER PLTD 1
54 WCTOO00500 1/2 FLAT WASHER - PLTD 5
55 WAS0000104.  1/2 A-325 STRUCTURAL WASHER PLTD 15
56 MTR1C91105 MOTOR-109-1105-4000 HP19 CID 1
57 ZZ 0060704 1/4 X 11/2 ROLL PiN 2
58 HYD5315080 3/4J1CX3/4 ORING ST THD CONN 2
£9 BSHO010125 QDSDS-1 1/4-5/16KW SPECIAL BS 1
60 SPK0080140 SPROCKET 80 SDS 14H i
61 WCT0000375 3/8 FLAT WASHER - PLTD 2
62 CNKOO00800 CONNECTING LINK-RC80 i
63 OFLOD0G102 LINK-OFFSET 2
64 CHNOOOB0OS0O  CHAIN RC80 X 92 W/2 OFF & CONN 1
65 SCCH080014 3/4 X 4 NC HT CAPSCREW PLTD 1
66 WASO000139  WASHER - 3/4 SAE FLAT 5]
67 SPK1280128 IDLER SPROCKET-012080125 1
B8 SCLO050007 172 X 21/4 NC HT CAPSCREW PLTD 4
69 RODOG15719 CHAIN TIGHTNER ADJ ROD 1
70 BKT0020148 BRACKET - CHAIN TIGHTENER 1
71 WILKOG00375 3/8 MEDIUM LOCK WASHER, PLTD 10
72 SPK0015698 1592 NDL YOKE DRIVE SPK 80 E72 1
73 SFCO001017 BOLT - 1 NF X 5 1/2 GR5 HEX 1
74 BSH0193750 BUSHING - QDE 1 15/16-5/8 FLANGE 1
75 SCC0050088 12 X 23/4 NC HT CAPSCREW PLTD 4
76 SCCO05G008 1/2 X 2 NC WY CAPSCREW PLTD 1
77 CAM1610501 CAM - RH KNOTTER SWITCH 1
78 SCC0000213 5/16X33/4 NC HT CAP SCREW 2
79 HYD3159016 1/8" PIPE PLUG 2
80 ARMEGO5001 1 1/2" LEVER ARM W/ 3/4 ROLLER 1

APRIL, 1988




(PAGE 1-67) FREEMAN 1592

NEEDLES AND NEEDLE YOKE ASSEMBLY

FIG 1-35




FREEMAN 1582 (PAGE 1-68)

NEEDLES AND NEEDLE YOKE ASSEMBLY

FIGURE 1-35
REF.NO. PARTNC. DESCRIPTION QTY. SERIALNO. REMARKS
3 ROD0O015503  NEEDLE YOKE DRIVE ROD 2
2 NFJ0O012500 1 1/4 NF JAM NUT RH PLID 2
NFJO012500  JAM NUT - 1 1/4-12 LH PLTD 2
3 RODO0000180  RH ROD END 2
RODO00160C  LH ROD END 2
4 NFED001000  LOGKNUT - 1 NF NYLON INSERT PLTD 4
5 7Z 0000100 1/4-28 S1R 5/16 HEX ZERK 7
5 SGS5005000  BOLT - 1/2 X 5 SQ HEAD PLTD 24
7 YOKO0022475 ~ NEEDLE YOKE 1
) NCHO000500  1/2 NG HEX NUT PLTD 55
9 F 0007068 SNAP RING - 1 3/8 EXTERNAL 5160-137 2
10 F 0004137 _ OIL LITE BUSHING 5
13 77 0000723 3/15 X 3/4 ROLL PIN 2
12 NDLO030845  TWINE NEEDLE ROLLER 5
13 SFCO001015  BOLT - 1 NF X 4 1/2 GRS HEX 2
14 NDL0030845  TWINE NEEDLE 5
15 MNT1656801  LH NEEDLE YOKE MOUNT 1
MNT1656801  RH NEEDLE YOKE MOUNT 1
16 SCCO050004 172 X 11/2 NC HT CAPSCREW PLTD 28
17 WLKO000500 /2 LOCK WASHER, PLTD 24
18 SCCO050005 172 X 13/4 NC HT CAPSCREW PLID 7
79 SUPOD31993 _ NEEDLE YOKE PIVOT SUPPORT,LH 1
SUPG028216  NEEDLE YOKE PIVOT SUPPORT,RH 1

APRIL., 1998




(PAGE 1-69) FREEMAN 1582

KNOTTER BRAKE ASSEMBLY

FiG 1-36




FREEMAN 1582 (PAGE 1-70)

KNOTTER BRAKE ASSEMBLY
FIGURE 1-36
REF. NO. PART NO. DESCRIPTION QTY. SERIALNO, REMARKS
1 KNTGD18949 KNOTTER BRAKE DISC 1
2 SCCQO00111 BOLT-HEX 1/4-20 X3 1/4 2
3 WLKD00025C  WASHER-1/4 8/T LOCK 5
4 F 0007454 LINING - BRAKE 2
5 RIVOD00106  RIVET-BRASS PLT STEELB X 7 5
8 SFCO030010 BOLT-3/8 NF X 3 GRS HEX PLT 2
7 NCH00G0250 NUT-1/4 NC HEX 4
8 WCT0000250  WASHER-1/4 FLAT 4
9 F 0007453  BRAKE PLATE SPRING p)
10 F 0007450 BRAKE PLATE-OUTSIDE WILINING 1
11 F 0007449 BRAKE PLATE-INSIDE W/LINING 1
12 WLKOO00375  WASHER-3/8 S/T LOCK 2
13 NFHO0G0375 NUT-3/8 NF HEX 4
14 MNT0018854 KNOTTER BRAKE CALIPER MOUNT 1
15 SCC0030003 BOLT-3/8-16 X 1 1/4 GR5 HEX 2
i6 NFHO0000375 NUT-3/8 NC HEX 4
17 SCCo080107 BOLT-1/4 NC X 2 1/4 GRS HEX 3
18 SCCO080110  BOLT-1/4 NC X 3 GR8 HEX 3

APRIL, 1998




(PAGE 1-71) FREEMAN 1592

KNOTTER SHAFT ASSEMBLY

FiG 1-37




FREEMAN 1592 (PAGE 1-T1A)

KNOTTER SHAFT ASSEMBLY
FIGURE 1-37
REF. NO. PART.NO, DESCRIPTION QTY. L NO.
1 SHF0030951 KNOTTER SHAFT 1
2~ SCC0070004 12 X 5 NC HT CAPSCREW PLTD 8
3 WLK00G0625  5/8 MEDIUM LOCK WASHER, PLTD 8
4 KNT0015323  KNOTTER BEARING PEDESTAL 4
5 MNT0015325  R.H. KNOTTER MOUNT i
6 SPC0015400  SPACER - KNOT SHAFT, 1.125 1
7 NFH0O013750 NUT - 1 3/8 NF SLOTTED 1
8 NFJO013750  NUT-1 3/8 JAM 1
9 NCHO000500  1/2 NC HEX NUT PLTD 13
10 WLK0000500 112 LOCK WASHER, PLTD 9
11 BRGRCJ1375 1 3/8 FLANGE BEARING 2
12 HYD3159010 1/8 PIPE PLUG 2
13 SCC0050005 112 X 13/4 NC HT CAPSCREW PLTD 8
14 F 0004159 1.3/8 X 10 GA MACH BUSHING AR
15 F 0004181 1.3/8 X 18 GA MACH BUSHING AR
16 SPC0022552  SPACER - KNOT SHAFT, 1.875 1
17 GER0008068  MODULAR CAM GEAR 6
18 F 0004104 3/8X3/8X 1 1/2KEY 8
19 KNTO0600600  KNOTTER HEAD COMPLETE &
20 SPC0022551 SPACER - KNOT SHAFT, 1 4
21 KNT0028387  KNOTTER ANCHOR 5
22 NCHO000625  5/8 NC HEX NUT PLTD 1
23 RODO017218  TAKE-UP ADJUSTMENT ROD 1
24 NCH0000313  5/16 NC HEX NUT PLTD 22
25 WEKO000313  6/16 MEDIUM LOCK WASHER, PLTD 24
26 WCTO000313 5116 FLAT WASHER - PLTD 20
27 F 007677  13/8X17/8X.010 SPACER WASHER AR
F 0007978  13/8 X1 7/8 X .005 SPACER WASHER AR
SHMO000103 1 3/8 X1 7/8 X 015 STEEL SHIM AR
SHMO00G105 1 3/8 X 1 7/8 X .020 STEEL SHIiM AR
28 CRB3130125  5/16 X 1 1/4 CARR BOLT-PLTD 14
29 SCC0020018  BOLT-5/16-18 X 5 GD 5 HEX 2
36 ANC0020159  ANC0023322 BEARING SUP ANCHOR 1
31 F 0008288 90 DEG AUTO LUBER FITTING 1
32 BRG0022548  KNOTTER SHAFT CENTER BEARING 1
33 SFCD030002  3/8 X 1 NC HT CAPSCREW PLTD 2
34 SUPG025265  KNT SHAFT CNT BRG SUPT 1
35 SPCO018001 KNOTTER ANCHOR SPACER AR
36 MNT0015373  TWINE FING DRIV CENT BRG MNT 1
37 SCC002003  5/16X11/4 NC HT CAPSCREW PLTD 8
35 NFX0003750  3/8 NF FLEX-LOCK JAM NUT 2
39 PIND375125  PIN- SNAPPER3/8 X 1 1/4 6
40 5PC0022554  SPACER - KNOT SHAFT, 2.375 1
41 KNTG029254  KNOTTER TiIMING POINTER 1
42 F 0007988  SNAP RING - 1 3/8 EXTERNAL 5160-137 1
43 SCCO030003  3/8 X 11/4 NC HT CAPSCREW PLTD 3
44 WLKGE00375  3/8 MEDIUM LOCK WASHER, PLTD 3
45 SPKO016363  SPROCKET - KNOTTER DRIVE i
46 BSH0022979  BUSHING, SPROCKET KNOT DRIVE 1
47 CHNO006GS8 ~ CHAIN RCBE0 X 100 W/2 OFF & CONN 1
48 CNKO000110  LINK-CONNECTOR RSB0 HT PKGD 1
49 OFL0000107  LINK-OFFSET RSB0 HT PKGD 1
50 CAMOD15808  KNTR REVERS SAFTY CAM 1

APRIL, 1988




(PAGE 1-72) FREEMAN 1592

KNOTTER SHAFT ASSEMBLY - CONT.

FIG 1-37




FREEMAN 1592 (PAGE 1-72A)

KNOTTER SHAFT ASSEMBLY
FIGURE 1-37
REF. NO. PART NO. DESCRIPTION QTY. SERIAL NO. REMARKS
51 MNT0015328  L.H. KNOTTER MOUNT ASSY 1
52 SPC00156399  SPACER - KNOT SHAFT, 2.75 1
B3 FTO000113  CONNECTING LINK - #41 CHAIN 1
54 FT 0000165  PUMP DRIVE CHAIN-93 PITCH RC41 1
55 FT 0000114  OFFSET LINK - #41 CHAIN 1
56 SPK0041401 KNOTTER SHAFT SPROCKET 1
57 SMR10321566  MACH SCREW - 10-32 X 1 1/2 RH PLTD 2
58 SWIC005079  LIMIT SWITCH - 4 POST 1
59 MNT0015802  KNTR REVERSE SAFETY SW MNT 1
&0 WLK0000100  LOCKWASHER - #10 PLTD 2
81 NFH0601032 10-32 NF HEX NUT PLTD 2
62 ARMO00S084 3" LEVER ARM W/ 3/4 ROLLER 1
63 SCC0020001 5/16 X 3/4 NF HT C8, PLTD 2
64 CNROQ00183  1/2 STRAIN RELIEF CONNECTOR 1
65 SCC0000709  BOLT-5/8-11 X 2 3/4 HEX HD 1
66 WCT0000625  5/8 FLAT WASHER - PLTD 2
67 SPKO115368  IDLER SPROCKET .010-60155 1
68 BKT0020150  KNOTTER CHAIN TIGHTENER BRT 1
&9 WAS0000105  5/8 STRUCTURAL WASHER PLTD 2
70 ZZ 0000441 38X 38X 214 KEY 1
71 DEF0028374  TWINE DEFLECTOR 6

APRiL, 1988




(PAGE 1-73) FREEMAN 1592

KNOTTER ASSEMBLY

Figure 1-38

AUGUST, 1998



FREEMAN 1592 (PAGE 1-74)

KNOTTER ASSEMBLY
FIGURE 1-38
REE. NO PART NO DESCRIPTION QrY. SERIAL NQ. REMARKS

1 KNTOBE0060  KNOTTER FRAME ONLY 1
2 RS 0006050  KNIFE ARM COMPLETE 1
3 F 0008275  SNAP RING F/KNIFE ARM ROLLER 1
4 F 0008274  ROLLER F/KNIFE ARM 1
5 F 0008280 1 MM WASHER-WORM SHF & KNF ARM 3
6 F 0007893  NUT F/KNIFE ARM PIN 1
7 WLKOC00375  WASHER - 3/8 ST LOCK 1
8 F 0007892  SPACER WASHER F/IKNIFE ARM PiN 1
9 F 0067884  KNIFE ARM PIN 1
10 F 0008049  TWINE KNIFE E
11 F 0007858  TWINE KNIFE SCREW 2
12 RS 0006022  KNIFE ARM BUSHING 1
13 F 0007868  TWINE HOLDER 1
14 RS 0006055  TWINE DISC ASSY 1
15 F 0007870  TWINE DISC CLEANER 2
15 RS 0006602  BILL HOOK BUSHING 1
17 RS 6006035  BiLL HOOK 1
18 RS 51687344  ROLL PIN F/KNOTTER TRIGGER 1
19 RS Q006036  TRIGGER ONLY 1
20 F 0007876  KNT WORM & SHAFT (COMPL ONLY) 1

21 F 0000658 14 GA. KNOTTER WORM WASHER AR

F 6000B5% 18 GA. KNOTTER WORM WASHER AR

F 6001686 28 GA. KNOTTER WORM WASHER AR

RS 0010560  .5MM WASHER-WORM SHF & KNF ARM AR
22 RS 0006603  TWINE DISC BUSHING 1
23 RS 5227344  SPIRAL PIN F/KNOTTER GEARS 3
24 SCCO030003  3/8 X 1 1/4 NC CS-PLATED 1
SCCMOOS030  8M X 30M MC HEX HD CS 1
25 F 0008052  TWINE HOLDER SPRING 4
26 F 0007871 TWINE HOLDER DISC PINION 1
27 £ 0007976 SNAP RING F/KNIFE ARM SHAFT 1

28 F 0007860  KNIFE ARM WASHER 25 X 20 X ,6M AR
29 NCHO000378  3/8 NC HEX NUT-PLATED : 1
NCHMO08125  8M X 1 1/4 MC HEX NUT-GR 8.8 1
3¢ WLKMOD0080  WASHER-LOCK M8 SPRINGD127A 3
31 SCCM108025  8M X 25M MC HEX HD CS 2
32 F 0007948  KNOT HOOK CAM ADJUSTING SCREW 1
33 F 0007947  KNOTTER HOOK CAM ADJUST SPRING 4
34 WOCT0000313  5/16 FLAT WASHER - PLTD y
35 F 0007049  KNOTTER HOOK CAM ADJ SCREW-NUT 1
36 F 0008051  KNOTTER HOOK CAM 1
37 GERO007862  HARDENED BILL HOOK PINION 4
38 GERDOOTBT3  HARDENED KNOTTER WORM PINION 5

39 £ 0008068  SPACER F/BILL HOOK PIN-.20 AR

F 0008069  SPACER F/BILL HOOK PIN-.032 AR
40 RS 3451626  PIN F/BILL HOOK CAM & SPRING 2
41 SPG0025466  KNT HOOK CAM ADJ SPRING-FORGED 1

42 KNTDB00600  KNOTTER HEAD ASSEMBLY 1 ADD

(INCLUDES REF. 1-41)

AUGUST, 1698




(PAGE 1-75) FREEMAN 1592

KNOTTER LUBER ASSEMBLY

Figure 1-39

AUGUST 24, 1998




FREEMAN 1592 (PAGE 1-76)

KNOTTER LUBER ASSEMBLY
Figure 1-38
REF.NO. PARTNO. DESCRIPTION QTY. SERIALNO REMARKS
1 SLV0O002508  LOOM - FLEX GUARD HI TEMP 1/4 (SPCFY LGTH) AR
2 TBEODO2508  TUBE - 1/4 NYLON (OILER} 2
3 F 0001441  1/4 X 1/8-50 DEG ELBOW 2
4 SCCO0000102  BOLT-1/4-20 GRS HEX 5
5 NCHOOD0250  NUT-1/4 HEX 6
5 WLKOD00250  WASHER - 1/4 LOCK 6
7 ~F-QBBBZE4  AUTO LUBER VALVE Yool Ty 37
8 FODO7400  1/8 NYLAFLOW TUBING - 32 37
9 F 0008291  COVER-F/1/8 NYLON TUBE-32.75 37
10 BRKT0032981  LUBER-BRACKET MOUNT 1
11 LUB0833111  LUBER - MANIFOLD ASSY-1 1
12 TBEQD02507  TUBE W/SLV TO TANK 1 4/4 NYL 1
13 [UBC083313  LUBER-INECTOR ASSY (REPLACEMENT ONLY) 37
14 PPEOOOO125  NIPPLE - 1/8 NPT CLOSED 1
15 SCCO020002  5/16 X 1 NC HT CAPSCREW PLTD 2
18 WCTOOBO313  5/16 FLAT WASHER - PLTD 2
17 WLKO0CO313  5/16 MEDIUM LOCK WASHER, PLTD 2
18 NCHOO00313  5/16 NC HEX NUT PLTD 2
19 KNTOB00800  KNOTTER HEAD ASSEMBLY 5
20 BRG0022548  KNOTTER SHAFT CENTER BEARING 1
21 F 0008288 90 DEG AUTO LUBER FITTING 25
22 F 0008306  FERRULE F/AUTO LUBER FITTING 75
23 £0008287  FITTING - STR AUTO LUBER 12
24 £ 0008290  3/18 X 7 1/4 CABLE TIE-BLACK 36
75 PPE0040125  TEE - 1/8 NPT 1
26 PPE1250300  NIPPLE - 1/8 NPT X 3" 4
27 HYD3069021  NIPPLE - STEEL HEX 2
28 LUB0B33116  LUBER - MANIFOLD ASSYS5 1
—LLIBE0R7376

KNOTTER LUBER ASSY (INC. REF. 1-28) 1

AUGUST 24, 1988




(PAGE 1-77) FREEMAN 1592

LUBER PUMP AND TANK ASSEMBL.Y

FiG 1-40




LUBER PUMP AND TANK ASSEMBLY

FREEMAN 1592 (PAGE 1-78)

FIGURE 1-40
REF.NO,  PARTNO. DESCRIPTION QTY. SERIAL NO. REMARKS

1 F 0008312  1/4 SLEEVE FIF1441 1 INCLUDED WITH REF. 2
2 F 0001441 ELBOW-1/8 NPT M 1/4 NYLON TUBE 1
3 0067012 FILTER F/AUTO LUBER TANK 0S5 o,
4 HYD3060032 _ 3/8 X 1/4 NPT STEEL HEX NIPPLE 1
5 PMP4731107  AUTO LUBER PUMP 1

SELOD47311 _ SEAL KIT F/PMP4731107 1
6 NMS0000117 _ 5/16 NC WHIZ NUT-PLATED ]
7 PPE0500250  1/2 X 1/4 51D BLK HEX BUSH 1
8 F 0008200 /8 X 1/4 90 BRASS MALE ELBOW 4
g F 0008199 SITE GAUGE FIAUTO LUBER TANK 2
10 IMP0026106  3/8 NUT & SLEEVE ASSEMBLY 4
11 iMPO026006  3/6 PLASTIC SLEEVE 4
12 F 0008198 COVER TO TANK-AUTO LUBER GSKT 3
13 F 0008197 _ TANK COVER ;
14 FILODT0003  FILTER CAP COMPLETE W/SCREEN 1
15 SMR1032500 _ 10-32 X 1/2 RH MACH SCREW-PLT 3
16 SCC0020003  5/16 X 1 1/4 NC HT CS-PLATED 4
17 FT 0000538 5/16 COPPER SEALING WASHER 2
18 FT 0000165 PUMP DRIVE CHAIN-G3 PITGH RCAT 1
19 FT 0000113 CONNECTING LINK#41 CHAIN 1
26 FT 0000714  OFESET LINK-#41 CHAIN 1
21 ZZ 0000403 1/8 X 1/8 X 1 KEY 1
22 F 0008201 41B15 X 9/16 BOR-1/8KW 255 SPK 1
23 LUB0017169  LUBER TANK 1
24 SCC003000Z  5/16 X 1 NC HT CS-PLATED Z
25 SCC0030002  3/8 X 1 NG HT CS-PLATED 2
26 WCTO0000375 _ 3/8 FLATWASHER PLATED 2
77 WLK0000375  3/8 LOCKWASHER-PLATED 2
28 NCHO000375 _ 3/8 NC HEX NUT-PLATED 3
29 STS2500250 _ 1/4 X 1/4 NC SOCKET SET SCREW 2

APRIL, 1988




T

(PAGE 1-79) FREEMAN 1592

FULL FEED SENSOR ASSEMBLY

FIG 1-41




FREEMAN 1592 (PAGE 1-80)

FULL FEED SENSOR ASSEMBLY

FIGURE 1-41
REF. NO, PART NO. DESCRIPTION QTY. SERIAL NO. REMARKS
1 F 0001618  SHAFT BEARING COMPLETE 2
2 F0001880 LOCKING COLLAR FOR BEARING REF. #4 2
3 F 0001889  FLANGETTE - 47MST 4
4 F Q001619  BEARING - METER WHEEL SHAFT (INC. REF. #2) 2
5 ARMO022540  SHAFT - CHAMBER SENSOR 1
6 PDLO015668  PADDLE - LEFT FEED SENSOR, 38" 1
7 PDLO0M 72146 PADDLE - RIGHT FEED SENSOR, 38" 1
8 F 0008264 RUBBER BUMPER . 1
9 RODO0O0OBOD  MORSE TM-6N ROD END 1
10 F 0000172  3/4 STEEL SET COLLAR 1
11 RODOC15671 FEED SENSOR GUIDE ROD 1
12 04-105  SPRING - INDEX TRIP RETURN 1
13 CAMO015917  CAM - CHARGE SWITCH 1
14 SCC0030004 38 X 11/2 NC HT CAPSCREW PLTD 1
15 WCTO0000375  3/8 FLAT WASHER - PLTD 1
18 WLKO00G378 318 MEDIUM LOCK WASHER, PLTD 5
17 NCHG000375  3/8 NC HEX NUT PLTD 5
18 NFHG000375  3/8 NF HEX NUT PLTD 1
19 SCC0030002  3/8 X 1 NC HT CAPSCREW PLTD 4
20 SCCO020005  5/16X13/4 NC HT CAPSCREW PLTD 1
21 WLK0000313 5116 MEDIUM LOCK WASHER, PLTD 4
22 NCHO0000313  5/16 NC HEX NUT PLTD 4
23 CRB3130075  &/16 X 3/4 CARRIAGE BOLT-PLTD 4
24 NCEQ000313 5116 NC ESNA NUT PLTD 1
25 PDLOD27208  PADDLE - |.LEFT FEED SENSOR, 358" 1
26 PDLO027207  PADDLE - RIGHT FEED SENSOR, 36" 1

APRH., 1998




(PAGE 1-81) FREEMAN 1592

TWINE FINGER DRIVE ASSEMBLY




TWINE FINGER DRIVE ASSEMBLY

FREEMAN 1582 (PAGE 1-82)

FIGURE 1-42
REF. NO. PART NO. DESCRIPTION QTY. SERIAL NO. REMARKS

1 NCHO00D0313 5/18 NC HEX NUT PLTD 18
2 WLKO000313 5/16 MEDIUM LOCK WASHER, PLTD 16
3 NCHO0000375 3/8 NC HEX NUT PLTD 8
4 BKT0022078  TWINE FINGER RETURN SPRG BKT 2
5 SCC0020002 516 X 1 NC HT CAPSCREW PLTD 4
6 WCT0000375 3/8 FLAT WASHER - PLTD 8
7 SCLCO030004 3/8 X 11/2 NC HT CAPSCREW PLTD 4
8 WCTD000313 5/16 FLAT WASHER - PLTD 4
9 SCCO020003 5/16X11/4 NC HT CAPSCREW PLTD 5
10 F 0001517 TRIP SPRING 2
11 BKT1537180  BRK - TWINE FINGER STOP L.H. 1
12 BRGQO001001 2 BOLT 1" FLUSHMOUNT BALL BRG 4
13 F Q001623  WASHER 8
14 COTO000301 332" X 3/4" COTTER PIN [
15 SHF0028935 TWINE FINGER DRIVE SHF - L H. 1
16 ARMOD15370 ARM - TWINE FINGER DRIVE CAM 2
t7 NFHOG00375 3/8 NF HEX NUT PLTD 14
18 WLK0000375 38 MEDIUM LOCK WASHER, PLTD 2
19 ¥ 0001572 CAM FOLLOWER-RESET-SADDLE LEV 2
20 SCCO010002 1/4 X 1 NCHTCS, PLTD 2
21 SCC0L20005 5/16X13/4 NC HT CAPSCREW PLTD 3
22 CRB3130150 5/16 X 1 1/2 CARRIAGE BOLTPLTD 1
23 MNT0015373 TWINE FING DRIV CENT BRG MNT 1
24 SHFO028936 TWINE FINGER DRIVE SHF - R.H.

25 BKT1537101% BRK - TWINE FINGER STOP R.H. 1
26 CRB3130125 5116 X 1 1/4 CARR BOLT-PLTD 2
27 WCT0000250 1/4 FLAT WASHER - PLTD 2
28 WLK0Q00250 1/4 LOCK WASHER PLTD 2
29 NCHO0Q00250 1/4 NC HEX NUT PLTD 2
30 SFC00200601 516 X 34 NF HT CS, PLTD 8
31 WAS0000109 5/16 STRUCTURAL WASHER 8
32 F 0004124 BUSHING - TWINE FING DRV ROD 5]
33 RODO0021408 TWHN FINGER DRV ROD [
34 F 0008159 BLOCK - TWINE FINGER LINK 8
35 BARQOO27835 TWHN FINGER DRIVE TIE BAR-1592 1

APRIL, 1998




(PAGE 1-83) FREEMAN 1592

KNOT SENSORS ASSEMBLY

FIG 1-43

"ONVH 1437

a3sn 3AH

‘aNvH LHO




KNOT SENSORS ASSEMBLY

FREEMAN 1592 (PAGE 1-84)

FIGURE 1-43
REF. NO. PART MO, DESCRIPTION QTY. SERIALNO. REMARKS

1 CRB7375125  3/8 X 1 1/4 GR5 CARR BOLT PLTD 6 QTY. WAS 1
2 CRB7375175  3/8 X 1 3/4 GR5 CARR BOLY PLTD t
3 SPCO021711 TWINE FINGER & SENSOR SPACER 1
4 MNT0021609  KNOT SENSOR MOUNT 5
5 SPC0021601 LEFT SPACER-FINGER 1
6 SPG0021607  TWINE SENSOR LATCH LEVER SPRG &
7 KNT0021604  TWINE SENSOR LATCH LEVER 6
8 F 0000440  FERRULE 6
g MNT0021603  KNOT SENSOR SWITCH MOUNT 5
10 WLKD00375  3/8 MEDIUM LOCK WASHER, PLTD 6
11 SCCO030004  3/8 X 11/2 NC HT CAP SCREW 5
12 CRB7375100  3/8 X 1 GRS CARR BOLT - PLTD 5
13 ELCO021608  KNOT SENSOR SWITCH 6
14 WiS0001000  WASHER-#10 INTERNAL STAR 12
15 SMR1032500  MACH SCREW - 10-32 X /2 FH 12
16 ZZ 0000705 114 X 2ROLL PIN 6
17 BSHO021610  BUSHING G
18 WCB0087500  7/8 FLAT WASHER - PHOS BRONZE 6
19 KNT0030063  LH KNOT SENSOR FINGER 1
20 F 0004119  WASHER - 3/8 X 7/8 X .025 3
21 F 0008144  TWINE FINGER BUSHING NUT 6
22 KNT0028938  LH TWN FINGER ASSY 1
23 Fooe8146  TWINE FINGER WASHER 6
24 SCC0030002  BOLT-3/8-16 X 3/4 GRADE 35 HEX 5
25 KNTOD30068  KNOT SENSOR FINGER RH 5
26 KNT0028938 RH TWINE FINGER 5
27 SPCO0165652  TWINE FINGER SPACER 5
28 SPCO030377  LEFT SWITCH MOUNT SPACER 2

AUGUST, 1998




(PAGE 1-85) FREEMAN 1592

TWINE TENSIONER ASSEMBLY

FIG 1-44




TWINE TENSIONER ASSEMBLY

FREEMAN 1592 (PAGE 1-86)

FIGURE 1-44
REF. NO. PART NO. DESCRIPTION QTY. SERIALNQ, REMARKS
1 NCH0000375  3/8 NC HEX NUT PLTD 7
2 SMS0000301 EYE BOLT -3/8X 5 1/2 G-6 1
3 F 0000108  SPRING - PICKUP BALANCE 1
4 LNK0027739 TWN TENS RELEASE LINK 2
5 NCEDQO0O375  LOCKNUT-3/8 NC NYLON INSERT PLTD 3
§ SCCO030003  3/8 X 11/4 NC HT CAPSCREW PLTD 3
7 LEV0015603  TWINE TENSIONER SPRING LEVER 1
8 ZZ 0002003  SET COLLAR - 1" STEEL 1
9 ROD0627726  TWN TENS RESET LEVER 1
i0 SMS0000184  5/16 X 3/4 NC WHIZ BOLT PLTD 4
11 NMSQ000317  5/16 NC WHIZ NUT PLTD 1
12 MNT1660700  LH CHAFF SHIELD MOUNT 1
13 SHDO022480  TWINE TENS CHAFF SHIELD 1
14 MNT 1660701 RH CHAFF SHIELD MOUNT 1
15 F 0000857  SNAP RING F/TWN GUIDE BUSHING 18
18 BKT0015602  TWN TENSIONER TWN GUIDE BRKT 2
17 WLKO000250 1/4 LOCK WASHER PLTD 4
18 SCCC01000% 114 X 3/4 NC HT CAP SCREW PLTD 4
18 F 0000856  BUSHING - TWINE & WIRE GUIDE 18
20 SCCR030002  3/8 X 1 NC HY CAPSCREW PLTD 4
21 WCTO000375  3/8 FLAT WASHER - PLTD 4
22 MNT2617501 RIGHT TWINE TENSIONER MOUNT 1
23 PINOO15610  TWINE TENSION LEVER PIVOT PIN 1
24 F 0607076 174 X 11/2 ROLL PIN 2
25 WCT0000313 . 5/16 FLAT WASHER - PLTD 18
26 LEV0022476  TWINE TENSION LEVER ASSY 1
27 NCHO000313  5/16 NC HEX NUT PLTD 12
28 SCCO020004  5/16X11/2 NC HT CAPSCREW PLTD 3
28 5CC6030001 3/8X3/4 NC HT CAPSCREW PLTD 4
30 WLKO000376  3/8 MEDIUM LOCK WASHER, PLTD 8
3 MNT261750  LEFT TWINE TENSIONER MOUNT 1
32 RODG026174  TWN TENS TAKE UP ROD 6
33 SMS0000171 BOLT-1/4 NC X 5/8 WHIZ 12
34 TNS0026172  TWN TENS BASE MNT - A/11-.82 1
35 TNS0015588  TWINE TENSION BASE &)
36 F 0001688  TOP-TWINE TENSION 6
37 F 0007541 SPRING - COMPRESSION [
38 NCEQO00313  5/16 NC ESNA NUT PLTD 6
39 NMS0000250  1/4 NC WHIZ NUT PLTD 12
40 NCHO000375  BOLT-3/8-16 X 2 FULL THD 1
41 SMS0000181 BOLT-3/8-16 X 3/4 WHIZ 4

APRIL, 1998




(PAGE 1-87) FREEMAN 1592

BALE LENGTH ADJUSTMENT MECHANISM ASSEMBLY

Figure 1-45

o8]
(3]
%]
~
Tx
12
=
&
-
=4




FREEMAN 1582 {(PAGE 1-88)

BALE LENGTH ADJUSTMENT MECHANISM ASSEMBLY

FIGURE 1-45
REF. NO, PART NO. DESCRIPTION QTY. SERIALNO. REMARKS

1 ZZ 4000404 316 X 3/16 X 1-1/2 KEY 1
2 S§TS2500313 1/4 X 5/16 SOCKET SET SCREW 2
3 NCHO000313 NUT-5/16 NC HEX 13
4 WLK0000313  5§/16 MEDIUM LOCK WASHER, PLTD 10
5 KNTGG24088 2 METER WHEELASSY 1
6 F 0001618  BEARING - METER WHEEL SHAFT 2
7 CRB7313100 BOLT-16 X 1" GDW¥5 CARRIAGE 8
8 WCTO0000313 5/16 FLAT WASHER - PLTD 10
9 NFH0001032 10-32 NF HEX NUT PLTD 2
10 WILKO000166 LOCKWASHER - #10 PLTD 2
11 BKTO024068 KNOTTER TRIP SWi BKT 1
12 CNRO0000185 1/2-1 NPT STR CONN .50-.625 1
i3 SMR1032150 MACH SCREW - 10 -32X 1 1/2 RH PLTD 2
14 SWI0005081 LIMIT SWITCH - 8 POST 1
15 ARMO005001 11/2 LEVER ARM W/ 3/4 ROLLER 1
16 RODO027726  TWN TENS RESET LEVER 1
17 SHF0015527 SHAFT - METER WHEEL 1
18 NCEOD00375  LOCKNUT-3/8 NC NYLON INSERT PLTD &
19 F 0000440  FERRULE 2
20 MNT0022342  ADJUSTMENT BAR MOUNT 5
21 SCC0020002 5/16 X 1 NC HT CAPSCREW PLTD 5
22 KNT0031232 KNOTTER TRIP METER BAR 1
23 F 0008023  WASHER - GUIDE 2
24 KNT0020500 KNTR TRIP FRICTION DISC 1.
25 WLKOC00375  3/8 MEDIUM LOCK WASHER, PLTD 3
28 SCC0030005 3/8 X 1 3/4 NC HT CS-PLTD 1
27 SCC0030003 3/8 X 11/4 NC HT CAPSCREW PLTD 3
28 WCT0000375 ;  3/8 FLAT WASHER - PLTD 7@
28 BARO0025880 KNT TRIP ADJ BAR ASSY 1
3G PINOOFHR44 PIN - SPRING PLUNGER 1
31 EEVD015534 KNOTTER TRIP METER BAR LEVER 1
32 NCJOC00500 12 NC JAM NUT PLTD 1
33 SCCa020004 5/16X 11/2 NC HT CAPSCREW PLTD 2
34 F 0000747  SPRING - SQUARE TIP ROD RETURN 1
35 NCE®0000313 NUT-5/16-18 NYLON INSERT LOCK 2
36 SCCHO30004 3/8 X 11/2 NC HT CAOSCREW PLTD 2
37 NCHO0000375  3/8 NC HEX NUT PLTD 5
38 SCC0030015  3/8 X 41/2 NC HT CAPSCREW PLTD 1
39 F 0000246 , WASHER - KNOTTER BRAKE DISC 1
40 F 0007587 ~ SEAL - ANCHOR 2
41 F 0007586 BUSHING 1
42 SLV0015542 KNOTTER TRIP PIVOT BOLT SLEEVE 1
43 5CC0030002 + 3/8 X 1 NC HT CAPSCREW PLTD 3
44 PLTO022880  ADJUSTMENT PIN PLATE 1
45 MNT0017158 WEAR LINER MOUNT 1
46 LINOO17158  RESET LEVER WEAR LINER 1
47 LEV0015533 KNOTTER TRIP RESET LEVER 1
48 F 0001517 SPRING - TRIP 1
49 LNK0015541 KNOTTER TRIP SPRING LINK 1
50 LEV0015537  KNOTTER TRIP SPRING LEVER 1
51 ZZ 0000726  PiN - EXPANSION 3/16 X1 1
52 F 0001887  NUT-1/4 NC FLG WHIZ LOCK 2
53 HTB0010003 1/4-20 X 11/2 GDS HEX FULL THD 1
54 F 0001889 FLANGETTE-47TMST 4
55 NMS0000117  5/18 FLG WHIZ NUT 2

APRiL, 1098




(PAGE 1-89) FREEMAN 1592

MAIN SYSTEM HYDRAULICS ASSEMBLY

-46

FIG 1

82# ¥ LT J3H
SIATIN 422
IONIHBIRY HIOK

6L# % RS 434
53AN10H L24
FOHIUIIAY (TLON

BE# ¥ LZH J3H

CSEANIIN 628 . A
JDWFYIIIE TALON \\M\ \

[

LB |
£e—9



FREEMAN 1592 (PAGE 1-89A)

MAIN SYSTEM HYDRAULICS ASSEMBLY

FIGURE 1-46
REF. NO. PART NO. BESCRIPTION QTyY. SERIAL NG, REMARKS

1 MTR1091104  MOTOR-109-1104-40000 HP15 CID 1
2 HYD5315060  3/4 JIC X 3/4 O-RING 8T THD CONN 2
3 HOS0021436 HOSE-FOR MTF &VLV SUPPLY 1
4 HOS0021435  HOSE-CHAR LYNN 4000 FEEDER 1
5 HYD5128020  4M JIC CAP 1
B VLV0505587  VALVE-3 POS 4 WAY SOLEROID 1 WAS VILV512542
7 MYD575560  FITTING-8MX8M JIC{BCH)XBM JIC 1
8 HYD5015062  FITTING-12F JICX4M JIC STR. 1
9 SCC0010001 /4 X 3/4 NC HT CAP SCREW PLTD 4
10 NMS0000250 1/4-20 WHIZ NUT 4
11 HYD5206064  3/4 JIC X 1/2 NPT MALE CONN 3
12 HOS0023438  HOSE-FEED FORK MOTOR 1
13 HOS0021436  HOSE-FOR MTF &VLV SUPPLY 1
14 FLGOOOt50 CODE &1 FLANGE KIT 2
15 SCC0050003  BOLT-1/2-13 X 134 GD 5 HEX 4
18 WLKO0000500 1/2 LOCK WASHER - PLTD 8
17 WAS0000104 1/2 A-325 STRUCTURAL WASHER 6
18 HOS0016649  HOSE-RETURN FEEDER VLV 1
19 HOS0024980  HOSE-PRESSURE RETRACE 1
20 HOS0023451 HOSE-LH MAKE UP CYL 1
21 HYD5924080  BULKHEAD NUT 1" 3
22 WIS0012500 1 5/16 INTERNAL STAR WASHER-PLT 3
23 HYDS5275080  CONN-1 JIC X 1 NPT FEM BLK HD 3
24 HYDS5205070 1 JiC X 1NPT MALE CONN 3
25 HOS0024984  HOSE-LEFT MAKE-UP CYL.54" 1
26 HOS0024887  HOSE-PLUNGER CYL 1
27 SCCO040005  7/16 X 13/4 NC HT CS, PLTD 10
28 WLKD000438  7/16 LOCKWASHER - PLTD 10
28 FLGOO0G1501 1" SPLIT FLG W/O-RING & BOLT K 5
30 VIV0013120 PLUNGER CYLINDER VALVE ASSY COMPLETE 1
31 HOS0028188  HOSE-CNTL VLV TO 10 PRESS GAGE 1
32 HYD5255022 144 JAC X 1/4 NPT FEMALE CONN. 1
33 HYDOO10000  PULSATION DAMPENER F/23350 GA 1
34 HYD3408020  STREET ELBOW-1/4 X 90 1
35 HOS0024873  HOSE-PLUNGER VALVE 1
36 TBE0D24575  PLUNGER VALVE-BULKHEAD HOSE 1
37 HYD3068070 1 NPT STEEL HEX BUSHING 2
38 HYD3708070 1" STEEL FEMALE PIRE TEE 1
38 HOS0023452  HOSE-RIGHT MAKE UP CYL 1
40 TBE0D23719  TUBE- FRONT TENSION PILOT 1
41 HYD5525030  3/8JICX90 BULKHEAD UNION ELBOW 1
42 WIS0005625  9/16 INTERNAL STAR WASHER PLDT 1
43 HYD5924030  BULKHEAD NUT-3/8 1
44 VLVD000453  CHECK VALVE-4531526 1
45 SCC0030020  BOLT-3/8 NC X 7 GR5 HEX 4
46 HOS0024888  HOSE-PLUNGER CYL ROD END 1
47 HOS0025040  HOSE-3/4 X 31 O.A. STR JIC 3/4 90 2
48 HOS0023460 HOSE-ACCUMULATOR DISCHARGE 1
49 CLR2113351 OIL COOLER 1
50 HOS0023435 HOSE-FEED KNCTTER MANIFOLD REIN 1
51 F 0006675  3/4 JIC-1" NPT MALE CONN 2
52 NCHO0005GG 12 HEX NUT PLTD 2
53 HOS0023457  HOSE-OIL COOLER SUPPLY 1
54 HOS0020543 HOSE-HYD 5X00 1

SEPTEMBER 08, 1988




{PAGE 1-20) FREEMAN 15982

MAIN SYSTEM HYDRAULICS ASSEMBLY - CONT.

FIG 1-46

FOHIUILIH FLON

gTH B LZ2 F3Y
SIOATONI 6T+

ATNIHISTE SFLON

IONIHAIIY 210N




FREEMAN 1592 (PAGE 1-90A)

MAIN SYSTEM HYDRAULICS ASSEMBLY (CON'T)

FIGURE 1-46

REF. NO. PART NO. DESCRIPTION QTY. SERIALNO. REMARKS
55 HOS0024872 WEBSTER PUMP SUCTION HOSE 1
56 HYD5365051 11/2 HC X 1 1/2 O-RING 45 ELLBOW 1
57 WLKO000375  3/8 MEDIUM LOCK WASHER, PLTD 5]
58 NCHOO00375  3/8 NC HEX NUT PLTD &
59 PMP0O0150CE  DUAL PUMP-MAIN PUMP 1
60 RNGOD00045  O-RING-MECH, DRIVE PUMP 1
61 PMPOOOO080  PUMP-SERIES 90 1
62 FIL8800200  FILTER MANIFOLD 1
63 FILO164056  FILTER-F/SUNSTRAND PUMP 1
64 HYD5315043 112 JIC X 3/8 O-RING ST THD CON 1
65 HYD5315023 14 JIC X 3/8 O-RING ST THD CONN 1
66 PMP1111002 CONTROLLER F/SUNSTRAND PUMP 1
67 HYDS716060 12 HC X 12M ADJ. STR THRD TEE 1
68 HYD6400098  CONN-11/2 JIC X 1 1/4 O-RING THD 1
69 HYDS515060  3MJCX3/4 O-RING 90 DEG ELLBOW 1
70 SCCO00500086 12 X 2 1/2 NC HT CAPSCREW PLTD
7t HOS0023488  HOSE-SUNDSTRAND PUMP SUCTION 1
72 DPT0018751 PUMP PILOT ADAPTER 1
73 HOS0015874 PLUNGER CYL HOSE 1
74 HYD3089064  3/4 X 1/2 NPT STEEL HEX NIPPLE 1
75 SCCO020010 516 X 2 1/2 NC HUT CS PLTD 2
76 WCT0000313  WASHER-5/16 FLAT 4
77 VLIV1312YCF  DUMP VALVE Y/CFEXCN-AJ 1
78 VLVCXFAXCN  RELIEF VALVE FAVIV1312CF 1
79 VLVCOFAXAN RELIEF VALVE FVEV1312YCF 1
80 HMYD7237040  1/2 O-RiING HEX HEAD PLUG PLTD 1
81 HYD5315040 1/2 JIC X 1/2 O-RING ST THD CONN 1
82 WLKO0000313 5116 MEDIUM LOCK WASHER, PLTD 2
83 NCHO000313  5/16 NC HEX NUT PLTD 2
84 HYD3959060  3/4 STEEL PIPE CROSS 1
85 HYD3269044 1/2 O RING X 1/2 NPT FEM ADAPT 1
a8 HYDB401066  3/4 X 3/4 MALE ADAPTER 1
87 HYD5515040 1/2JIC X /2 ORING 90 DEG ELBO 1
88 HYD5015042 1/2 X 1/4 JIC TUBE REDUCER 1
89 HYDS5105030 FITTING-3/8" 3 PIECE NUT 1
80 HOS0022137  HYD HOSE 1582/607TWR 1
91 HYD3069071 1 X 3/4 NPT STEEL HEX NIPPLE 1
82 HYD31090684  3/4 X 1/2 STEEL PIPE BUSHING 1
83 HYD575544 1/2JIC X 1/2NPT MALE RUN TEE i
94 HYD5128040 12 JIC CAP 1
95 BKT0024954  ACCUMULATOR DUMP VALVE BRACKET 1
96 CLP0022217  ACCUM CLP 1/2 GREER 158 - 11/16 1
97 ACM0800087  ACCUMULATOR 1 GAL BMF150/+88 1
88 HOS0016624  HOSE-VALVE MANIFOLD PILOT 1
88 WCTO00050C  1/2 FLAT WASHER - PLTD AR
100 CLP0022216  ACCUM CLP 1/2 GREER 10-13/16 1
101 SCCO030003  3/8 X 11/4 NC HT CAPSCREW PLTD 2
102 CLP7701164 1 174 INSULATED HOSE CLAMP 1
103 NMS0000117  §/16 NC WHIZ NUT PLTD 2
104 CLP7701183 T INSULATED HOSE CLAMP 13/32 1
185 BKT0023472  HOSE SUPT. BKT-TENSION CONTROL
106 SM30000184  5/16 X 3/4 NC WHIZ BOLT PLTD 1
107 MNTO015856  ACCUMULATOR MOUNT 1
108 HYDO5S05857  ADAPTER BLOCK 1
109 HYDO0505858  BOLY KIT q
110 VLV0505811 RELIEF CARTRIDGE-5000 PSI 1
111 MNT0505622  MOUNT-SOLENOQID VALVE 1

APRIL, 1998




(PAGE 1-91) FREEMAN 1592

PLUNGER CYLINDER VALVE ASSEMBLY

FIG 1-47

,, - ww _% Wﬁ\




FREEMAN 1592 {PAGE 1-92)

PLUNGER CYLINDER VALVE ASSEMBLY

FIGURE 1-47
REF. NO. PART NO. DESCRIPTION QTY. SERIAL NO. REMARKS

1 VLV0013120 PLUNGER CYLINDER VALVE ASSY COMP. 1
= KITR013120 SEAL KIT-PLUNGER CYLINDER VALVE 1

2 VLVOQD28071 PLUNGER CYLINDER VALVE ASSEMBLY 1
3 VLV1312000 PLUNGER CYLINDER VALVE BODY 1
4 F 0005684 B6M O-RING 4M JIC STRAIGHT 5
5 HYD51208020 1/4 JIC CAP 6
6 HYD7237020 PLUG-6M 5
7 HYD7237080 PLUG-16M 3
8 HYD7237080 PLUG-12M 4
g HYDS365080 #160M O-RINGH16M JIC 45 DEG. 1
10 HYD5515030 FITTING-6M JIC X 6M ADJ 90 ELBOW 1
11 HYD51050620 FITTING-12F JIC X 4M JIC STR. 1
12 VLVCXHAXCV CHECK VALVE CARTRIDGE q
SELO016006 SEAL KIT- CHECK VALVE CARTRIDGE 1

i3 HYD&718060 12 JICX12M ADJ. STR THRD TEE 1
14 HYD5515070 16M X 16M JIC 90 1
15 VLVLKFCXDV SUN LOGIC CARTRIDGE#5 2
SEL0002006 SEAL KIT-SUN LOGIC CARTRIDGE 2

16 VLVRPGCLCV RELIEF VALVE CARTRIDGE 2
SELDOQ3006 SEAL KIT-RELIEF VALVE CARTRIDGE 2

17 VEVCOHBXFV PILOT CLOSE CHECK CARTRIDGE 1
SELO017006 SEAL KIT-PILOT CLOSE CHECK CARTRIDGE 1

18 VLVNCCBLCV NEEDLE VALVE CARTRIDGE 1
SELOD10006 SEAL KIT-NEEDLE VALVE CARTRIDGE 1

18 VLVLKJCXDV LOGIC VALVE CARTRIDGE 2
SELOG18006 SEAL KIT-LOGIC VALVE CARTRIDGE 2

20 VLVRPECLQV RELIEF VALVE CARTRIDGE 1
SELO010006 SEAL KIT-RELIEF VALVE CARTRIDGE 1

23 VLVCBGYLHY COUTERBALANCE CARTRIDGE 1
SELCO17006 SEAL KIT-COUNTERBALANCE CARTRIDGE 1

APRIL, 1998




(PAGE 1-93) FREEMAN 1592

MAIN SYSTEM HOSES ASSEMBLY

FIG 1-48




MAIN SYSTEM HOSE ASSEMBLY

FREEMAN 1592 (PAGE 1-94)

FIGURE 1-48
REE. NQ. PART NO, DESCRIPTION QTY. SERIALNO. REMARKS
1 HOE80023457  HOSE-OIL COOLER SUPPLY 1
2 HOS0025040  HOSE-3/4 X 31 O.A. 8TR JIC3/4 90 2
3 HOS0024980  HOSE-PRESSURE RETRACE 1
4 HOS0023488  HOSE-PUMP SUCTION 1
5 HOS50023438  HOSE-FEED FORK MOTOR 1
5 HOS0021436 HOSE-MFT & VLV SUPPLY AF/87 1
7 HOS0024887 HOSE-PLUNGER CYLINDER 1
8 HOS0024984 HOSE-LEFT MAKE UP CYLINDER-54" 1
g HOS06028188 HOSE-1/4" 38" O.A. STR FEM SWiV 1
10 TBEDD24875  TUBE-PLUNGER VALVE PILOT 1
11 HOS002488%  HOSE-PLUNGER CYLINDER ROD END 1
12 HOS0022137  HOSE-10 M PRESSURE GAUGE i
13 HOS0024973  HOSE-PLUNGER VALVE BULKHEAD 1
14 HOS0016624 HOSE-VALVE MANIFOLD PILOT 1
15 HOS80023460  HOSE-ACCUMULATOR DISCHARGE 1
18 HOS0015874 HOSE-PLUNGER CYLINDER 1
17 HOS0020543  HOSE -ACCUMULATOR CHARGE 1
18 HOS0024972  HOSE-PUMP SUCTION 1

APRIL, 1998




(PAGE 1-85) FREEMAN 1592

KNOTTER AND FEED FORK MANIFOLD VALVES / HOSES ASSEMBLY

FiG 149




FREEMAN 1592 (PAGE 1-96)

KNOTTER AND FEED FORK MANIFOLD VALVES / HOSES ASSEMBLY

FIGURE 1-49
REF.NO.  PART.NO. DESCRIPTION QIY. SERIALNO. REMARKS

1 VEV1730401  VALVE-XKNOTTERFEED COMPLETE o~

2 VLVOODD416 ~  VALVE-RES. 4-WEH-16-G-6AG-12ND Ny

3 COI0035G12 , - 12VDC SOL COIL By
KITD46J515 , - SEAL KIT FVLVD464515 1
VLV046)515 1. VALVE-4WEBJSX/AG 12ND/5 2

4 SPGO011549 - RTN SPG FAVLVAWEH16G50/5A812ND 4

5 VLV0000026 .- RELIEF VALVE CARTRIDGE 3

B VLV1592CBG o~ COUNTER BALANCE VALVE 1

7 VLV1592CBE .~ COUNTER BALANCE VALVE 1

8 KITO991010 .~ SEAL KIT FAVLV0000026 5 J)TA

9 KITOO00013 . SEAL KIT F/ VLV1500/1592CBG 7

10 KIT0000012-  SEAL KIT F/VLV1500/1592CBE  SEL 000 Agne 1

11 CNROOD2194 +~ 3/8 TO 1/2 CONNECTOR 2

12 HYD7237080 » PLUG-12M 1

13 HYD7237040 .. 1/2 O-RING HEX HEAD PLUG PLTD 4

14 HYD7237030 . PLUG-6M 5

15 HYD7237050 - 10 M PLUG 2

16 HYD5515060 . 3/4 JIC X 3/4 O-RING 90 DEG ELBOW 3

17 HYD5365060 .~ 12M JC X 12M ADJ. 45 DEG ELBOW 2

18 HYD5315060 . 12M O-RING#12M JIC ST. 2

19 HYD5015062 - FITTING-12F JIC X 4M JIC STR, 1

20 HYD5129020+~ 1/4 HC CAP 1

21 HYD5315043 « 1/2 JiC X 3/8 O-RING ST THD CON 1

22 HGS0016624 o~ HOSE-VALVE MANIFOLD PILOT 1

23 HOS0023438 | ~HOSE-FEED FORK MOTCR 3

24 WAS0000107.~ LOCK WASHER-3/8 MIGH COLLAR 3

25 HOS0016631 .- HOSE-KNOTTER DRIVE 2

26 HOS0023435 , -HOSE-FEED KNOTTER MANIFOLD REIN 1

27 KITOO00017 +~ O-RING SEAL KIT FAVLV17304 1o

28 KITOOD00O1C &~ SEAL KIT FOR VLV0000415 (B

29 SCCO030015 « 3/8-16 X 4 1/2 GD& HEX BOLT 7

30 WLKO000375 v WASHER-3/8 8/T LOCK B

31 SCCO0030016w BOLT-3/8-16 X 5" GD5 HEX 1

az SCS0000107 .- BOLT-1/4 X 2 1/4 NC SOCKET HD €3 4

33 WAS0000025 « LOCK WASHER-1/4 HIGH COLLAR 4

34 SCS0000307 » SOCKET HD CS-3/8-16 X 2 1/4 PLTD 8

35 VEV0017304 .~ FEEDER VALVE MANIFOLD BODY 1

APRI., 1958




{PAGE 1-87) FREEMAN 1592

PLUNGER, FEEDER, AND KNOTTER HOSES ASSEMBLY

FIG 1-50




FREEMAN 1592 (PAGE 1-98)

PLUNGER, FEEDER, AND KNOTTER HOSES ASSEMBLY

FIGURE 1-50
REF. NO. PART NO. DESCRIFTION QTY. SERIAL NO REMARKS
1 HOS0015874  HMOSE-PLUNGER CYLINDER 1
2 HOS(0016624 HOSE-VALVE MANIFOLD PILOT 1
3 HOSG02488%  HOSE-PLUNGER CYLINDER ROD END 1
4 HOS0024887 HOSE-PLUNGER CYLINDER 1
5 HOS00321686 HOSE-FEED FORK MOTOR 1
53 HOS0G021436 HOSE- MTF & VLV SUPPLY AF/87 1
7 HOS0018649 HOSE-RETURN FEEDER VLV B/86-A88 1
8 HOS0021436 HOSE FEEDER MOTOR TOP 1
g HOS0021435 HOSE-CHAR LYNN 4000 FEEDER 1
10 HMOS0023451 HOSE-LH MAKE UP CYLINDER 1
11 HOS0023452 HOSE-RIGHT MAKE UP CYLINDER 1
12 HOS0023455  HOSE-FEED MOTOR CASE DRAIN 1
13 HOS0023435 HOSE-FEED KNOTTER MANIFOLD REIN 1
14 HO80016631 HOSE-KNOTTER DRIVE 2

APRIL, 1998




(PAGE 1-99) FREEMAN 1592

TENSION CONTROL VALVES ASSEMBLY

FIG 1-561




FREEMAN 1892 (PAGE 1-100)

TENSION CONTROL VALVES ASSEMBLY

FIGURE 1-51
REF, NO. PART NO. DESCRIPTION QTY. SERIAL NO. REMARKS
1 HOS0016655 HOSE-TENS CONTROL PRESSURE 1
2 HYD5129020 1/4 JIC CAP 2
3 HYD5105040 1/2" 3-PIECE NUT 1 INCLUDED WITH REF. 4
4 HYD5018042 1/2 TO /4 JIC TUBE REDUCER 1
5 HYD5716040  1/2 JIC X 1/2 O-RING RUN TEE 1
6 SCCO010007 1/4 X 2 1/4 NC HT CS-PLATED 2
7 5CC0030017 3/8 X § 1/2 NC HT CS-PLATED 1
B8 VLVEO150604 BYPASS VALVE BCDY 1
VLVOD15006  BYPASS VALVE SPOOL 1
9 F 0000168 COMPRESSION SPRING 1
10 VLVO015005 . SPOOL SPRING GUIDE 1
1% HYD3249044 1/2 O-RING X 1/2 NPT MALE ADAP 2
12 VI.V5081812 SOL. VLV & CART. FOR TNS. CTRL 1
13 S0L03206817  SOLENOID FAVLV5081812 1
14 VLC5081812  VALVE CARTRIDGE F/ VLV5081812 1
15 VLV0022295  TENSION SOLENOID VLV BODY i
18 NCHO000375  3/8 NC HEX NUT PLTD 1
17 HYD7625040 1/2" DIAMETER O-RING 1
18 TBEQQ23712  TENSION VALVE BY-PASS TUBE 1
19 VLV0000027 RELIEF VALVE-2150#-STEEL BODY i
20 HYD3109042 1/2 X 1/4 STEEL PIPE BUSHING 2
21 HYBD3758020 1/4 NPT STEEL MALE RUN TEE i
22 FT 0000220  3/8 JIC X 1/4 NPT MALE BR TEE 1
23 FTOCO0219  3/8 JIC X 1/4 NPT MALE CONN 1
24 HOS0023455 HOSE-FEED MOTOR CASE DRAIN 1
25 HYD5205022 1/4 JIC X 1/4 NPT MALE CONN 1
26 F 0006638  3/8 HC X 1/4 NPT 90 MALE ELBOW 1
27 TBEOD023718 FRT TENSION PRESSURE TUBE 1
28 VILVO000028 VALVE-CARTRIDGE 1
28 VLV0002005 1/2" BALL VALVE-20003 STEEL BODY 1
30 HYD3069040 172" NPT STEEL HEX NIPPLE 1
31 HYD3158020 /4 HEX HEAD STEEL PIPE PLUG 2
32 HYD0011086 /2 TO 3/8 PIPE ADAPTER 1
33 VLVODO0708 1/2" CHECK VALVE 1
34 HYD3708040 1/2 STEEL FEMALE PIPE TEE 1
35 HYD57558050  5/8 JIC X 1/2 NPT MALE RUN TEE 1
36 TBE0D23717  TUBE-FRONT TENSION RETURN 1
37 TBEQ023711 TUBE-TENS SOLENOID BY-PASS 1
38 HOS0023454  HOSE-TENSION VALVE RETURN 1
39 F 0006673  3/8 JIC X 172 NPT 80 MALE ELBOW 1
.40 HYD3268044 1/2 O-RING X 1/2 NPT FEM ADAPT 1
41 SCCO0030001 3/8 X 3/4 NC HT CS-PLATED 1
42 MNT0023386  TENSION CONTROL VALVE MOUNT 1
43 SMS0000172  BOLT-1/4 X 3/4 NC WHIZ PLATED 2
44 WLKOG00375  3/8 MEDIUM LOCK WASHER, PLTD 2
45 F 0006989  3/8 JIC X 1/2 O-RING ST THD CONN 1
46 HYD3168005 1/16 SOCKET HD STEEL PIPE PLUG 3
47 WCT0000250 1/4 FLAT WASHER - PLTD 8
48 WLK0G00250 1/4 LOCK WASHER PLTD 2
49 NCHOC00250 1/4 NC HEX NUT PLTD 2
50 SPC0023388  TENS CNTL VLV MNT SPACER 1
51 WCTOC003756  3/8 FLAT WASHER - PLTD 1
SALOC0053 ~ TENSHON CONTROL VALVE ASSY.(INCLUDES REF.2-6,8-43,45-49)

APRIL, 1998




{PAGE 1-101) FREEMAN 1592

TENSION UNLOADER VALVE / TENSION CYLINDERS ASSEMBLY

FIG 1-52




FREEMAN 1592 (PAGE 1-102}

TENSION UNLOADER VALVE / TENSION CYLINDERS ASSEMBLY

FIGURE 1-52
REF.NQ. PART NO. DESCRIPTION SERIAL NO. REMARKS
1 TBED023714  TUBE-REAR TENSION PRESSURE i
2 TBEOD23715  TUBE-REAR TENSION RETURN 1
3 TBEDD23716  TUBE-REAR TENSION PILOT 1
4 HOS0023467  HOSE-ROD END BTM TNSN CYL 1
5 HOGG023466 HOSE-BASE END BTM TNS CYL 1
8 HYD5605060  TEE-3/4M BCH. X 12M JIC 12M JIC 4
7 CYLOTC3516  CYLINDER-TC 3.5 X 16-MODIFIED 2
8 HOS0020847  HOSE-TC STYLE TEN CYL AFT/2-87 1
9 HOS0020948  HOSE-TC STYLE TEN CYL AFT/2-87 1
10 HYD5405060  3/4 JIC X 3/4 NPT 80 MALE ELBOW 4
11 CYLODTC408  CYLINDER-TC 4 X 8-MODIFIED 2
12 HOS0015761 HOSE-TNSM CONTROL CYL-49.5 1
13 HOS0015762 HOSE-TNSN CONTROL CYL-42 1
14 HOS0023464 HOSE-BASE END RH TNSN CYL. 1
15 HOS0023465  HOSE-ROD END RH TENSION CYL 1
16 WLKM100120  WASHER-LOCK M12-SPRINGD 127A 2
17 SCCM112065  BOLT-12M X 65M MC HEX HD CS-PLT-8.8 2

APRIL, 1998




ik

(PAGE 1-103} FREEMAN 1592

TENSION CONTROL TUBES ASSEMBLY

G 1-53




TENSION CONTROL TUBES ASSEMBLY

FREEMAN 1592 (PAGE 1-104)

FIGURE 1-53
REF. NO. PART NO. DESC ON QTY. SERIAL NO, REMARKS
1 TBE00237168  TUBE-REAR TENSION PILOT i
2 TBEDG23714  TUBE-REAR TENSION PRESSURE 1
3 TBE0023715  TUBE-REAR TENSION RETURN 1
4 SMS0000172  BOLT-1/4 X 3/4 NC WHIZ PLTD 3
5 CLP7701158  HOSE CLAMP-.63 CLAMPING DIA. 2
5 BKTOC03194%  TENSION RETURN TUBE ANCHOR BKT 2
7 NMSC000250  NUT-1/4 NC FLG WHIZ 3
8 CLP7701154  CLAMP-3/8 INSULATED HOSE 13/32 2
g HYD5328030 BULKHEAD UNION-3/8 JIC 2
10 BKT0018160  BULKHEAD BRKT-3/8 TUB-1500- 2
11 SMSQ000184  BOLT-5/16-18 X 3/4 FLG WHIZ 5
12 NMS0000117  NUT-5/16 NC FLG WHIZ LOCK 3
13 WIS0005625  WASHER-8/16 INTERNAL STAR PLT 2
14 HYD5924030  BULKHEAD NUT-3/8 2
15 TBE0023718  TUBE-FRONT TENSION PRESSURE 1
i6 TBE0023718  TUBE-FRONT TENSION PILOT 1
17 5CC0010003 1/4-20 X 1 1/4 GD5 HEX BOLT 8
18 CLPO010951 CLAMP-HYCON HRIL 8.5-A-PP 6
19 PLT10951SP  SAFETY PLATE 2
20 SMS108518P  STACK BOLT HR-1-L-085-P-1-SB 4
21 TBEOD23717  TUBE-FRONT TENSION RETURN 1
22 MNT0O02055  CHANNEL-MOUNTING 1
23 CLP3100150 1172 HYDRA 20RB HOSE CLAMP 1
24 WCT0000375  WASHER-3/8 FLAT 1
25 WLKG000375  WASHER-3/8 S/T LOCK 1
26 SCCO030002 BOLT-3/8-16 X 1 GD 5 HEX 1
27 HYD5924050  BULKHEAD NUT-5/8 1
28 WIS00G7500  WASHER-3/4 INT STAR 1
29 BKT0018013  BULKHEAD BRKT-5/8 TUB-1500 1
30 HYD5325050  BULKHEAD UNION-5/8 JIC 1

APRIL, 1088




(PAGE 1-105) FREEMAN 1592

TENSION SYSTEM HOSES ASSEMBLY

FIG 1-54




FREEMAN 1592 (PAGE 1-106)

TENSION SYSTEM HOSES ASSEMBLY

FIGURE 1-54
REF. NQ. EART.NG DRESCRIPTION QTY. SERIAL NO. REMARKS
1 HOS0023494 HOSE-TENSICN PUMP SUCTION 1
2 HGS0016655 HOSE-TENSION CONTROL PRESSURE 1
3 HOS0025038  HOSE-1/2 X 28.5 O.AL HOSE AS 1
4 HOS0023455  HOSE-FEED MOTOR CASE DRAIN 1
5 TBEQD23718  TUBE-FRONT TENSION PRES. i
8 TBE0023717  TUBE-FRONT TENSION RETURN 1
7 TBEO023719  TUBE-FRONT TENSION PILOT 1
8 TBE0023716  TUBE-REAR TENSION PILOT 1
9 TBEOD23714  TUBE-REAR TENSION PRESSURE 1
10 TBEOD23715  TUBE-REAR TENSION RETURN 1
11 HOS0023467  HOSE-ROD END BTM TNSN CYL 1
12 HOS0023466  HOSE-BASE END BTM TNS CYL.. 1
13 HOS0020847  HOSE-TC STYLE TEN CYL AFT/2-87 1
14 HOS0020948 HOSE-TC STYLE TEN CYL AFT/2-87 1
15 HOS0015762 HOSE-TNSN CONTROL CYL-42 1
16 HOS0015761 HOSE-TNSN CONTROL CY1-48.5 1
17 HOS0023465 HOSE-ROD END RH TENSION CYL 1
18 HOS0023464  HOSE-BASE END RH TENSICN CYL 1

APRIL, 1998




(PAGE 1-107) FREEMAN 1582

TENSION UNLOADER VALVE ASSEMBLY

FIG 1-b5




FREEMAN 1592 (PAGE 1-108)

TENSION UNLOADER VALVE ASSEMBLY

FIGURE 1-55

REF, NO PART NO. DESCRIPTION QTY. SERIALNO. REMARKS
1 VLV0104G00  TENSION UNLOADER VALVE

-

(BREAKDOWN FIG. 1-56)

PPE1250750 1 1/4 X 3/4 STD BLK HEX BUSH

HY[D5405060  3/4 JIC X 3/4 NPT 90 MALE ELBOW

HYD2501L65  3/8 JIC X 1/4 PIP 96 XXL ML ELBOW

SCCM112065  12M X 85M MC HEX HD CS-PLT-8.8

WLKM100120  WASHER-LOCK M12 SPRING D 127A

TBEDD24088  TENS UNLOADER VLV TRANSF TUBE

HYDS5355030  3/8 JIC X 1/4 NPT 45 MALE ELBOW

HYDS5205060  3/4 JC X 3/4 NPT MALE CONN

PPE0041250 11/4 STD BLK PIPE TEE

HYDS015060  3/4 TO 5/8 JIC TUBE REDUCER

HYD&755060 3/4 JIC X 3/4 NPT MALE RUN TEE

PPEDD12500 1 1/4 XCLO XH BLK PIPE NIPPLE

FT 0000220 3/8 JIC X 1/4 NPT MALE BR TEE

EET R g Y RN RN DURR §.G J IR G 5N ) P N8 K s

bret i ey et o P K2 =S RN R THTE S E] DN

HYD5129030 3/8 JIC CAP

APRIL, 1998




{PAGE 1-108) FREEMAN 1892

UNLOADER VALVE COMPONENTS

56

FIG 1




FREEMAN 1592 (PAGE 1-110)

UNLOADER VALVE COMPONENTS

FIGURE 1-56
REF, NO. PART NO, DESCRIPTION QTY. SERIAL NO. REMARKS
1 ViLV0104000  MANUAL TENSION UNLLOADER VALVE 1
2 VEVD024088  MANUAL ADJUSTMENT BOLT 1
3 SPG0025617 UNLOADER VLV SECOQNDARY SPRING 1
4 SPG0025616  UNLOADER VLV PRIMARY SPRING 1
5 RNG2222V80  O-RING V884-80 VITON 80 DURO 1
5 VEVO017228  UNLOADER VALVE PISTON 1
7 VLV30138 UNLOADER VALVE PILOT HOUSING 1
8 HYD3169010 1/8 HEX HEAD STEEL PIPE PLUG 1
SEL9511004 C-RING SEAL KIT F/YKN HT10C4

APRIL, 1998




{(PAGE 1-111) FREEMAN 1592

RESERVOIR ASSEMBLY

Figure 1-57

KRG B PLACED

DN THE TOP

SEPTEMBER 09, 1998



FREEMARN 1552 (PAGE 1-111A}

RESERVOIR ASSEMBLY
FIGURE 1-57
REE.NO.  PARTNO. DESCRIPTION arTy. SERIAL NO. REMARKS
1 TNK0024743  TANK-HYDRAULIC OIL 1
2 TNK0O15455  COVER-HYDRAULIC TANK 1
3 FIL1731107 __BREATHER FILTER, HYD TANK i
4 HYD3165022  PIPE PLUG-1 1/2 HEX HEAD STEEL 2
5 SMS0000177 ~ BOLT-5/16-18 X 1 FLG. WHIZ PLATED 50
8 NMS0000117 _ NUT-5/16 NC FLG WHIZ LOCK 52
7 HOS0024955  HOSE - SYSTEM RETURN TO FILTER 1
8 NHOS0023435  FEED KNOTTER MANIFOLD REIN HOS 2
9 HYD5405060  12M JIC X 3/4 NPT 90 DEG 2
10 HYD5206120  CONN-1 1/4 JIC X 1 1/2 NPT 7
11 SCCO050003  BOLT-1/2-13 X 1 1/4 GR 5 HEX 2
12 HYD3069081  NIPPLE-1 1/2 STEEL PIPE HEX 1
i3 HYD3109096  PIPE BUSHING-1 1/2 X 3/4 STEEL 2
14 PPE0415300  TEE-1 1/2 BLK MALL 300# 1
15 WAS0093781 __ WASHER-3/8 THREAD SEALING 4
16 SCC0030004  BOLT-16 X 1 172 GD 5 HEX 4
17 PPE0001000 1" CLOSE NIPPLE BLACK STEEL 1
18 HYD3109086  PIPE BUSHING-1 1/4 X 3/4 STEEL 3
19 HYD5120060  FITTING-CAP NUT #12F JIC 3
20 F 0005675  12M JIC X 1M SY ADAPTER 1
21 VLVO008001 __ VALVE-1" BALL BRASS 1
22 REMOVE PPE1501000
23 F 0001441  GON-1/8 NPT M-1/4 NYLON TUBE 2
24 F 0007400 TUBING-1/4 NYLAFLOW AR
%5 AOQ000313  CONV. TUBING - 1/4" (SPECIFY LENGTH) AR
26 PPE1259000 1 1/4 X 90 DEG BLACK ELBOW 1
27 PPEQ012500  PIPE NIPPLE-1 1/4 STEEL CLOSE 2
38 FAYD5205056  CONN-5/8 JIC X 3/4 1
29 GSKOGOORG4 ~ GASKET 1
30 PPE0750500  TUBING-1/4 NYLAFLOW 1
3 HYD5205100  CONN-1 1/4 JIC X 1 1/4 NPT 1
32 SMS0000172  BOLT-1/4-20 X 3/4 FLG WHIZ 3
33 HOS0025038 __1/2 HOSE X 28.5 O.A.L, HOSE AS 1
34 SCCO050004  BOLT-1/2-13 X 1 1/2 GD 5 HEX 4
35 PPE0051125  GROSS-1 1/4 BLACK MALE PIPE 1
3 PPEQO0D750  3/4 CLOSE NIPPLE BLACK STEEL 2
37 VLVG075005  CHECK VALVE-3/4 X 5 LB 1
38 HYDS20506¢  3/4 JIC X 3/4 NPT MALE CONN 1
39 HOS0025040  3/4HOSEX31 O.A. STR JIC 3/4-90 1
40 THMO018054  220F TEMP WIRING HARNESS y
a1 PPEO750375  3/4 X 3/8 HEX BUSHING STEEL C;/ 2/
42 PPE0051750  3/4 ST CROSS BLACK
4 HOS0023494  TENSION PUMP SUCTION HOSE 1
44 ELCO000334  SENDING UNIT - HYD TEMP 1
45 WLKOB00500 _ 1/2 LOCK WASHER, PLTD 6
45 NCHO00050G 172 NC HEX NUT PLTD 6
a7 HOS001664¢  RETURN FEEDER VLV HSE B/25-A88 1
48 HYD5355060  ELBOW-3/4 JIC X 3/4 NPT 45 M 1
43 HOS0023488  SUNDSTRAND PUMP SUCTION HOSE 1
50 HYD5355121  ELBOW-1 1/2 JIC X 1 1/2 NPT 45 M 1

3 o for

SEPTEMBER 09, 1998




(PAGE 1-112) FREEMAN 1592

RESERVOIR ASSEMBLY - CONT.

FiG 1-57

HW.0. 13 PLACED

Ol THE TOE




FREEMAN 1592 (PAGE 1-112A)

RESERVOIR ASSEMBLY (CON'T)

FIGURE 1-57
REF.NO. PARTNO. DESCRIPTION QTY. SERIALNO, REMARKS

51 PPEZ001500  BUSHING-2" M X 1 1/2 F MEX STEEL 1
52 HOS0024572  WEBSTER PUMP SUCTION HOSE 1
53 HYDB5205092  CONN-1 1/2 JIC X 2 NPT M 1
54 CLPDOO11%1  CLAMP-5/8 W 11/32 HOLE VINYL 1
55 NMSOD00250  NUT-1/4 NC FLG WHIZ LOCK 3
56 GAGO0B4051  GUAGE-THERMOMETER SIGHT

(INCLUDES REF. 57 & 63) 1
57 RNG7628040  O-RING 2
58 SWI1398024  SWITCH-LIGUID LEVEL )
59 HYD3158060  PIPE PLUG-3/4 HEX HEAD STEEL 1
60 NFJ00D5000  NUT-1/2 NF HEX JAM 2
81 PPEQ750500  3/4 X 1/2 HEX BUSHING STEEL i
62 SCR3001592  SCREEN-3" SUCTION 2
63 BAF0030B32  BAFFLE-HYD TANK {NOT SHOWN) 1
54 SMES0000815  BOLT - 5/16 - 18 X 1 1/4 FLG WHIZ 2

APRI., 1898




(PAGE 1-113) FREEMAN 15982

MAIN SYSTEM HYDRAULIC FILTER COMPONENTS

FiG 1-58




FREEMAN 1592 (PAGE 1-114)

MAIN SYSTEM HYDRAULIC FILTER COMPONENTS

FIGURE 1-58
REE.NO. PARTNO DESCRIPTION QTY. SERIALNO REMARKS

1 FILODD1582  FILTER - MAIN SYSTEM HYDRAULIC (INC. REF 4 & 6)
2 SCCOC30004  BOLT-3/8-16 X 1 172 NG HEX PLATED 4
3 WASO003781  THREAD SEALING WASHER z
4 KITO0D3000  ELEMENT KiT (2 ELEMENTS AND CONNECTOR) 1

FILOOD3C00  SINGLE ELEMENT 1
5 FOG01441  1/4 X 1/8 90 DEG ELBOW 1
g GSKOODORG4  GASKET 1

APRIL, 1998




{(PAGE 1-115) FREEMAN 1592

Oill. COOLING SYSTEMS AND GAUGE PANEL ASSEMBLIES

PR
b f\:ﬂa\w«

334371 mon O
[}

1
% 13437 HEW

RIS




FREEMAN 1592 (PAGE 1-116)

OIL COOLING SYSTEM AND GAUGE PANEL ASSEMBLIES

FIGURE 1-59
REF, NO, PART NG. DESCRIPTION OTY. SERIAL NO. REMARKS

1 GAG2335010 GAUGE-LIQ FIL HYD-10,000 PSI-4" 1
2 GRLO023379  OILCOOLER GRILL, LEFY 1
3 HYDS255022 FITTING-1/4 F X 4M JIC SOLID STR. 1
4 HYDO010000  PULSATION DAMPENER 1
5 HYD3409020  STREET ELBOW-1/4 X 80 1
g CLP0411001 NUT-5/16 UCLIP 4
7 GRLO023378  OIL COOLER GRILL, RIGHT 1
8 FSTO010401 MED DUTY FOLDING HANDLE FASTNR 2
9 AC 0000313 LOOM-FLEX GUARD HI TEMP 1/4 ID

(SPECIFY LENGTH) AR
10 F 0007400  TUBING-1/4 NYLAFLOW-TYPEH

(SPECIFY LENGTH) AR
11 F 0601441 CON - 1/8 NPT M-1/4 NYLON TUBE 1
12 SPCO023370 SPACER-HEAT EXCHANGER 2
13 CRB3130225 BOLT-5/16-18 X 2 1/4 GD 5 CARRIAGE 4
14 WCTO000313  WASHER-5/18 FLAT 4
15 RIVO000BE04  POP RIVET-5S64D 26
16 GAGOO82112 GAUGE VOLTAGE METER 12V NEG 1
17 HYD0162037 INDICATOR-REMOTE HYDRAULIC 1
18 GAG0082115  GAUGE-OIL TEMP S/MWWB2-115 1
19 NMS0000117 NUT-5/16 NC FLG WHIZ LOCK 27
20 MNT0023349  Oit. COOLER MOUNT 1
21 SMS0000184 BOLT-5/16-18 X 3/4 FLANGE WHIZ 22
22 NCHO0000313 NUT-5/18 NC HEX 4
23 WLK0000313  WASHER-5/16 S/T LOCK 4
24 MNTO0023348  OIL COOLER FAN MOUNT P
25 SHD0023373 LEFT FAN SHIELD 1
26 F 0006675 12M JIC X 1M ST ADAPTER 2
27 FAN5002147 FAN & MTR ASSY F/OIL COOLER 1
28 SCC0H020001 BOLT-5/16-18 X 3/4 GRADE 5 HEX 4
28 FANSG00211 FAN MOTOR ONLY 1
30 SUPG233770 LEFT OIL CLR FAN MTR MNT 1
31 SMS00C0177  WHIZBOLT - 516 X ¢ 4
32 SUP0233771 RIGHT OIL CLR FAN MTR MNT 1
33 CLR2113381 OIL COOLER 1
34 FANSG000212 BLADE ASSY - COOLER FAN 1
38 GRDOD23386  GUARD-FAN Ol COOLER 1
36 NCE0000313  5/16 NC ESNA NUT PLTD 4
37 SHR0023371 OIL COOLER FAN SHROUD 1
38 SPCO017429  SPACER-MEAT EXCHANGER 2
39 CLRO002094  MOUNTING BLOCK-OIL COOLER 4
40 5700025075 FOAM PACKING-OIL COOLER 2
41 SHDOO23375 RIGHT FAN SHIELD 1
42 SHR0023365  OIL COOLER SHIELD i
43 SMS0000181 WHIZ BOLT -3/8 X 3/4 4

APRL, 1998




(PAGE 1-117} FREEMAN 1592

PLUNGER CYLINDER COMPONENTS

FIG 1-60




PLUNGER CYLINDER COMPONENTS

FREEMAN 1582 (PAGE 1-118)

FIGURE 1-60
REF. NO, PART NQO. DESCRIPTION QTY. SERIALNO REMARKS
1 NFHG012600 1 1/4 NF HEX NUT GRADE 8 8
2 WAS0028076 HARDENED WASHER 8
3 CYL0023692 PLUNGER CYLINDER BASE 1
4 RNG0002245 DURO POLYURETHANE O-RING 2
5 CYLO023699 PLUNGER CYLINDER ROD NUT 1
& CYLG023695 PLUNGER CYLINDER CUSHION 2
7 BRG3751125 33/4 1D X 1 X 125 HYDRO RING 2
8 SPG0023737 PLUNGER CYLINDER SPRING 12
9 CYL0023684 PLUNGER CYLINDER PISTON 1
10 RNG0004914 PISTON RING 1
11 RNG0008342 BACKUP RING 1
12 BRG2752125 234 1D X 2 X 125 BUTT CUT RD BG 1
13 ROD0023688 PLUNGER CYLINDER ROD 1
14 CYLOO17121% PLUNGER CYL BASE END TIE ROD 4
15 CYL0023700 PLUNGER CYLINDER BARREL 1
16 CYL0023701 PLUNGER CYLINDER TRUNION 1
17 SPC0023658 PLUNGER CYLINDER TRUNION SPACER 2
18 RET0023770  PLG CYL.PACK GLAND RETAINER 1
19 CYLOD17120 PLUNGER CYL. ROD END TIE ROD 4
20 SCC0050008 1/2 X 2 1/2 NC HT CS-PLATED 4
21 SCC0040005 7/16 X 1 3/4 NC HT CS-PLATED 16
22 FLGOOO1660 1" CODE 62 BLIND FLANGE 1
23 WLKO004375  7/16 MEDIUM LOCK WASHER 16
24 WAS0000104 1/2 A325 STRUCTURAL WASHER PLTD 4
26 CYL002368C  PLUNGER CYLINDER HEAD 1
26 CYL00236857 PLG CYL. ROD PACK GLAND 1
27 SELO0D1182  CYLINDER ROD SEAL 1
28 FLT3125350 5/16 X 5/16 X 3 1/2 OD FELT RING 1
29 WIP0110042 CYLINDER ROD WIPER 2
30 FLGGO01501 1" SPLIT FLG W/O-RING & BOLT KIT 3
31 RNG0023420 O-RING V894-80 VITON 90 DURO 4
32 RNGO0Z23420 O-RING-2-342 VITON V894-80 1
CYLO001582 PLUNGER CYLINDER ASSEMBLY (INC. REF. 1-32)
SELQ001592 SEAL KIT-PLUNGER CYLINDER (INC. REF. )

APRIL, 1898




{(PAGE 1-119) FREEMAN 1592

MAKE-UP CYLINDER COMPONENTS

FiG 1-61




FREEMAN 1592 (PAGE 1-120)

MAKEUP CYLINDER COMPONENTS

FIGURE 1-61
REEF.NQ. PART NO. DESCRIPTION QTY. SERIAL NO REMARKS
1 CYL0024785  MAKE-UP CYLINDER COMPLETE(INC. REF.2-12) 2
2 CYLO0024787  MAKE-UP CYLINDER BARREL i
3 NFX0000750  3/4" DEFORMED HEAD NUT 1
4 RNGO030107  WEAR RING 4
5 CYL0024788  MAKE-UP CYLINDER PISTON 1
6 RNG000223C  O-RING 1
7 CYL0024790  MAKE-UP CYLINDER HEAD 1
8 $TS2500250 1/4 X 1/4 NC SOCKET SET SCREW 2
9 SELDD01143  ROD SEAL 1
10 WIP0110023  ROD WIPER 2
11 RODO024786  MAKE-UP CYLINDER ROD 1
12 HYP FA22-P  CLEVIS PIN AND COTTER PIN 1

SELO0Z24785  SEAL KIT-MAKE-UP CYLINDER (INCLUDES REF. 4.8,¢,410)

APRIL, 1898




(PAGE 1-121) FREEMAN 1592

TOP AND BOTTOM TENSION CYLINDER COMPONENTS

FIG 1-62




FREEMAN 1592 (PAGE 1-122)

TOP AND BOTTOM TENSION CYLINDER COMPONENTS

FIGURE 1-62
REF. NO. PART NO, DESCRIPTION QTY. SERIAL NO. REMARKS

1 TC 000035C TUBE ASSEMBLY 1
2 TC 0000350  HEAD 0-RING ASSEMBLY 1
3 TC 000035E  HEAD 1
4 TC 00035US  SHAFT PACKING 1
5 TC 00035RW  ROD WIPER 1
6 TC 00035EC ~ THREADED END CAP 1
7 TC 00035SC SET SCREW 1
8 TC 000035N PISTON LOCK NUT 1
9 TC 0CO35UP PISTON PACKING 1
10 TC 000035V PISTON 1
11 TC 0003550 . SMALL O-RING 1
12 TC 00003585 SHAFT ASSEMBLY 1

2

i
[5)

TC 000035P  CLEVIS PIN

CYLOTC3516  TENSION CYLINDER ASSEMBLY (INCLUDES REF. 1-13)

SELOTC3816  SEAL KIT-TENSION CYLINDER {INCLUDES REF. 24,5 9 &11)

APRIL, 1988




(PAGE 1-123) FREEMAN 15982

SIDE TENSION CYLINDER COMPONENTS

FIG 1-63




FREEMAN 1592 (PAGE 1-124)

SIDE TENSION CYLINDER COMPONENTS

FIGURE 1-63
REF. NG. PART NO. DESCRIPTION QTY. SERIAL NO. REMARKS

1 TC 000004C  TUBE ASSEMBLY 1

2 TC 0000040  HEAD 0-RING ASSEMBLY 1

3 TC 000004E ~ HEAD 1

4 TC 00004US  SHAFT PACKING 1

5 TC 00004RW ~ ROD WIPER 1

6 TC 00004EC ~ THREADED END CAP 1

7 TC 000045C  SET SCREW 1

8 TC 000004N PISTON LOCK NUT 1

9 TC 00004UP  PISTON PACKING 1

10 TC 000004V PISTON 1

11 TC 0000450  SMALL O-RING 1

12 TC 0000045 SHAFT ASSEMBLY 1

13 TC 000004P  CLEVIS PIN 2
CYLOOTC408  TENSION CYLINDER ASSEMBLY (INCLUDES REF. 1-13)
SELOQOOKT4  SEAL KIT-TENSION CYLINDER (INCLUDES REF. 2,4,5,9,&11)

APRIL, 1998




(PAGE 1-125) FREEMAN 1592

PICKUP LIFT CYLINDER COMPONENTS

FIG 1-64




FREEMAN 1592 {(PAGE 1-126)

PICKUP LIFT CYLINDER COMPONENTS

FIGURE 1-64
REF. NO. PART NO. DESCRIPTION QTY. SERIALNQ, REMARKS

1 HYPOOOFA2FP  CLEVIS PIN 2
2 HYPOFA25-C TUBE ASSEMBLY 1
3 HYPODOFA2N PISTON ECCK NUT 1
4 HYPGOFA2PO  PISTON O-RING ASSEMBLY 1
5 HYPOOOFA2V — PISTON 1
6 HYPOOFA250  SMALL O-RING 1
7 HYPOOOFA2M  STEEL WASHER 1
8 HYPOFA25-5 SHAFT ASSEMBLY 1
9 HYPOOOFA2G  HEAD O-RING 1
10 HYPOOFA2US SHAFT PACKING (SET) 1
i1 HYPOOOFAZE HEAD 1
12 HYPOOFA2LR ~ HEAD LOCKING RING 1
13 HYPOOGOFA2G ~ PACKING CLAND 1
14 HYPOOFAZRW — ROD WIPER 1
15 SCS1024075  10-24 X 3/4 NC SOCKET HEAD CS 4

F/CYL0000205  PICKUP LIFT CYLINDER (INCLUDES REF. 1-15}

SELGD01505  SEAL KIT-PICKUP LIFT CYLINDER (INCLUDES REF.4,6,7,9, 10,12,&14}

APRIL, 1998




(PAGE 1-127) FREEMAN 1592

WIRE HARNESS LOCATIONS

Figure 1-85

HOLIMS
HV3 YILIONH

87°'8Z

o

; f \ s
|

\% ..... ?.j\w\ :\

$3IHSWIH ﬁ
LHOM L dOLS M

FHOIT MEDM ﬁ

~tlil

Ay3Livd

xag -
et IOHINTD

O

FA Y A

=

b

(o) SEOSNIS
HILLONA INIRL

BIHSTS Hs..(\w.iTnn.... 5

IHB WY1/ dDLS |

1HDF %H0M [

JATVA
BONTICS

y\ g ﬁ,,

i

P Ld

WAL
WILIONY,

TIAT] MO

- IATYA
QIONIT0S
/ u3<> HOISNAL
B e |

300¥9
IEMIVHIIREL O

HOEVREIY

[ drnd
DOVHAAH

MY 4
¥31002 Mo

A5
HOLMS I

m, ELEI

Wg HIANIS
!

e

i
Tl

JR—

HGADINNOT
TARYd TORINGD

ﬂ;

Om,mm_mw

w\
_|JA|J AOLIINNDD (HEN

p==={__

SEHDI ABOM

6282

AUGUST, 1998



FREEMAN 1592 (PAGE 1-127A)

WIRE HARNESS LOCATIONS

FIGURE 1-65
REF. NO. PART NG DESCRIPTION QTY. SERIAL NO. REMARKS

1 HRNO505883 HARNESS - CAB EXTENSION 1
2 HRNO505884 HARNESS - FRONT GUAGES 1
3 HRN0505885 HARNESS - MAIN 1
4 HRNO505886 HARNESS - KNOTTERFEEDER 1
5 HRN0505887 HARNESS - ALTERNATOR 1
G HRN0505888 HARNESS - CONTROLLER GROUND 1
7 HRNO505888 HARNESS - BATTERY GROUND 1
8 HRN0505671 HARNESS - L82,3,5,7 4
& HRNO0505913 HARNESS - L81,11 2
10 HRNG505862 HARNESS - .54 1
11 HRNOE05893 HARNESS - 1812 1
12 HRNO505672 HARNESS - KNOTTER VLV 1
13 HRNO505666 HARNESS - FEEDER VLV 1
14 HRNO505667 HARNESS - LS6 1
15 HRN0505668 HARNESS - LS8 1
16 HRNGS505669 HARNESS - LS9 1
17 HRNG505670 HARNESS - LS10 1
i8 ELC0505895 DIAGNOSTIC CONTROLLER 1
18 ELC5058961 CONTROL PANEL (BREAKDOWN FIG 1-67) 1
20 ELC0505640 BALER CONTROLLER (INCLUDES ITEMS BELOW) 1

ELC0505673 KNOB WISTUD & WASHER 2

KYS505986026 KEY SET 1 ADD NEW ITEM
21 ELC0505646 MOUNT- BALER CONTROLLER 1
22 SCCH010018 BOLT-14/-20 X 6 GR5 HEX 1
23 NCEQ000250 NUT - 1/4 LOCK 2

e

KITO505638 KIT-CONTROL SYSTEM W/O CAB BCX

(INCLUDES REF. 1- 18}

AUGUST, 1998




(PAGE 1-128) FREEMAN 1592

WIRE HARNESS LOCATIONS CONT.

FIG 1-65

0, @%@; @,,» %‘p/®




FREEMAN 1592 (PAGE 1-128A)

WIRE HARNESS LOCATIONS (CON'T)

FIGURE 1-65
REF. NO, PART NO. DESCRIPTION QTY. SERIALNO. REMARKS
21 CNR0506648 CONNECTOR - 1/2 STRAIN RELIEF AR
22 CLP7701164  CLAMP- 114 3
CLP0000125 CLAMP -1 9
CLP0000123  CLAMP - 3/4 14
CLPQQO00O1 31 CLAMP - 172 27
CLP00007 11 CLAMP - 3/8 10
23 TER0633839  TERMINAL-3/8 RING 12-10 GA. AR
TER0565630  TERMINAL-5/16 RING 16-14 GA, AR
24 TERQOQ04719  TERMINAL-.156 BULLET PLUG 16-14 GA. AR
25 TERQQQ4701 TERMINAL- 156 BULLET RECEP. 16-14 GA. AR
26 CNRO058704  CONNECTOR - P-E 2973781 AR
27 TERQ087359  TERMINAL - FEMALE 14-16 GA BRASS NP AR
28 CBT5151250 NYTIE 15 1/2" 10
FOO0B290  NYTIE 7 1/2" 10
CBTO0503158  NYTIE 30# X 5 1/2" 20
29 CLP426113  3/4 ADHESIVE BACKED CLAMP 12
30 CNR(114378 PLUG-3 CIRCUIT TOWER (MALE) AR
CNR0O091344 4 TOWER AR
CNR0114379 PLLIG-6 CIRCUIT TOWER (MALE) AR
CNRG505915 PLUG-4 CIRCUIT SQUARE TOWER AR
CNROGGE1349 PLUG-Z CIRCUIT TOWER AIR
3 CNRO114380 PLUG-3 CIRCUIT SHROUD (FEMALE) AR
CNR0079981 PLUG-4-WAY MALE #12010974 AR
CNR0114381 PLUG-6 CIRCUIT SHROUD (FEMALE) AR
CNR0081348  PLUG-2 CIRCUIT SHROUD AR
CNRO505914 PLUG-4 CIRCUT SQUARE SHROUD AR
32 TERQO87702 PIN-FEMALE TERMINAL AR
33 TER0D79982  TERMINAL - MALE #12010085 AR
34 TERGL79983 SEAL - #12015359 AR
35 CNRQ059705  CONNECTOR - P-E 2984883 AR
36 TEROOB7358  TERMINAL - MALE 14-16 GA. BRASS NP AR
37 TERQQB7406 CONTACT - FEMALE {(SOCKET) 18-14 GA, AR
38 CNROD78988 RECEPTACLE - SQ. FLANGE #206613-1 AR
38 TEROO78989 CONTACT - MALE #66259-4 AR
40 CNR0OG86672 PLUG AR
CNR0065384 RING-LOCKING #206251-1 AR
41 TERO087361 CONTACT-FEMALE WISPRING 10-8 GA. AR
42 CLP00B7403  CLAMP-CABLE 15/16 20UNF AR
43 CNROOB7353 PLUG W/SOCKET CONTACTS SERIES 3 AR

APRIL, 1998




(PAGE 1-129) FREEMAN 1592

PLUNGER LIMIT SWITCHES ASSEMBLY

FIG 1-66




FREEMAN 1592 (PAGE 1-130)

PLUNGER LIMIT SWITCHES ASSEMBLY

FIGURE 1-66
REF. NO. PART NO, DESCRIPTION QTY. SERIAL NO. REMARKS

1 NMS0001007  NUT-UNISTRUT 8
2 MNTO0015827  PLGR SWITCH MTG CHNL ASE 1
3 MNT0015823  PLUNGER SWITCH MOUNT &
4 WLKO000313  5/16 MEDIUM LOCK WASHER, PLTD 11
5 SCC0020001 BOLT-5/18-18 X 1 GD5 HEX 4
6 WLK0000100  LOCKWASHER - #10 PLTD 7
7 SMR1032150  MACH SCREW-10-32 X 1 1/2ZRHPLT 12
8 SWI0005078  LIMIT SWITCH-4 POST 5
g CNR0O0O00183 1/2 STRAIN RELIEF CONNECTOR 6
10 NCHO000313  NUT-5/116 NC HEX 4
11 ARMO005084 3" LEVER ARM W/ 3/4 ROLLER 6
12 SCCO020002 . BOLT-5/16-18 X 1 GD5 HEX 4
13 WCT0000313  5/18 FLAT WASHER - PLTD 3
14 SWIB005081 LIMIT SWITCH-8 POST 1
15 NFHODD1032  NUT-180-32 NF HEX 8

APRIL 1988




(PAGE 1-131) FREEMAN 1592

CONTROL PANEL ASSEMBLY
FIG 1-67
| @\
= 1
e e © '@?ﬂ 2
“ﬁl Eﬁ L éiif”

23

10
/ 8
7
37’
gﬂ
g
4 8
LYL/

|

ole ol

:f \ ﬂ@ﬁw—f |




FREEMAN 1592 (PAGE 1-132)

CONTROL PANEL ASSEMBLY

FIGURE 1-87
REF. NO. PART NO. DESCRIPTION QTY. SERIAL NO. REMARKS
1 REL50585862 RELAY - LATCHING DPDT 12V 10AMP 3
2 REL5058963 RELAY - 12V 40 AMP 4
3 RESQ0045G22 RESISTOR-VARIABLE 50 W 206 OHM 1
4 REL5058566 RELAY - 12V 18 AMP 4
5 CBRO0G5530 CIRCUIT BREAKER - 30 AMP 1
8 REL5058968 RELAY - DPDT 1
7 CBK00G5540 CIRCUIT BREAKER - 40 AMP 1
8 SOL05BSB10 SOLENOID - 12V 85 AMP 2
8 RES0045019 RESISTOR-VARIABLE 50 W 180 OHM 2
10 DI00589623 DIODE 1
11 LITO589618 BULB AND SOCKET - CLEAR LENS 1
LIT0589619 BULB 2
12 LITO589611 CIRCUIT BOARD - FAN REVERSER SEQUENCER 1
13 CNROO75988 CONNECTOR - AMP 23.22 1
14 CNRO589612  CONNECTOR AMP 23-37M 1
15 CNR0589613  CONNECTOR AMP 17-3M 1
16 CNRO589614 CONNECTOR 16F 1
17 BCO0011631 COUNTER - MECHANICAL FIVE DIGIT 1
18 SWI0589616 KEY SWITCH - CONTROL PANEL 1
KEY505896026 KEY SET FOR 505586-018 1
18 LITO589617 BULB AND SOCKET - GREEN LENS 1
20 SWI10589622 SWITCH - SPDT 1
21 FUSG000025 FUSE HOLDER 1
FUSG000036 FUSE AGC 10 1
22 CVR0589624 COVER - CONTROL PANEL 1
23 CLPGE8BB25 CLIP - CONTROL PANEL COVER 4
ELCE058561 CONTROL PANEL - COMPLETE ASS'Y
DOC5058081 SCHEMATIC - TEST POINT LOCATIONS -

LOCATED INSIDE COVER

APRIL, 1988




(PAGE 1-133) FREEMAN 1592

BATTERY AND LIGHTS ASSEMBLY

Figure 1-68

SEFPTEMBER 01, 1998




FREEMAN 1592 {PAGE 1-134)
BATTERY AND LIGHTS ASSEMBLY
FIGURE 1-68
REF.NO.  PARTNO. DESCRIPTION QTY. SERIALNO. REMARKS
1 F 0006639  BATT. GROUP 24 1
2 F 0006551  BOLT-3/8 NC X 12 GR5 HEX PLT 2
3 WCT0000375  WASHER-3/8 FLAT 8
4 F 0006328 GROMMET-BATTERY HOLD DOWN 2
5 NCE0000375  LOCKNUT-3/8 NC NYLON INSERT PLTD 3
6 BAT0000038  BATTERY TERMINAL-POS MARINE 1
7 NCEQ000313  5/16 NC ESNA NUT PLTD 1
8 03-204  BATTERY TERMINAL-NEG MARINE 1
g BKT0015916  BATTERY HOLD DOWN BRACKET 1
10 NCHOODD500  NUT-1/2 HEX 2
11 LIT1410112  LIGHT-YELLOW 12 VOLT SEALED 2
12 LIT1410122  LIGHT-RED 12 VOLT SEALED 2
13 GRM0127469  LIGHT GROMMET-12 VOLT SEALED 4
14 LIT0503207  PROTRUDING RING FALIT 7072903 2
15 LIT0503228  LIGHT-SEALED BEAM 12 VOLT 2
18 SMS0000177  BOLT-5/16-18 X 1FLG. WHIZ PLATED 4
17 SGNO024008  SIGN+#2 SMV PLASTIC 1
18 NMS0000117_ NUT-5/16 NC FLG WHIZ LOCK 2 QTY WAS 4
19 NFHOO00500  1/2” NF HEX NUT-PLATED 4
20 BKT0016005  FRONT WORK LIGHT BRACKET 2
21 SCC050002  BOLT-1/2-13 X 1 GDS HEX 2
22 LIT0503157  LIGHT-ROUND HALOGEN 2
23 REMOVE BKT0015856
24 WLK0000500  WASHER-1/2 S/T LOCK 6
25 BKT0021615  MOUNT BRACKET AND SHIELD 1
26 LITO503893  LIGHT-HALOGEN W/SWITCH 2
27 SCCO000303  BOLT-3/8-16 X 1 1/4 GRADE 5 HEX 1

SEPTEMBER 01, 1988




(PAGE 1-135) FREEMAN 1592

TIRE AND WHEEL ASSEMBLY

Figure 1-69

YZH ONV 61# NYHL
CL# ‘g L# o# v# 43
SAANTIONI SL# IDONIHIIIN SILON

AUGUST 25, 1998



FREEMAN 1592 (PAGE 1-136)

TIRE AND WHEEL ASSEMBLY
FIGURE 1-69
BEF. NQ, PART NO, DRESCRIPTION QTY. SERIAL NO REMARKS
1 WHLD01592 TIREMHEEL WHITE 2
2 TIR2312610 TIRE - 23.1 X 26 2
3 WHL1028201  WHEEL - WHITE 2
4 NMS0005708  SWIVEL FLANGE GAP NUT-WHL 20
5  19-109 VALVE STEM 2
6  SCC0020001 BOLT-5/16-18 X 3/4 GD 5 HEX 8
7 WLKO000313  WASHER-5/16 ST LOCK 8
8  HUB0SDY915  HUB CAP 2
9 NSL0013750 1 3/8 SLOTTED NUT 2
10 COTO00807 3B X 2 1/2 COTIER PIN 2
11 REMOVE SC50137500
12 770000238 MAGH. BSHG 1 3/8 X 2 1/2 X 10 GA 2
13 BRGOOD0455  OUTER BEARING CONE 2
14 BRGO000453  BEARING CUP 2
15 HUBZE71860  HUB W/NNER-OUTER BEARINGS & CAP 2
18 5TDD530331 WHEEL STUD 20
17 E0007034 BEARING CUP 2
18 FO007033 BEARING CONE 2
19 TEELG033TT2 GREASE SEAL 2
20 NCEOOD1250  WHEEL SPINDLE 2
21 NCE0001250  LOCKNUT-1 1/4 NC NYLON INSERT PLT 2
22 SCC0001322  BOLT-1 1/4 NC X 8 GRS HEX PLT 3
23 PLUD051056 2 1/4 CHROME BUTTON HEAD PLUG 2

AUGUST 25, 1998




INTENTIONALLY BLANK




